EZE0
TEXTRON

ELECTRIC AND 4-CYCLE GASOLINE
POWERED TRUCKS
SERVICE

PARTS MANUAL

MODEL YEARS 1991/1992 'MANUAL NO. 27070-GO1 ISSUED 7/15/91



SERVICE PARTS MANUAL

ELECTRIC AND 4-CYCLE
GASOLINE POWERED
TRUCKS

MODEL YEARS: 1991/1992

MANUAL NO. 27070-G01 ISSUED: 7/15/91

TRUCKS
Xl - 300

XT/XI - 500
GXT/GXI - 804

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7028 FAX 1-800-752-6175
E~-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855

EZGOIET Pg. |



LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT
THE VEHICLE TO OPERATE AT ABOVE FACTORY SETTINGS
(13-14 M.P.H.) WILL VOID YOUR VEHICLE WARRANTY.

Pg. il EZGOOEE 7/15/91



GENERAL INDEX

SECTIONS

How to use the E-Z-GO Service Parts Manual .........coviiiieinnenereseeesesosennssseanaannnes vii

ILLUSTRATED PARTS BREAKDOWN

-ELECTRIC
TRUCK

lllustration Page No.

ACCELERATOR AND HILL BRAKE LINKAGE ........... A-1 ...,

Accelerator Pedal
Accelerator Rod
ACCELERATOR SWITCH ... it iiiiiiiiiiiinnnnnnns B-1

Accelerator Switch Wire Harness
Brush and Lead Assembly
Contact Board Assembly
BATTERY CHARGER, 36 VOLT (U.L.) ..ovvvivnvnn.. C-1

4-CYCLE

-GASOLINE

TRUCK
Page No.

COMMON TO
ELECTRIC/GASOLINE
TRUCK

Page No.

BODY AND ASSOCIATED PARTS ... ittiiiiiiitiiis ittt intrnrnresenenonsnotasneniosnaensans D-1

Bagwell

Battery Racks

Center Console

Floorboard

Direction Selector Indicator
Hip Handhold

Seat Wrap

Vinyl Bumper Body Trim

BRAKE LINKAGE ...ttt tiiitiit ittt ittt it et eneteeatoesnensooeenntocseenenoncnsnnennans E-1

Brake Linkage Assembly
Brake Pedal Assembly
Compensating Link Assembly

CARBURETOR ..... ettt e et e e e e

Jet Kit .
Throttle Lever Kit

L0 T 0 o |

Drive Belt
Drive Clutch
Driven Clutch

CYLINDER HEAD AND VALVE ASSEMBLY .......oviviiviinnnns

Cylinder Overhaul Kit
Gasket Set
Intake Manifold Assembly

DIRECTION SELECTOR ... .ovvviivnnninennnnnnns J-1149-5 .....

7/15/91 EZGOMENE

Pg. iii



GENERAL INDEX

ELECTRIC
TRUCK

lllustration Page No.

ELECTRICAL SYSTEM ... ittt ittt ittt iiniin s

Battery

Coil and Bracket Assembly

Fuse Holder

Ignition Switch

Ignitor Unit

Voltage Regulator

Wiring Harness, Starter/Generator

ENGINE AND MUFFLER ...... ..ottt iiiiiiennennn,

Air Cleaner
Engine

Exhaust Tube
Muffler

Oil Filter

Spark Plug
Spark Plug Wire

ENGINE/STARTER MOUNTING ......coiiiiiiiiiiiiiiinnnnanss

Belt, Starter/Generator

4-CYCLE
GASOLINE
TRUCK

Page No.

COMMON TO
ELECTRIC/GASOLINE
TRUCK

Page No.

FORK, XE = 300 . iuvtiiittiiininnsntnsntensnsnesaasatasntossnsssussnsnsnsnssecnsnsassnss N-1
FOUR WHEEL FRONT SUSPENSION ...ttt iiiii ittt iienenn e iinenenonsenneonensasenenns P-1

Front Axle Assembly
Hub Assembly

Idler Assembly

Leaf Springs
Spindle Assembly
Tie Rod Assembly

FRESH AIR INTAKE SYSTEM ........ ..ottt

Air Intake Box
Air Inlet Funnel
Convoluted Hose

-------

FRONT BUMPER, 3 WHEEL VEHICLE ...\ ittt ittt it in it ie i eainennannes R-1
FRONT SHIELD, 4 WHEEL VEHICLE .. ... ittt ittt ittt it ittt in i ininenensaannns S-1

FUEL SYSTEM ...ttt ittt ittt it e iietnennnns

Choke Cable

Fuel Filter

Fuel Gauge

Fuel Pump

Fuel Tank Assembly

Pg. iv EZGOMEET

7/15/91



GENERAL INDEX

ELECTRIC
TRUCK

lllustration Page No.

4-CYCLE
GASOLINE
TRUCK

Page No.

COMMON TO
ELECTRIC/GASOLINE
TRUCK

Page No.

HORN AND ACCESSORY WIRING ...ttt iiiiiitntnininitetraraensnearonsaseeasaseasnsnsons U-1

Headlamp

Horn

Rear Lamp Assembly

State of Charge Meter
Turn Signal Assembly

Wire Harness

Charger Wiring Harness
Direction Selector Wiring Harness
Ignition Switch Kit

REAR AXLE ... ittt ittty X-1 .....

Rear Axle Assembly
Rear Axle Shaft
Vent Valve

REAR SUSPENSION COMPONENTS .......covvvvevun. Y-1 .....

Leaf Springs
Shock Absorber
Spring Shackle
RESISTOR COIL AND HOUSING ......covvvvvnnvnnnn. Z-1

Resistor Board Assembly
Resistor Coil Assembly

.......

S N I AA-1

SOLID STATE CONTROL MODULE (ESC) ............ BB-1

Control Rod

Electronic Speed Control Assembly
Mounting Assembly

Solenoid

Speed Control Cover

STARTER 7/ GENERATOR ... ..iiiiiiiiiiiii it i nnennnn

Bushing Assembly
Pulley
Terminal Assembly

STEERING .ttt it it it i it i it i ettt e i it e DD-1

Rack and Rod Assembly
Steering Unit Assembly
Steering Wheel

7/15/91 EZGOLEWE

Pg. v



GENERAL INDEX

4-CYCLE COMMON TO
ELECTRIC GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK TRUCK
lllustration Page No. Page No. Page No.
TRUCK BED 4 ittt iiiit it ienaneetansenotsessasstasssssssossannssssessanssseeenssonanssss EE-1
WHEEL BRAKE ... i it iiiiiiiitietssteesssssassssssssssssssoessssnsssssannssossssssss FF-1
Brake Assembly
Brake Drum Assembly
Brake Shoe Set
Lug Bolt
WHEELS AND TIRES ...t iiiitiititninroroosnonsesssnssssonnesassessssonasoessssnssasssas GG-1
Tire
Tire and Wheel Rim Assembly
Valve Stem
Wheel Rim
APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS . ... iiiiiitiitieannnrrosannenensarsnnnnnns Appendix-1
Pg. vi EZGOLEWE 7/15/91

[ 11§ 171}



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

1. GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC AND 4-CYCLE GASOLINE
POWERED TRUCKS

3. APPENDIX

The first section, GENERAL INFORMATION, contains the following informations:

1. WARRANTY INFORMATION
2. GENERAL INDEX
3. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR ELECTRIC AND 4-CYCLE GASOLINE
POWERED TRUCKS, contains illustrations and parts lists for all systems of the electric and 4-cycle gasoline
powered golf cars.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all
models and model years stated on the cover page. Sections that remain unchanged have the last date that
they were revised in the lower inside margin. New components that are interchangeable with the previous year
are automatically revised and the issue date is changed.

Revisions to part numbers or descriptions that have been made since the last issue of the individual sections
are indicated by a () that is placed in the left margin adjacent to the revised part number.

Changes that are not interchangeable with the previous model year are added to the parts list or illustration
with applicable model year descriptions. In cases where this is not practical, a new illustration and parts list will
be added to the section and the first year that the section is applicable to is indicated below the section title.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various com-
binations of components may be found that are not directly reflected by each illustration. Consult the illustra-
tion that best suits your situation and contact the Service Parts Department. It is important that the serial
number of your vehicle and its model number be supplied to Service Parts when ordering any replacement
components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle.

7/15/91 EZGOLEWT] Pg. vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

/ 1R N _RIGHT HAND PAGE

§ b AN ‘—‘//PARTS LIST

0
>
 Z

/

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the parts list page.
NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(xk) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the fowest assembly sold by E-Z-GO and the asterisk () indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. viii EZGOLIEWE 7/15/91



ILLUSTRATED PARTS BREAKDOWN
ELECTRIC AND 4-CYCLE GASOLINE TRUCKS

7/15/91 EZGOERI Pg. ix



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED TRUCK

RESISTOR COIL VERSION

e

Pg. A-1

EZGOLEWT

7/15/91



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED TRUCK

7/15/91 EZGOIET Pg. A-2



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a | o
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : i
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyYy
1 25780-G1 ACCELERATOR ROD ASSEMBLY (INCLUDESITEMS 2 -7) ........... 1 1
2 14444-G3 BALL JOINT, SOCKET ... ivivtiirrerearenrenrenrsneenennnens 1 1
3 00544-G4 NUT, B/16 — 24 ... ittt ittt ttnisniantnarnoennrsnonns 2 2
4 17979-G1 BUSHING, ACCELERATOR ROD ...ivviiiiiiininrnnennrvnenns 1 1
5 23613-G1 ACCELERATOR ROD vt iiiiiinrinnereinreensacsoroneansoness 1 1
6 10385-G4 CLEVIS YOKE ... iviviiinintnnrenssnrnneasancsosennsneenass 1 1
7 17677-G1 RETAINER, SPRING ......viiiiiniiinrnrreeenranroneanennasnn 2 2
8 18034-G1 RETAINER, SPRING .. ... .iitiiiiniiniitinrrnentinnsnnvnnannns 1 1
9 17675-G1 SPRING, COMPRESSION . ..t itii it iiniarieenstnesneenesnenns 1 1
10
11
12
13 26480-G01 | SCREW, 1/4 — 20 X /4 LG, ..ttt ittt it i ivatanennennnannnnns 2 2
14 11027-G2 NUT, LOCK, 174 — 20 ... .t iitiiiinereesaneneeneansnnsanennean 2 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1 1
16 12511-Gi BASE PLATE, ACCELERATOR .. it viiiiiiintsnnsnroansnennes 1 1
17 18084-G1 PEDAL, ACCELERATOR ..ot tvtvntvnrnrenransantsnsennenennns 1 1
18 15827-G1 ACCELERATOR PEDAL, PAD KIT (INCLUDES RIVETS) ............ 1 1
19 12512-G1 PIN, ACCELERATOR PEDAL .....iiviiiiiiieeerinnsensnsanss 1 1
20 | 12513-G1 BEARING, PLASTIC .+ .tuvnteterenenrnrnenennananeneananenens 2 |2
21 12064-G2 NUT, PUSH . ittt ittt iieiinineinnsnrentasrannsneenes 1 1
22
23 17255-G1 WASHER, TEFLON ... itiiiiiiiiiiieitiiteniiaernrenasnaonsnns 2 2
24 10387-G3 _ | COTTERPIN, 3/16 X 3/4 LG. .. .evuiiiiiiiiente i inannns 2 2
25 | 00559-G8 | WASHER, FLAT, 5/16 .....'eueuenenennnenennnnnss PR 2 |2
26 | 20835-G1 | WASHER, NYLON ..\ \tttetteeteeeeeieeeneannernneenaannns, 1 |1
27 19708-G1 ARM, PIVOT ittt ittt iitintontseasonsssrsnseneencnnnnns 1 1
28 17838-G1 BUSHING, NYLINER . ...t i ittt iei ittt teaennriernnsnneencanens 1 1
29 24030-G1 ROD, LINKAGE ... iivriiiintinneninrnenearsneeeesnennsanennsnn 1 1
30
31 XXXX-XX ACCELERATOR SWITCH ASSEMBLY (SEE ACCELERATOR SWITCH
ASSEMBLY ILLUSTRATION) .. itiiiiiiiieeeinrnnrenesnssnesnsnnns 1 1
32
33 25780-G1 ACCELERATOR ROD ASSEMBLY, SOLID STATE CONTROL MODULE
ONLY (INCLUDES ITEMS 34-39) .. .vviinintinnveernnaneaneeneans 1 1
Pg. A-3 EZGOMEME 7/15/91

[ 1 [ ITIE]1]



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. T | =
(=] <
ITEM| PART NO. i1 2 3 4 5 DESCRIPTION QTYy
34 14444-G3 BALL JOINT, SOCKET ..vivtiuiinrerinrrooserinssenenssonsns 1 1
35 00544-G4 NUT, 5/16-24 . ... ittt et et iieetaneeraanenannss 2 2
36 17979-G1 BUSHING, ACCELERATOR ROD .......cciiiiiiieinnenennanas 1 1
37 19710-G1 ACCELERATOR ROD .. .iiiiiiiiiiiniiieerennnrennnennnnanns 1 1
38 10385-G4 CLEVIS YOKE ...t iiiiininiintnacntinssnsenasssasernssnnss 1 1
39 17677-G1 RETAINER, SPRING ......ciiiiiiiiiiniinieeraninncantnnnsns 1 1
7/15/91 EZGOEEE Pg. A-4

HEREE0



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED TRUCK

1-INCLUDES ITEMS 2-8
15-INCLUDES ITEMS 16-21

Pg. A-5

EZGOLERGED

7/15/91



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED TRUCK

ACCELERATOR

ROD ASSY
33
31-INCLUDES a2 i
ITEMS 32-41 | /@ 34
35
TO TO
GOVERNOR ACCELERATOR
CONTROL ARM CONTROL ARM
7/15/91 EZGOLEUEN Pg. A-6

[ 1 | ITIG[1]



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED TRUCK

- 52-INCLUDES ITEMS 53-58

e AT
W%’m~.’ E n . At
—_— 3 /”
b
‘? e 3
a
Pg. A-7 EZGOIETTE 7/15/91

[ 11 j7iG]1]



ACCELERATOR AND HILL BRAKE LINKAGE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED TRUCK

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 18091-G1 ACCELERATOR AND HILL BRAKE ASSEMBLY (INCLUDES ITEMS2-8) .. 1
2 14444-G3 BALLJOINT, SOCKET ...ttt ittt ittt ittt et e iiiieennn 1
3 00554-G4 NUT, 516 =24 ..ttt ettt ettt ittt it nnens 2
4 17677-G1 RETAINER, SPRING .......cciiiiiiii ittt 2
5 17979-G1 BUSHING, ACCELERATORROD ...... ..ottt iiiiiienn 1
6 17675-G1 SPRING, COMPRESSION .. ...t e e i 1
7 19710-G1 ROD, ACCELERATOR ...ttt ittt et ettt e e e 1
8 10385-G4 YOKE,CLEVIS, REAMED ........ ittt eeieennenn 1
9

10

1

12

13 26480-G01 BOLT, CARRIAGE, 1/4 =20 X3/4LG. ... ...ttt iiiiieennn. 1
14 11027-G2 NUT, LOCK, 174 =20 . ..o oottt ettt ettt ettt ae e e eneneennn 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16-21) ........ 1
16 12511-G1 BASE PLATE, ACCELERATOR ... . ittt i i it iiiiean, 1
17 18084-G1 PEDAL, ACCELERATOR ... e i e i 1
18 15827-G1 PAD KIT, ACCELERATOR PEDAL (INCLUDESRIVET) .............. 1
19 12512-G1 PIN,ACCELERATORPEDAL . ........ i i i i 1
20 12513-G1 BEARING, PLASTIC ...ttt e e aeans 2
21 12064-G2 NUT, PUSH, 174 . i e e e ettt et 1
22

23 17255-G1 WASHER, TEFLON . ... i e s e e e i 2
24 10387-G3 :_PIN,CO'ITER,3/32X3/4LG.........................{ .............. 2
25 00559-G8 WASHER,5/16 .. ... e i e 3
26 20835-G1 WASHER, NYLON . .. it et e ettt i ae ey 1
27 19708-G1 ARM, PIVOT . i e ettt e et e e 1
28 17838-G1 BUSHING, NYLINER . ... ..ottt ettt ettt einaenennn 1
29 24030-G1 ROD,LINKAGE ...ttt ittt ittt ettt seeeanaannns 1
30

31 25338-G1 CONTROL ARM ASSEMBLY (INCLUDESITEMS32—-41) ............... 1
32 25337-G1 ARM, CONTROL . ...ttt i i et e et e e eean 1
33 15944-G3 BALL, BALLUOINT ...t it ettt ettt e eeenn 1
34 00559-G8 WASHER, 5/16 ... i ittt ettt et eiaeeeeeeea e 2

7/15/91 EZGOETE Pg. A-8

TGl



ACCELERATOR AND HILL BRAKE LINKAGE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
%* Indicates a component that is not available as an individual part.

GASOLINE POWERED TRUCK

ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
35 11098-G9 NUT,LOCK, 516 —24 .. ... ... i ittt inenneannna 1
36 25768-G01 ROD, PIVOT . et e e e e et e e e e 1
37 24621-G1 WASHER, NYLON .. ... it i it et e et i i 1
38 14390-G1 NUT,LOCK, 3/8 — 24 . ... .. . ittt ittt 1
39 10387-G3 PIN,COTTER, 3/32 X 3/4 LG. ...ttt iannnnn 1
40 18759-G1 SCREW, STAINLESS STEEL,1/4-20X1LG...................... 1
41 11027-G2 NUT, LOCK, 1/4— 20 ... . it et e et eeeeeeannnn 1
42 12064-G3 NUT, PUSH, 3/16 . ... i et e e et e et e e aeeann 1
43 10606-G2 MICROSWITCH ... i i e ettt ettt i eanaaann 1
44 00957-G1 SCREW, #6—-32 X1 1/4 LG, ... .ottt it teieeiiieannennn 1
45 00525-G5 NUT, 6 =82 .. it i et e et ettt eieeetaaaaannns 1
46 00565-G3 WASHER, LOCK, #6 . ... ..ottt it ettt it enanennenaas 1
47 25694-G02 | ACCELERATOR CABLE . ... ... ittt it it e ettt eeiaenanns 1
48 25956-G01 | TIE,NYLON, PUSHMOUNT ....... ... ... i 1
49 25653-G01 | BRACKET, ACCELERATOR CABLE DIFFERENTIAL ................... 1
50
51
52 25690-G1 GOVERNOR CONTROL ARM ASSEMBLY (INCLUDES ITEMS53-58) .... 1
53 25765-G01 ARM,GOVERNORCABLE ........ ... it 1
54 24479-G1 BALL, BALLJOINT ... .. i e e et e 1
55 00921-G8 CNUT, FLEXLOCK, #10—-32 . . ... et e e eeee e 1
56 00491-G4 SCREW, SET, 1/4-20 ... ... i i ittt et eeneaeeens 2
57 22751-G2 BRACKET,GOVERNOR ...... ittt i e e 1
58 14390-G4 . NUT,LOCK, 1/4 =20 ... e it et e i eaeraaennees 1
59 12064-G3 NUT, PUSH, 3/16 ... i i i i et ettt et 1
60 25738-G01 | SPRING ..............cvviininn. e ettt 1
61 25737-G03 | ROD,GOVERNORLINKAGE ..........oiiiiiii it i i iieeanen 1
62 25763—-G01 | ARM, GOVERNOR PIVOT ... ... . i i et i i et iaanens 1
63 14390-G1 NUT,LOCK, S/8 =24 . .. ..t et i ettt ettt ieaaaaneennn 2
64 25737-G02 | ROD, THROTTLELINKAGE .. .. ... ..ttt innieienen, 1
65 25760—-G01 | ARM, CARBURETOR PIVOT ... . ittt et i ieeianen 1
66 25737-G01 | ROD, CARBURETORLINKAGE . ....... ...ttt ii e 1

Pg. A-9 EZGOEI 7/15/91

11 TG



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED TRUCK

7/15/91 EZGOIEET] Pg. A-10



ACCELERATOR SWITCH ASSEMBLY

ELECTRIC POWERED TRUCK

[ = <IN o}

HOLIMS
NOLLINSI
OL T13A

HOLIMS
8-N-4 0L ¢ swaw s3aniont »
99-t SWILl SIANTONI |

9¥-€¥ SW31IS3IANTONI 2P
€9-6S SW3Ll SIANTONI 8S

ﬁ ‘JLVId ONILNNOW dHVMOL dN3

3didlS 31IHM HLIM QION3TOS NO
a3T7TVLSNI 39 LSNW 34a0Ia 310N

7/15/91
[ 1 1 I7ie1]

EZGOLIEHEN

Pg. B-1



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. ﬁ E
% Indicates a component that is not available as an individual part. i §
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 20467-G2 ACCELERATOR SWITCH ASSEMBLY, HEAVY DUTY
(INCLUDESITEMS 4 — BB) ....civviireernnrnncaneansoaainnsonss 1 1
2
3
4 18741-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 5-14) ......... 1 1
5 X PLATE, ACCELERATOR . ittt tii it inenentnnennnenennns 1 1
6 17491-G1 STUD, STOP ..ttt itiiiittnrnrintreeaatonoanesnnonasns 1 1
7 00560-G1 WASHER, 3/8 ... i iiiiiiiiiiieiee it ninneineennnns 1 1
8 14390-G1 NUT, LOCK, 3/8 — 24 ... i iiiiiiiiiirsernnnnnsnnnonenns 1 1
S 11902-G1 BUSHING, SHAFT ... it iiiiiiiienrancnnroosansnessnss 1 1
10 00545-G8 NUT, 3/4 = 16 ...ttt ittt nisnenersnsnetneenannnns 2 2
11 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ......ccivivnvnnenn 2 2
12 % STUD, CONTACT .« ittt ittt it reerononnransonsnes 5 5
13 X WASHER, LOCK, EXTERNAL TOOTH, 5/16 ......ccvvvvuvnn s 5 5
14 X NUT, 5/16 = 24 ... . ittt ittt it ittt ineennes 5 5
15
16
17 17973-G1 SHAFT AND ARM .. ittt ittt iietenrentonronsannsnsnanes 1 1
18
19
20 17504-G2 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1 1
21 * TERMINAL, RING, #6 X 5/16 .....cciviiiiiirnnrnnrennennnn 1 1
22 X COPPER BRUSH WITH LEAD ...t v v ittt iiiiennsnnannnnnns 1 1
23 ¥ SPRING, ARM CONTACT vt ivtetinrretnnrnnennennennnnns 1 1
24 * HOLDER, BRUSH . ..vovvtineeneneanennennns AU 1|1
25
26
27 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 -30) ............. 1 1
28 17655-G1 ARM, ACCELERATOR LINKAGE ........ccctinriinnnnnnnnn 1 1
29 15944-G3 BALL, BALL JOINT . ittt it ittt intinesnrinnsnernsenens 1 1
30 11098-G9 NUT, LOCK, 5/16 = 24 ... . iiiiiiiiiietintiiannrneanes 1 1
31 11098-G3 NUT, LOCK, 172 — 20 . itiiiiiiiiteeentineeasinnsoesnnsnnnans 1 1
32
33 10606-G2 SWITCH, MICRO .ttt iit it iieiiatennnrrensnnnonsnnsnnsnsos 1
34 00139-G2 SCREW, #6 - 32 X 1 1/4 LG, ... iiviiiiinnrnninnsneenncnnnas 2 2
7/15/91 EZGOMENE Pg. B-2

| 1 [ ITIE]1]



ACCELERATOR SWITCH ASSEMBLY

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. |
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. z z
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
35 00565-G3 WASHER, LOCK, #6 .....oioenernrnruieenrnincnenosnenrannns 2 12
36 00525-G5 NUT, #6 = 32 .. iiiiiiiininsiarataarernensnssasnsanannans 2 |2
37 14628-G1 FASTON TAB ...viititninereraaenrncnensenononsnsonnonaans 1 1
38 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 ........ccvvieiiinnnans 1 1
39 20464-G1 WIRE, BLACK ... tiiitiiittinetiternennsornsssannanaannons 1 1
40 13514-G1 SCREW, BRASS, #8 .....cciviiiiiiirnenrnsonrnrnnnanananns 2 2
41
42 20468-G1 SOLENOID, 36 VOLT, HEAVY DUTY (INCLUDES ITEMS 43 - 46) ... | 1 1
43 00565-G5 WASHER, LOCK, #10 .....ccitiiiiiiir i iinirnenonanns 2 2
44 00526-G4 NUT, #10 = 32 .0ttt ii it iaste et iteenenrnnaannensns 2 12
45 00565-G8 WASHER, LOCK, #10 - 32 .. ... ittt ittt iiiniiiniaannnas 2 2
46 00544-G4 NUT, 5/16 — 24 .. ittt ittt ie it tn i annnnns 2 2
47 30353-Gt 910 1 1
48 12914-G1 FASTON TAB it tiittrtrirrreeeennenarstonseesssssssssnssans 1 1
49 00414-G6 SCREW, 1/4 =20 X 3/4 LG, ... iiiriiitinrnrennnsnonannnns 2 2
50 00565-G7 WASHER, LOCK, 0 O 2 12
51 00532-G1 NUT, 1/4 = 20 ... itiiiitiiiie it annntntnvesonnnsnsnanans 2 |2
52
53 17965-G1 WIRE, LO SPEED, SOLENOID .......ciiitviiinennnnnnenannans 1 1
54 13493-G1 WIRE, SOLENOID, F-N-R SWITCH .......citiiiiiiininiiennnns 1 1
55
56
57
58 18902-G1 -. WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES
ITEMS 59 = B3) . iviiiiinintnrnernenionenenenroanncneanass 1 1
59 17618-G1 CLAMP, NYLON ... iiiiiiiitn i riernennnseannnnnaannons 4 | 4
60 18897-G5 WIRE, #4 ... ittt ittt iininin i iieanrnansanaanans 1 1
61 18897-G4 WIRE, #3 ittt ittt eitiiteennenrsennanraannss 1 1
62 18897-G2 WIRE, #2 . iiitiiiininintnatneniocensnensasnacasonnsas 1 1
63 18897-G1 WIRE, #1 ittt ettt it eenrneanansnsnss 1 1
64
65 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ..........civieenntn 5
66 00544-G4 NUT, 5/16 = 24 ... ittt it ittt tieneitannarasnenses 4
Pg. B-3 EZGOHIEIT 7/15/91

[ 1 I ITIE}1]



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED TRUCK

7/15/91 EZGOLEEE Pg. B-4



BATTERY CHARGER, TOTAL CHARGéE , ONBOARD ELECTRIC POWERED TRUCKS

1 - INCLUDES ITEMS 3-92
13 - INCLUDES ITEMS 14-18
28 - INCLUDES ITEM 29
49 - INCLUDES ITEMS 50-52
50 - INCLUDES ITEM 51
65 - INCLUDES ITEMS 66-76
85 — INCLUDES ITEMS 86 AND 87

28

PART OF POWER WIRING

Pg. C-1 EZGOERT 7/15/91



®
BATTERY CHARGER, TOTAL CHARGE , ONBOARD

ELECTRIC POWERED TRUCKS

BLK

AMMETER

BLK

BLK
CIRCUIT

BLU

TIMER

HEATSINK e
34 RED CAPACITOR
2
4 ELECTRONIC
\ MODULE
1
73 A.C. FUSE
RELAY 3 /
63
BLU 7{
WIRING DIAGRAM (ONBOARD TOTAL CHARGE®)
7/15/91 EZGOEI] Pg. C-2

[ 111 I7]1}



BATTERY CHARGER, TOTAL CHARGE® ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED TRUCK

When ordering parts, please specify the model and serial number of the product.

% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 | 22333-G02 | BATTERY CHARGER, 36V, TOTAL CHARGE, ONBOARD
(INCLUDES ITEMS 3 = 92) 1\ttt ittt inteiineenneeennnns 1 |1

2

3 | 19096-G3 TOP COVER vttt ttttetee it ettt et it et ieieenns 1 |1

4 | 22043-G2 CHASSIS ottt ittt e e 1 |1

5 | 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2 LG, vuvvvirrinnennneennnnns 16 |16

6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ......cvvevn... 1 |1

7

8 | 17077-G1 CAPACITOR (INCLUDES ITEM 9) +\vvvirt i eieeenneennnnns 1 |1

8 | 11559-G1 BRACKET, CAPACITOR ..t vvtttenreiee i nneeneennss 1 |1
10 | 00372-G4 SCREW, #8 = 32 X 1/2 LG. v uvvveeiiie it eeieneeennen 2 |2
11 | 00565-G4 WASHER, LOCK, #8 . tvrrttint it ittt ennteinneeanneenns, 2 |2
12 | 00526-G1 L - N P 2 |2
13 | 18768-G2 HEAT SINK ASSEMBLY (INCLUDES ITEMS 14 - 18) .............. 1 |1
14 | 18489-G1 HEAT SINK &+t tittee vttt eee et e e eneaneeneennes 1 |1
15 | 18488-G1 DIODE &t vttt tt ittt e i 2 |2
16 | 00567-G7 WASHER, LOCK, 1/4 ..\ uiintiten i it ieiinennenn, 2 |2
17 | 00532-G2 NUT,1/4 = 28 vttt et et it et i e 2 |2
18 | 11572-G2 NUT, PLASTIC EXPANSION ..\ tvttteit it iieeenneenns. 3 |3
19 | 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ... oovvevineennnnennn.. 2 |2
20 | 00525-G5 NUT, #6 = 32 ot tetetet ettt et et i ea i ennenn, 2 |2
21 | 00138-G3 SCREW, #6 — 32 X 3/8 LG v'vvvvrrevnnrenireenneennneennnns 2 |2
22 | 00512-G7 SCREW, SELF-TAPPING, #8 X 7/8 LG. «vvverreennenennennnnn. 3 13
23 | 00378-G4 SCREW, #10 = 24 X 1/2 LG. vvvvirttinteiieeanneennneennnns 1 |1
24 | 00565-G5 WASHER, LOCK, #10 ......uvevvrneinnnennnn.. e 1 |1
25 | 00526-G3 CUNUT, #10 = 24 ottt e e e 1 |1
26
27
28 | 24243-Gi AMMETER (INCLUDES ITEM 29) + o\t v vvt it ieevnneeennnns 1 |1
29 * BRACKET, AMMETER .. t'uttinrtinte e enieeeanneennn. 1 |1
30 | 00525-G5 NUT, #6 — 32 o tvirtisetereneeneeeneansenseaneeneeennens 2 |2
31 | 00565-G5 WASHER, LOCK, #10 . vutttittiineinreennennneeaneeenn. 2 |2
32 | 00526-G4 ) T T - 2 |2
33 | 12914-Gi FASTON TAB ittt it tit ettt et e eieeennees 2 |2
34 | 21979-Gt WIRE, 18 GAUGE, RED . ...iiitiiiteiit it i, 1 |1

Pg. C-3 EZGOIEIT] 7/15/91

[ 1 [ ITIE]1]



BATTERY CHARGER, TOTAL CHARGE® ONBOARD

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. i z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
35 18052-G6 111 2 O 1 1
36 00372-G2 SCREW, #8 — 32 X 1/4 LG. ...t iviiiiiiii it in i, 2 2
37 11575-G1 KNOB, TIMER .. tititiiinrnrerarateeaennnniasarannasnsnsnos 1 1
38 00486-G4 SETSCREW, #8 =32 X 1/2LG. ... ittt ii it innnnaanens 1 1

39

40 00372-G3 SCREW, #8 - 32 X 3/8LG. ..ot tiiiiiniiiinrnrneiennaennnas 1 1
41 00565-G4 WASHER, LOCK, #8 ... .iiiiiiiiiiiiineninrnrnsnanannens 1 1
42 00526-G1 NUT, #8 — 32 Lttt ettt ittt tn ittt iaranannanauass 1 1
43

44 19928-G1 TRANSFORMER ..\ttt iiit it ittt e ianonr ey 1 1
45 11027-G2 NUT, LOCK, 1/4 — 20 .. .iviiiiii it iiiiinaraentenennnones 4 | 4
46 00414-G5 SCREW, 1/4 =20 X B/8 LG. . .vitirininiiiirenrnennenrnnnans 4 | 4
47 19388-G1 A, CORD ittt ittt ittt et tniisessneneanrarnnannn 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) . .ivvvvvnrnannanenennss 1 1
49 22052-G1 D.C. CORD ASSEMBLY, 2 FT. (INCLUDES ITEMS 50 - 52) ....... 1 1
50 22050-G1 D.C. CORD ASSEMBLY, 2 FT (INCLUDES ITEM 51). .......... 1 1
51 t 3 CONTACT, CONNECTOR ... .iiiiiiiiiiiniinnnnaans 2 2
52 18782-G1 CONNECTOR . 1iiitnirinteieintesnnsentnonenanarenes 1 1
53

54

55 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) ......civiiirerinenenenn, 1 1
56

57 21971-G1 RELAY ittt e tereenenananaeanasosnsnosssntoeononanenss 1 1
58 00754-G4 * SCREW, #6 - 32 X 1/2LG. ...vivivivviiianann, e 2 2
59 00525-G5 O NUT, 6 = 32 Lttt i i e it e it 2 |2
60 00565-G3 WASHER, LOCK, #6. ...oiiiiiiniininiiiiiricnenrenennnanans 2 2
61

62 22992-G1 WIRE, 18 GAUGE, BLUE .. ....cciiiiiiiiiiiiineennnrnnanans 2 12
63 21978-G1 WIRE, 18 GAUGE, BLACK ... ittt ittt i ieiniinennanan 1 1
64

65 19950-G4 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 66 - 74) .... [ 1 1
66 * Y 0 1 1
67 19459-G1 BRACKET tivererne e eietneasnstasnoneenrnenensanennns 1 1
68 00138-G5 SCREW, #6 — 32 X 5/8LG. ...vvn it ii iy 4 | 4

7/15/91 EZGOEIE Pg. C-4

[ 1 T [TIE]1]



BATTERY CHARGER, TOTAL CHARGE® ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
89 19081-G1 STANDOFF ...ttt ittt tiivaeararonannaansanensasns 4 | 4
70 00736-G1 WASHER, NYLON ...ttt iiiiiiiii i e nanaens 4 | 4
71 00735-G1 NUT, NYLON, #6 = 32 ...t viiiiiiiiiiiniiienennanonnnsns 4 | 4
72 00559-G3 WASHER, #6 .. .iiiiiiiiiiiiii it iiinannnnenenannnns 2 2
73 21980-G1 WIRE, 18 GAUGE, RED ... viviviii it i i eens 1 1
74 19954-G1 WIRE, 18 GAUGE, BLACK ... ittt 1 1
75
76 19949-G1 WIRE, 16 GAUGE, YELLOW ... .. i ittt eiinnnens 1 1
77 19402-G1 WIRE, 16 GAUGE, BLACK .. ittt i i i aees 1 1
78 00372-G5 SCREW, #8 - 32 X 5/8 LG. 2 2
79 00565-G4 WASHER, LOCK, #8 2
80 00526-G4 NUT, #8 - 32 2
81 19363-G1 FUSE BLOCK ..ttt ittt iiitiiininnenraranansnsneansss 1 1
82 19361-G1 FUSE, 16 AMP . ittt ittt ittt neeaaansnns 1 1
83 19434-G1 LABEL, IDENTIFICATION ......vttiiiiiinirainnanarecsnsnenns 1 1
84 19441~-G1 WIRE, 12 GAUGE, WHITE ... ..ttt i e 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ....... 1 1
86 00559-G5 WASHER, #10 ...ttt it canaaaasaens 2 2
87 00526-G4 [ I T T 7 2 2
88 00565-G4 WASHER, LOCK, #8 . ...ttt iiiiiiieernrinnaaeneneennns 2 2
89 00526-G1 NUT, #8 — 32 ittt it it inenanarararananonsasssnss 2 2
90 00372-G6 SCREW, #8 - 32 X 3/4 LG, ...viriiii ittt 2 2
o1 22047-G1 SHIELD, CHARGER . . ..ttt iiiiiitini i iitanenan e 1 1
92 18970-G1 ~ TRIM, VINYL ...ttt eie e ieenns e 1 1
93 22038-G1 - SUPPORT, CHARGER ... ottt ittt it e e i 1 1
94 22281-G3 TRIM, VINYL it ittt ittt s aaaan e 2 2
95
96 22008-G1 MOUNT, ISOLATION ...ttt iiiiieieesenarnronenansnsnnsaraens 4
97 14390-G4 NUT, LOCK, 1/4 — 20 . ittt iiiirirainenaannannsnsans 4
98 13437-G4 SCREW, LOCK, 3/8 - 16 X 1 LG. ....ivriininiiiiniiiniinaonnens 2 2

Pg. C-5 EZGOLEE 7/15/91

[ [ [ ITIEl]



BATTERY CHARGER, TOTAL CHARGE@? ONBOARD ELECTRIC POWERED TRUCK

7/15/91 EZGOET Pg. C-6



BATTERY CHARGER, TOTAL CHARGE® ,PORTABLE ELECTRIC POWERED TRUCKS

1~ INCLUDES ITEMS 3-90 [
13 - INCLUDES ITEMS 14-18 /
68 — INCLUDES ITEMS 69-78

Pg. C-7 EZGOLEIE] 7/15/91



®
BATTERY CHARGER, TOTAL CHARGER PORTABLE ELECTRIC POWERED TRUCKS

AMMETER

BLK

BLK

BLK
CIRCUIT

BREAKER

WHT

HEATSINK

BLK

4" BLK

i BLK

34

" MODULE

CAPACITOR

ELECTRONIC

\ WHT
GRN BLK

TRANSFORMER

WIRING DIAGRAM (PORTABLE TOTAL CHARGE®)

YEL

BLK

A.C. FUSE
BLOCK

7/15/91

EZGDOLEWTET

Pg. c-8



BATTERY CHARGER, TOTAL CHARGE® PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED TRUCK

When ordering parts, please specify the model and serial number of the product.

% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 | 20484-G01 | BATTERY CHARGER, 36V, 10 FT. D.C. CORD
(INCLUDES ITEMS 3 = 90) e v vt eereeen e teeeeeeeeeeenennns 1 |1
2
3 | 19096-G1 TOP COVER .+« e ettt et e e e e e et 1|1
4 | 24919-Gt CHASSIS v e vt e e e e e e e e e e e e e '
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .......ovnen... 1|1
7
8 | 17077-G1 CAPACITOR (INCLUDES ITEM 9) '+t ettieeneinennannannnns 1|1
9 | 11559-G1 BRACKET, CAPACITOR .« et vttt ieeeenns 1|1
10 | 00372-G4 SCREW, #8 = 32 X 1/2 LG. «veveetee et e e eeieenens 2 |2
11 | 00565-G4 WASHER, LOCK, #B8 ..t eneen ettt 2 |2
12 | 00526-G1 NUT, #8 = 32 « vttt e e et e e e e e e e e e e 2 |2
13 | 18768-G2 HEAT SINK ASSEMBLY, (INCLUDES ITEMS 14 - 18) ............. 1 11
14 | 18489-G1 HEAT SINK & e ettt et e e e e e e e e e e e 1|1
15 | 18488-G1 ](0)0) 2 |2
16 | 00567-G7 WASHER, LOCK, 1/4 .« .t e et e, 2 | 2
17 | 00532-G2 NUT, 174 = 28+ v e et e e e e e e e e e e 2 |2
18 | 11572-G2 NUT, PLASTIC EXPANSION . . ..o eteeietieeieinaennnns 3 |3
19 | 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 . ... .ouvvnernennennnns 2 |2
20 | 00525-G5 NUT, #6 = 32 « vt e et et e e e e e e e e e e e e 2 |2
21 | 00138-G3 SCREW, #6 = 32 X 3/8 LGB «n et eeieenneenannennn, 2 |2
22 | 00512-G7 SCREW, SELF-TAPPING, #8 X 7/8 LG. v v veveeineenannenns. 3 |3
23 | 00378-G4 SCREW, #10 = 28 X 1/2 LG. + v vttt e ieeeenenns, 1|1
24 | 00526-G3 | O NUT, #10 = 24 ..ottt 1] 1
25 | 00565-G5 | = WASHER, LOCK, #10 .. rueunere e et inanenennns 1 {1
26
27
28 | 24243-G1 AMMETER (INCLUDES ITEM 29) ...t eeeeneeeeeeieeenennnns 1|1
29 * BRACKET, AMMETER v v evetee e e e e eeeieenns 1] 1
30 | 00525-G5 NUT, #6 = 32 « et eeee e e e et e e e e e 2 |2
31 | 00565-G5 WASHER, LOCK, #10 .+ .ttt ee et ettt et 2 |2
32 | 00526-G4 NUT, #10 = 32 « oottt e e e e e e e e e e e e e e e 2 |2
33 | 12914-G1 FASTON TAB v vttt et e et e e e e e e e e e 2 |2
34 | 19952-G1 WIRE, 18 GAUGE, RED ..t tuttneeneee e eie e, 1] 1
Pg. C-9 EZGOEI 7115/91

HREnED



BATTERY CHARGER, TOTAL CHARGE@? PORTABLE ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. § E
% Indicates a component that is not available as an individual part. i z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 18052-G6 ;== e 1 1
36 00372-G2 SCREW, #8 — 32 X 1/4 LG, .. viiiiitinrineantnnennenennans 2 2
37 11575-G1 KNOB, TIMER ...t iiiiiietantentensnnsoesntsnoanernnsonsns 1 1
38 00486-G4 SETSCREW, #8 -~ 32 X 1/2 LG, ... iviivtininiiiiniiiniennens 1 1

39
40 00372-G3 SCREW, #8 — 32 X 3/8 LG, .. iviiiiitiiiiinini i iiiinnanaas 1 1
41 00565-G4 WASHER, LOCK, #8 .. .iiiiiiiiirtiarennrnnenneannnnnnns 1 1
42 00526-G1 NUT, #8 — 32 Lttt ittt iia e tntsaeanesoeennnnennns 1 1
43
44 19928-G1 TRANSFORMER .. ...ttt ittt ittt inernernranseneeneennss 1 1
45 11027-G2 NUT, LOCK, 1/4 = 20 .. ittt ivnieanenenetnnennenennnnnns 4 4
46 00414-G5 SCREW, 1/4 — 20 X 5/8 LG, .. .vitviiiiiiiiiiiniiiiiiinnans 4 4
47 19388-G1 AC. CORD 1ttt it iiiierinronreeanrensnneenonnennenneenenns 1 1
48 135567-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) ......coviineiiennnns 1 1
49 20731-G1 D.C. CORD ASSEMBLY, 10 FT. (INCLUDES ITEMS 51 - 63) ...... 1 1
50
51 14489-G2 D.C. CORD, 10 FT. i iitii ittt ieeennne st necnnvneennns 1 1
52
53 o CONTACT, CONNECTOR -« v enveeee et aneanenns 2 |2
54 18782-G1 CONNECTOR (BLACK) . iuiviiineernnrnnrenreneenrnnnanan 1 1
55 18972-G1 HANDLE INSTALLATION KIT ... .iitiiiiervnrineentvnnennnn 1 1
56 b S HANDLE, HALF, L.H. ... it iii e 1 1
57 * HANDLE, HALF, RH. ... .. ittt i it i 1 1
58 .
59 00647-G8 | ; SCREW, STAINLESS STEEL, #6 — 32 X 29/32 LG. ........ 2
60 00647-G3 h SCREW, STAINLESS STEEL, #6 - 32 X 3/8LG. .......... 2
61 13521-G5 NUT, LOCK, #6 — 32 ... iiiiiiiiiiiiiniiianiinenans 4 4
62 00650-G2 WASHER, #5 .. .iviiiiiiiiintiniiiiniieneannnesnns AR | AR
63 20628-G1 LABEL, CAUTION . ..iuiiiniitiniineerenennernneneans 1 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) .......vvvviviinnnnnnn 1 1
65
66
67 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2 LG. ... .cviiiiiiiiiieiin, 10 |10
68 19950-Gt ELECTRONIC MODULE ASSEMBLY

(INCLUDES ITEMS B3 = 78) ...vvtiiiiiiiiiniiiiiiienennnnn 1 1

7/15/91 EZGOMEIE Pg. C-10

EENGED



BATTERY CHARGER, TOTAL CHARGE® PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

x Indicates a component that is not available as an individual part.

ELECTRIC POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
69 X Y | 1 1
70 19459-G1 = 0 1 1
7 00138-G5 SCREW, #6 - 32 X 5/8LG. .. .iiviviiiriiiinnennnonanenns 4 1 4
72 19081-G1 STANDOFF ittt ittt ittt inneetiitenaenanaesons 4 |4
73 00736-G1 WASHER, NYLON .. ...ttt ittt ia e 4 | 4
74 00735-G1 NUT, NYLON, #6 — 32 ... iitiiiniiiiiiinnvnrnenannonnans 4 |4
75 19402-G1 WIRE, 16 GAUGE, BLACK ...ttt iiiaennn 1 1
76 19949-G1 WIRE, 16 GAUGE, YELLOW ... .. it 1 1
77 19954-G1 WIRE, 18 GAUGE, BLACK ... ...ttt iiiiiiianenns 1 1
78 00559-G3 WASHER, #8 ...ttt ittt i ina i iiaanans 2 2
79
80
81 19363-G1 FUSE BLOCK .\t iiiiiiii ittt iiterarvinaraentanansnoneneees 1 1
82 19361-G1 FUSE, 16 AMP . ittt it ittt ia st et e aran s 1 1
83 19434-G1 LABEL, IDENTIFICATION ...ttt iiiiinirnanennenananenss 1 1
84 19441-G1 WIRE, 12 GAUGE, WHITE ... .. it i i e 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ....... 1 1
86 00559-G5 WASHER, #10 .. ittt ittt it ia e 4 | 4
87 00526-G4 NUT, #10 — 32 ...ttt ittt it ittt teananeenaan 2 2
88 00565-G4 WASHER, LOCK, #8 ... . ittt rnenenaraneaas 2 2
89 00526-G1 NUT, #8 — 32 i ittt it ittt it encaeanasansons 2 2
20 00372-G6 SCREW, #8 - 32 X 3/4 LG, ..iiiriiiii i iiiitrnnanaaeneas 2 2

Pg. C-11 EZGOLEEN 7/15/91

HEENLE



BATTERY CHARGER, TOTAL CHARGE®, PORTABLE ELECTRIC POWERED TRUCK

7/15/91 EZGOLEWE Pg. C-12



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

X1-500 (ELECTRIC)
GX1-804 (GASOLINE)

X1-300 (ELECTRIC)

XT-500 (ELECTRIC)
GXT-804 (GASOLINE)

Pg. D-1 EZGOEI] 7/15/91



ELECTRIC/GASOLINE POWERED TRUCK

BODY AND ASSOCIATED PARTS

Pg. D-2

EZGDODIEWE

7/15/91

[ 111 IT]1]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

Pg. D-3 EZGOLEWTE 7/15/91



BODY AND ASSOCIATED PARTS

ATNO S3MDIHIA JIH10313

SMOVH AH3llvd

ELECTRIC/GASOLINE POWERED TRUCK

7/15/91

Pg. D-4

EZGOLIEUEN

[ P 1] [TH]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

<15 100

Pg. D-5 EZGOLEIT 7/15/91



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g §
% Indicates a component that is not available as an individual part. = | =
o™ =
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 20415-G1 COWL, XI-300 ........ ettt e 1 X
2 26513-G01 | COWL, XI-500,XT-500,GXI-804, GXT-804 .......ccvirirnrnnnnnnsn X |1
3 11027-G2 L R 16 | 16
4 00559-G8 WASHER, 5/168 .. iviirutninen i inononssssnsntnonesssnsanannnns X |5
5 19817-G1 NAMEPLATE, E=Z~GO .. .. iittiitiiniintttntnennencnsnensnnsns 1 1
6 12064-G3 N L I o T 3 3
7 18352-G3 TRAY, DASH ..ottt ittt it et isteteanasnsneancnnns 1 X
8 18353-G1 TRAY, DASH .. ittt ittt it ettt tastn e ntnsnerannas X 1
9 00414-G6 SCREW,1/4-20 X 3/4 LG ... ittt ittt i ieannnnens 5 15
10 11027-G2 NUT, LOCK,1/74-20 . . .ottt ittt ittt ittt titeanaenanns 3 3
11 12088-G3 PLUG, BUTTON, STAINLESS STEEL ...euvvvrevnneineenneennnnnne. | 4 | 4
12
13 19879-G1 SUPPORT, COWL ,XI-300,XI-500 (INCLUDES ITEMS 14,15) .......... 1 1
14 X LS o 1 1
15 20412-G1 DECAL, WARNING ...ttt ittt iiniiieiannioneannnnns 1 1
16 23148-G1 SUPPORT, COWL,XT-500,GXI-804,GXT-804, (OPT. XI-500) ........ X |1
17 00560-G1 WASHER, 3/8 ...ttt ittt it ive ittt insiananonans 2 2
18 11027-G2 NUT, 1/4-20 .. ittt it i et ettt it aasasanasenanenes 4 | 4
19
20 17098-G1 MAT, DASH TRAY, XI=300 .......cititiiiiiiiiiinnintancnensans 1 X
21 12110-G1 CAP, FORK STEM, XI-300 ... ..ottt ittt ittt i it 1 X
22 17097-G1 MAT, DASH TRAY, XI=500 ... 0ititirinrnnarnoneaonnenencansnnns X 1
23 22911-G1 LINER, DASH TRAY, XT-500, GXI-804, GXT-804 (OPT.XI-500)
(INCLUDES ITEM 24) ... ittt it ittt in i iecnraraseannnnss X
24 18436-G1 RIVET, PLASTICDRIVE ...ttt ittt ininiananennnns X |2
25
26 15671-G4 FLOORBOARD, XI-300, XI-500 (INCLUDESITEM 28) ................ 1 1
27 15671-G5 FLOORBOARD, XT-500, GXI-804, GXT-804 (INCLUDES ITEM 28) ..... X 1
28 14776-G1 NUT,"J ", 174=20 .. ittt iire i ieeneanans e 2 2
29 00106-G6 SCREW, SELF DRILL AND TAP, #12-24 X 3/4 LG .........cvvviunn.. 23 |23
30
31 23674-Gt CAP, COWL XI-500, GXI-804 . .......ccciiiiiiiiiiiiiiinarnennns X |1
32 22914-G1 CAP, COWL XT-500, GXT-804 .......citiuiniininennnnrnenernnns X 1
33 00228-G6 SCREW, #10-24 X 3/4 LG ... .. iiiitit it iiintitnannsnannsnens X 19
34 00559-G5 WASHER, #10 . ..ottt it ittt tie ittt taeranannnans X |18
7/15/91 EZGOLIEWT Pg. D-6

[ 111 [T]4]



BODY AND ASSOCIATED PARTS

ELECTRCI/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o | o
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. z 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 11098-G7 NUT, LOCK, #10-24 .. ... ittt ittt it aesnernnensenannnenns X 19
36 15058-G4 RIVET, BLACK ALUMINUM ..... e X |2
37
38
39
40 25479-G1 SIDERAIL, PASSENGER SIDE, XI-300 ..ot viitineiiineerrnanvennss 1 X
41 25479-G2 SIDERAIL, DRIVER SIDE. XI-300 . ... iivtiiitiineiinesercneesnnss 1 X
42 25454-G3 SIDERAIL, PASSENGER SIDE, XI-500, XT-500 .......covtivirrennns X 1
43 25454-G4 SIDERAIL, DRIVER SIDE, XI-500, XT-500 .......cviiiniinirnrnenes X 11
44 15664-G2 SIDERAIL, PASSENGER SIDE, GXI-804,GXT-804 ...........cc0vv.nn X 1
45 15665-G2 SIDERAIL, DRIVER SIDE, GXI-804,GXT-804 .........cvvvvvninnnnnn X 1
46
47 19837-G1 PANEL, SPLASH, PASSENGER SIDE, XI-300 . ....ccvvvvivnnnennn 1 | X
48 19837-G3 PANEL ,SPLASH, DRIVER SIDE, XI-300 .. ....covviiiiiiiiinennnn 1 X
49 00106-G6 SCREW, SELF-DRILL AND TAP, #12-24X 3/4 LG ........coivnvnnn. 4 X
50 11027-G2 NUT, LOCK, 1/4=20 ...ttt iiiite e tanintaseannonsasnnnnenenss 16 |13
51 00544-G3 NUT, 5/16-18 (USED AS SPACER) ......vvvuiinnennennnnonnnnnns 4 | X
52
53 20443-G3 SEAT WRAP, XI-300, XI-500 .....oitiiiririnieniinrennnnenannnns 1 1
54 20443-G1 SEAT WRAP, XT=500 .. .0t tiiititnrenrsnseneensonsenennsnnennns X {1
55 23961-Gt SEAT WRAP, GXi-804, GXT-804 (WITH STUDS FOR AIR BOX MOUNT) X i1
56 23961-G3 SEAT WRAP, GXI-804, GXT-804 (AIR BOX MOUNT ON FRAME) ...... X |1
57 11027-G2 NUT, LOCK, 1/4-20 . . .o i ittt ittt ittt it incniiseennnnnnnnn 9 |9
58 19882-G1 “ | INDICATOR, DIRECTION SELECTOR, XI-300,XI-500,XT-500 .......... 1 1
59 23791-G4 INDICATOR, DIRECTION SELECTOR, GXI-804, GXT-804 ............. X |1
60 12064-G3 NUT, PUSH ittt ittt iatiaetnninensenseneearonennns 3 13
61 22428-G1 PANEL, SOUND CONTROL, GXI-804, GXT-804 ........cccvvvennnnn X |1
62 ‘
63 18982-G1 PANEL, LOWER, XI-300, PASSENGER SIDE, XI-500, XT-500 ........ 1 1
64 18982-G2 PANEL, LOWER, DRIVER’S SIDE, XI-300, XI-500, XT-500 .......... 1 1
65 18191-G1 PANEL, LOWER, PASSENGER SIDE, GXI-804, GXT-804 ........... X 1
66 18191-G2 PANEL, LOWER, DRIVER'S SIDE, GXI-804, GXT-804 ............... X |1
67 13437-G3 SCREW, 5/16-18 X 1 LG ... it intivnnsroestennssonnnoannnsnans 2 2
68 11840-G1 NUT, SPEED GRIP, 5/16 ... .oiviiiiiiniininntnneneennensnneenns 2 |2
Pg. D-7 EZGDOLEWT 7/15/91

TP 7]



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. z z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
69 16705-G2 SCREW, TRUSS, STAINLESS STEEL, 1/4-20 X 3/4 LG .............. 6 6
70 00559-G7 WASHER, 1/4 .. i iiiiiiiiiitineunaranarenesonssosoansnnnsns 6 6
7 14390-G4 NUT, 174-20 ... iiiiiiiiiiiiiiie e taraeneonraranassnsnsansosns 6 6
72
73 18213-G1 FENDER, PASSENGER SIDE . .......ciiutiiniiiieiintennneenn. 1 1
74 18213-G2 FENDER, DRIVER SIDE ... ...ciititireternrrnenranaroncneneonens 1 1
75 18249-G1 BRACE, FENDER ...\ttt tnrerereasssanasacesassnsnsnasas 2 2
76 00414-G6 SCREW, 1/4-20 X 3/4 LG ... ivitiitieeenneneanrnensoennnnneens 8 8
77 00559-G7 WASHER, 1/4 ... i it et et tetntneanansnaneaarnaneannn 8 8
78 11027-G2 NUT, LOCK, 1/4-20 . ...ttt ittt ittt erecnranannnnnenenns 4 | 4
79
80 22224-G1 1 2 2 2
81 16705-G1 SCREW, TRUSS, 1/4-20 X 1 LG ... .vriirrrnnenrnnnnnrnanaenens 4 |4
82 14776-G1 L N T I 2 o 4 | 4
83 14382-G1 STRIP, NOISE SUPPRESSOR ......vivtrireneennnrnnneaenanaannns 4 | 4
84
85 25192-G1 BUMPER, REAR, XI-300, XI-500, XT-500 .......ccvvvvnrncenennnnn 1 1
86 23800-G2 BUMPER, REAR, GXI-804, GXT-804 ...... ..ot iiirurirnrnnnnnnss 1 1
87
88 22282-G1 SHIELD, REAR, TAILLIGHT MOUNTING, XI-300, Xi-500, ............. 1 1
89 19876-G1 SHIELD, REAR, XT-500, GXT-804 .......c0tveiennrninenerarnennns X 1
90 22291-G1 SHIELD, REAR, TAILLIGHT MOUNTING, GXI-804 .............c.covutnn X 1
91 11027-G2 NUT, LOCK, 1/4-20 ..\ttt iiiitiniarersrnnsnsennrassasnsnssesns 2 2
92 13437-G9 SCREW, 1/4-20 X 3/4 LG ... it it iiir it ineeeannnenennnarnnenns 2 2
93 , .
94 25457-G2 BATTERY RACK, RIGHT SIDE . . ...t i iiiit it iiieii i iinnein s 1 1
95 25457-G3 BATTERY RACK, LEFT SIDE ... .itittrtetnnrurernrenaaanenanesas 1 1
96
97
98 22288-G3 VINYL BUMPER, BODY TRIM, FRONT AND SIDE, XI-300 ............. 1 X
99 23400-G1 VINYL BUMPER, BODY TRIM, FRONT AND SIDE, XI1-500, XT-500,
GXI-804, GXT-804 ... .iiiiiiiiiiinererenennanrnsneenronononas X 1
100 22273-G1 VINYL BUMPER, BODY TRIM, BACK OF COWL .........ccvivevernnnn 1 1
101 17203-G4 VINYL BUMPER, BODY TRIM, DASH, XI-300, XI-500 ................ 1 1
102 17203-G9 VINYL BUMPER, BODY TRIM, DASH, XT-500, GXI-804, GXT-804
(OPT. XI=800) ottt ittt inistransnnentasesonsnoasnsnns X 1
7/15/91 EZGOMEMT Pg. D-8

HENN0



BODY AND ASSOCIATED PARTS

ELECTRCI/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2o
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : 3
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
103 15058-G2 RIVET, BLACK ALUMINUM . ... it iiieeiiiinennineanannnnnass 4 4
104
105 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE 11
106 24620-G2 TRIM, FLOORMAT, DRIVER SIDE .......civiriiiiiriiiininnnnnenns 1 1
107 18436-G1 RIVET, PLASTIC DRIVE . . ...ttt it iiteeteninninnineeneannennens 8 8
108 22223-G1 TRIM, ROCKER PANEL, PASSENGER SIDE ..........ciiviiennnnnnans 1 1
109 22223-G2 TRIM, ROCKER PANEL, DRIVBER SIDE ......ccitiiiiiienineennnns 1 1
110 16704-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG ......ciiiviinnnnnnnn, 4 4
111 00559-G7 WASHER, 1/4 .. ittt it iiiinetsnenasentnesesennsnnnoennns 8 8
112 14390-G4 NUT, 1/4-20 .. ittt ittt ientnosonanennennesasnnenneanens 8 8
113
114 17117-G2 DECAL AND PLATE ASSEMBLY, Xi-300,XI-500
(INCLUDES ITEMS 115 AND 116) ....cciviiiennrinnnninnnennns 1 1
115 b3 PANEL, MOUNTING PLATE .......0vtvninrvnnennnnennevnncnns 1 1
116 23446-G1 LABEL, OPERATING INSTRUCTIONS .......oviiiiininiiinnnnns 1 1
117 16058-G2 RIVET, 1716 it iiiii it ieitatantoosossnesneenssnenssannnnnas 3 3
118
119
120 23969-G2 FLOORMAT, 3/16, XI-300, XI-500 °
(WITH HOLES FOR BATTERY CHARGER) ...........ccicviivnnennn. 1 1
121 25091-G1 FLOORMAT, 3/16”, XT-500, GXI-804, GXT-804 ................... X 1
122
123 18787-G1 SCUFF GUARD, SEAT WRAP ... . itiiiiiiiieiiiinneiaenanens 1 1
124
125 26570-G09 ) "CONSOLE CENTER, XT-500, XI-800, GXT-804,GXI-804
(INCLUDES ITEM 12B) ....ivtiiiiiinreeerntsonsnrsoosoesnennnas X 1
126 26577-G01 LABEL, SAFETY . .iitiiiiiitieriivninnrsnsnoenntnnenncancnnnns X 1
127 18436-G1 RIVET, PLASTIC DRIVE ...\t iiiie it inninnrensseenesnnenncnnsnsns X 14
128 00559-G7 WASHER, 1/4 ... i ittt ittt ttetantieenennenaeeaannnens X 2
Pg. D-9 EZGOLEWTEN 7/15/91

HEENiE



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED TRUCK

7/15/91 EZGOIEWEE Pg. D-10



ELECTRIC/GASOLINE POWERED TRUCK

BRAKE LINKAGE

SLHOIT 3IMvHE HLIM STTOIHIA

8L W31l S3ANIONI - St vi
6€-1 SW3Ll SIANTIONI - €

S1HOIT 3XvHa LNOHLIM SITOIHIA

-2 -
SW3Ll SIANTONI - + ~

7/15/91

EZGOLEITT

Pg. E-1




ELECTRIC/GASOLINE POWERED TRUCK

16-.8 SW3ALI
S3ANTONI -

99'69'¥9'€9-8626'95'vS SW3ILI
$3aNTONI -2S

/\ v2-95'vS'2S SWALI
0

89 S3ANTONI -

m_0<v_z_._

IXvHE TTIH ANV Y
HO1vH37300V 339)
WHY 1OAId

6G €9 09 19 65 ¢9

<l e =

BRAKE LINKAGE

(= =1 [ TEXTRON Pg. E-2

7/15/91

[ V1] [TH]



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25253-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITHOUT BRAKE LIGHTS
(INCLUDES ITEMS 2 — 11) ... .iitterttennnrenersonnennanennnnens 1 1
2 23037-G2 PEDAL, BRAKE (WITH PAD, ITEM 5) ... . i iiiiiiiiiietrrnennns 1 1
3 15813-G1 PEDAL, HILL BRAKE (WITH PAD, ITEM 6) ........c.ciiiiiirinnnnen 1 1
4 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 8) ..... 1 1
5 * PAD, BRAKE PEDAL . .......iiittiiiiiiireritironneannnnnnes 1 1
6 * PAD, HILLBRAKE PEDAL .. ....ciiiiii i tiiiiiittteernnnenes 1 1
7 15766-G1 RIVET, SMALL HEAD ... .ttt ii ittt ittt ittitnnnannnnanes 3 3
8 15767-G1 RIVET, LARGE HEAD ...ttt ittt titensenennnonanenss 6 6
S 15932-G1 PIN, HILL BRAKE PEDAL ... ittt ittt ittt itnnnnenns 1 1
10 11737-G1 SPRING, TORSION . ittt ittt ittt eneenrarsenennnnes 2 2
11 12064-G1 PUSH, NUT . ittt ittt ittt ittt ittt teeeennnnnnnnnnnns 1 1
12
13 22449-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITH BRAKE LIGHTS
(INCLUDES ITEMS 14 — 39) ... tttiiiniirrrinnnneneoeennnnnns 1 1
14 % ARM, BRAKE PEDAL . ...ttt it ittt ettt iteneeinnnennnnns 1 1
15 15813-Gt PEDAL, HILL BRAKE (WITHPAD, ITEM 18) ......coiittrivvnnnnenn 1 1
16 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17- 20) ....| 1 1
17 % PAD, BRAKE PEDAL .....ciiiiiiiiiiittiintenasneeannnnens 1 1
18 b 3 PAD, HILL BRAKE PEDAL . ...ttt it nnrnnneosans 1 1
19 15766-G1 RIVET, SMALL HEAD ...ttt ittt ittt ititennanneenneas 3 3
20 15767~-G1 RIVET, LARGE HEAD .....ciiiiiiittiitiiitinennnnenenans 6 6
21 % PLATE, BRAKE PEDAL ..... ...ttt iiiiitet it nnannnnnnns 1 1
22 15932-G1 PIN, HILL BRAKE PEDAL ....ciiiitiertrtrerenrenenennnnnnnnenes 1 1
23 11737-G1 ~ SPRING, TORSION . ........ii ittt ittt it teennnnnn et 2 2
24 12064-G1 TPUSH, NUT i iiiiir ittt ittt ieeeeenteeeeeesannsnsesenenennas 1 1
25 00737-G7 SCREW, #10 = 24 X 3/4 LG .t v vviittierinneneorrannnnnsonanens 4 4
26 00739-G1 NUT, CAPTIVE, #10 = 24 ..ottt iiiiie ittt onnnnnnnas 2 2
27 22362-G1 STANDOFF, BRAKE PEDAL ...ttt ittt ittt iinnnennnnnns 2 2
28 24938-G1 SPRING, CONICAL .. iviiiiiiitetterennennneeronnnnnsoesosans 2 2
29 11098-G7 NUT, LOCK, #10 — 24 ... . ittt itiiteeenneerennneeeneneenns 2 2
30 10606-G1 SWITCH, MICRO ..ttt ittt ittt tiennnnonrossenonsonensoenns 1 1
31 00139-G2 SCREW, #6 — 32 X 1 1/4 LG. ...ttt ittt ittt ittt iiiinnnnnen 2 2
32 00559-G3 WASHER, 6 ...ttt ittt it ttnrerennsnsenenneesaneeasneaes 4 4
33 00565-G3 WASHER, LOCK, #0 ..t iiiiii ittt tetnteerseneeesnneeennenes 2 2
Pg. E-3 EZGOEEE 7/15/91

HENNn




BRAKE LINKAGE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34 | 00525-G5 N T T 2 |2
35 | 13514-Gi SCREW, BRASS ............. e 2 |2
36 | 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 ... ovvvevsereennnennnnn. 2 |2
37 | 14628-G1 7XS3 (o LN Y- B 2 |2
38 | 22447-Gi WIRE HARNESS, BRAKE . ... .vvttrsereineneineineenneenn, 1 |1
39 | 17618-G1 CLAMP, NYLON ..ttt eee et eeiieeeeeaeeann, 2 |2
40
41
42 | 14158-G1 | BOLT, SHOULDER, 3/8 = 16 .. 'tvnneeineeieeneennneennn. 1|1
43 | 11079-G1 | BUSHING, FLANGED, NYLON ...\ \'tunetineieeeneeineennnn, 2 |2
44 | 25292-G1 [ SPRING, TORSION . ....'tvntirtieei e e 1 {1
45 | 13521-G4 | NUT, LOCK, 3/8 = 16 .. .v''errneeeeee e, 1 |1
46
47 | 10386-G3 [ PIN, CLEVIS ..\ttt et et e e 1 |1
48 | 10387-G3 [ COTTERPIN, 3/32 X 3/4 LG «'vvvivneeesene e iieeiinenneenn, 1|1
49
50 | 25101-G1 | BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE

(INCLUDES ITEMS 52, 54, 56 = B7) .. 'evneeinennnnennnenns 11
51 | 25101-G2 | BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE
(INCLUDES ITEMS 53, 55 = 67) +vv'vverneenneennernennnennns. 1|1
52 | 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE
(INCLUDES ITEMS 54, 56 = B7) ..vvvvervneerrneennnennnnns. 1 |1
53 | 23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE
(INCLUDES ITEMS 55 = B7) vt teevneenneenneineenneennss 1|1
54 X ROD, GASOLINE VEHICLE ... vtteneteeetsetennnenneenns. 1|1
55 * ROD, ELECTRIC VEHICLE .. ..vvueettneeereeeneeinneennnns. 1 |1
56 | 00544-G4 NUT, 5/16 = 24 .00ttt e et et et e e e 1|1
57 | 10385-G4 YOKE, CLEVIS ot utttnettneten et ee et eee e, 1|1
58 | 23030-G1 YOKE, BRAKE ..\ utttnettne ettt et eeee e, 1 |1
59 | 15121-G1 WASHER, 5/16 .. evteeenneeeeetne e tieeneeaneeennn, 2 |2
60 | 23061-G2 TUBE .+ tttteee ettt ettt e 1|1
61 | 23463-Gt SPRING, COMPRESSION . .« vveeteeeieeeinnerinnennnanns 1 |1
62 | 00532-G4 NUT, LOCK, 5/16 = 24 ittt e e eeeieeiieenennns, 2 |2
63 | 17979-G1 BUSHING, ACCELERATOR ROD ... vveiveineennsinnennennns, 111
64 | 13659-G1 BAR, EQUALIZER .. ..vtvnettneeneeneeeeeneineenneenns. 1|1
7/15/91 EZGOEIT Pg. E-4

[ 11 [ I7]1]



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a | a
When ordering parts, please specify the modal and serial number of the product. § E
% Indicates a component that is not available as an individual part. z z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
65 10386-G3 PIN, CLEVIS ... iiitiiiitriintinnseninesosseananssnsanssnssns 1 1
66 10387-G3 COTTERPIN, 3/32 X 3/4 LG ... ciiiiiiiniineininnscnnannnns 1 1
67 17255-G1 WASHER, NYLON ... iiiiiiiiiiiiieiiiarnnenaernssetaneaneas 3 3
68 17255-G1 WASHER, NYLON ... .iiiiiiiiiiiiittianinnteeenneencansnneaans 8 8
69 00559-G8 WASHER, FLAT .ottt ittt it ittenenonsassnanensnoienarnasanns 2 2
70 25789-G02 CABLE, BRAKE, PASSENGER SIDE . ... .00vivennavirnnennnenenns 1 1
71
72 25789-G01 CABLE, BRAKE, DRIVER'S SIDE .. ....vvtiuinnrnnernsonnensnnses 1 1
73 10386-G3 PIN, CLEVIS ..ttt ittt ettt nranasnsensaannnsans 2 2
74 10387-G3 COTTERPIN, 3/32 X 3/4 LG ...ttt ittt iinienenneiaeanenneas 2 2
75 12305-G1 RING, RETAINING ...t iitiiiiiiiiininnrensancanssnsansonsnns 2 2
76 10097-G6 BEARING, FLANGED . ... .t iiiiiiiiiiionentennontonsnnonnsnnsans 2 2
77 25103-G1 CAM, HILL BRAKE ... . iiiiiiiiiintentenrnsenninnonssnnonasness 1 1
78 14134-G2 SPACER . it ittt ittt i it ittt e et 1 1
79 00491-G4 SETSCREW, 1/4 - 20 X 3/B LG ... ittt it ienintrnannnrnosonnns 2 2
80 00414-G6 SCREW, 1/4 =20 X 3/4 LG .. iviriiiiiinerenenrnrnnnaanranononns 2 2
81 00565-G7 WASHER, LOCK, 1/4 .. it iiiiie it iieenesntinsentontnansns 2 2
82 15022-G1 BRACKET, CATCH ... .iiiiiiiiiiiiinineennrannntenennssnsonnans 1 1
83 11027-G2 NUT, LOCK, 174 — 20 ...\ttt i rantntioeensrnrsacsnsnansns 2 2
84
85
86 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 87 - 91) ............ 1 1
87 00150-G6 SCREW, #10 - 24 X 3/A LG . ..vv it inienrnraeaeennannnaenns 1 1
88 00659-G5 | WASHER, #10 .......iiiiiii it inienenennnnnnnns et 1 1
89 14061-G1 -BUMPER, RUBBER ........00iiiiiiiinreeeenrnnoennsnsonennsaas 1 1
90 00565-G5 WASHER, LOCK, #10 .. .ttt iii i iitientnnenneenrnnseansnsenss 1 1
91 00526-G3 NUT, #10 = 24 ... ittt ittt tieteactateatnnroneaansnnaas 1 1
92
93 10386-G3 PIN, CLEVIS ittt ittt ittt tatteerenseasanssneannnnsns 2
94 10387-G3 COTTERPIN, 3/32 X 3/4 LG ...ttt iiiin i in ittt e raennannannnnns 2
95 12305-G1 RING, RETAINING . ......coititiniuiarennrarenanensneroronnnanas 2 2
Pg. E-5 EZGOETE 7/15/91

[ 1 1] [T]1]



BRAKE LINKAGE ELECTRIC POWERED TRUCK

7/15/91 EZGOED Pg. E-6



CARBURETOR

GASOLINE POWERED TRUCK

7/15/91
[ 1 T I7lG]

EZGOLIEUET

Pg. F-1



CARBURETOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i 3
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
1 26645-G01 | CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 -32) ............... 1
2 26748-G01 VALVE, THROTTLE ... . ittt ittt e ens 1
3 26749-G01 SOREW 1t ittt i i e e e e e 3
4 26750-G01 RING, OV ittt i i i e i e e e 1
5 26751-G01 COLL AR ittt i it ittt e e e 2
6 26752-G01 SPRING, THROTTLE RETURN ..ot vti ittt i iinii e 1
7 26753-G01 SHAFT, THROTTLE ..ottt ittt ittt it en 1
8 26754-G01 SHAFT, CHOKE .. .ottt ettt e et et e i caeneens 1
9 26755-g01 BUSHING ... .o i e e it ittt s 1
10 26756-G01 0 | = 1

11

12 26757-G01 SPRING, CHOKE RETURN ... ..ttt e 1
13 26758-GO1 SPRING L.ttt i i e e e 2
14 26759-G01 SO REW 1ttt i i i e e e e 1
15 26835-G01 SCREW, PILOT ittt ittt ittt ittt it iia it 1
16 26836-G01 VALVE, CHOKE ...ttt iiiiin it nnennns 1
17 26837-G01 NOZZLE, MAIN .. ettt ittt it ie i ittt caen e e, 1
18 26646-G01 JET, MAIN (#88) . o\iii ittt ittt ittt it 1
19 26838-GO1 GASKET ittt ittt i e e e e e e 1
20 26839-G01 SOREW L e e e 1
21 26647-G01 VALVE, NEEDLE . .. ...ttt i i een 1
22 26840-G01 o 1
23 26648-G01 0 1
24 26841-G0t~ o L 1
25 26842-G01 L 1
26 26649-G01 JET, SLOW (#4B) .. oov ittt ittt iiiin iy 1
27 26843-G01 WASHER, THRUST ... i i e i e 1
28 26844-G01 CHAMBER, FLOAT ..ttt ittt it in ittt 1
29 26650-G01 TUBE, CARBURETOR VENT ... ittt i e e 1
30 26845-G01 SPRING ..t i e e e e 1
31 26846-G01 SCREW, DRAIN ...ttt ittt iiin it iiinia ey 1
32 26637-GO1 | INSULATOR ...ttt ittt ettt e e e et et et ea e 1
33 26725-GO1 | GASKET .ottt ittt ittt i ie ittt en e n i iannns 1
34 26726-G01 | GASKET . ittt ittt i i n e se e ot e 1

7/15/91 EZGOLHEUT Pg. F-2

HRNEEN



CLUTCHES ~ GASOLINE POWERED TRUCK

Pg. G-1 EZG0OLEE 7/15/91



CLUTCHES

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 23817-G1 CLUTCH, DRIVE .. ttiiiiiiianrarnseeeninctoenentonsnsnnnnnns 1
2 23213-G1 WASHER, PILOT .ottt ittt et ti s iieeesnsssannnsuenanass 1

3
4
5 00566-G2 WASHER, LOCK, 7/16 ... iiiiiiiiineirnentenonsnensnnnnnnsns 1
6 00473-G9 SCREW, 7/16 =20 X B 1/2LG. ...ovviinrninrrnrnenennnssosnnnnn 1
7 XXXXX-XX | BELT, STARTER/GENERATOR (SEE ENGINE/STARTER MOUNTING
SECTION FOR PART NUMBER AND QUANTITY)
25632-G01 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ............ 1
10 24594-G1 RING, RETAINING ... .ot iiiiiii it iiennnaaassnanas 1
11 25612-Gt SPRING, COMPRESSION .. ..iitiiiiiiinrninnnrenencnsnnenns 1
12 25613-G1 BUTTON, RAMP ...ttt iiieniniiiennenennrasnsnsnnnnns 3
13 24598-G1 SCREW, #8 - 32 X 3/4LG. ...ttt i iiitiiiiiannnnennnnns 3
14
15
16 24600-G1 WASHER, SPACER ... ittt ittt iiiintiininnricannronennns 2
17 b3 CAM Lt it i it ittt e e e 1
18 * SHEAVE, MOVEABLE .......coiiiiiiiiiiniinenencnnnennenons 1
19 X SHEAVE AND POST ...ttt ittt ittt iiiniiinennanenaannnas 1
20 22496-G1 WASHER, RETAINING ... ....iittiitiiintinnreensnronessnneaanns 1
21 00565-G8 WASHER, LOCK, 5/16 ...ttt iiiistitnininenenenasonennsanns 1
22 00441-G8 SCREW, 5/16 = 18 X 4 LG, ... iiiiiiiiiiiitiiienianoneennensas 1
23 22337-G1 | BELT, DRIVE ...ttt ittt iettieniiienenrossnsncmennsasasnnes 1
24 k% PULLER, CLUTCH .ttt ittt ittt i iii it i eannennnas AR
kk SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
7/15/91 EZGOLEWTN Pg. G-2

[ 11 [TIG]1]



CYLINDER HEAD AND VALVE ASSEMBLY GASOLINE POWERED TRUCK

20

Pg. H-1 EZGOLENE 7/15/91



CYLINDER HEAD AND VALVE ASSEMBLY

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g §
% Indicates a component that is not available as an individual part. i 3
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY

1

2 26740-G01 | CYLINDER HEAD C/W VALVES ASSEMBLY (INCLUDES ITEMS 3 - 31) 1
3 26616-G01 INTAKE VALVE 1 .iiiiiiiiiiiiiiintntntninninensnronnnsnsnnnns 2
4 26617-G01 EXHAUST VALVE . .iiiiiiiiiiintniteeninnnnenensonannnenanns 2

5 26618-G01 SPRING, VALVE ... ittt ietiitninnnnnnsninnnsaonnnnnnnss 4

6 26619-G01 RETAINER, VALVE SPRING .......ccitiitiiienvnnnnrnenrasnnnns 4

7

8 26598-G01 HEAD ASSEMBLY (INCLUDES ITEMS 9 - 13) ....ciiiiiiiivinnenen 1

9 26659-G01 VALVE GUIDE, OVERSIZED .......cvvniiniirornrnnnnnnnennnnns 4
10 26714-G01 SEAL, VALVE STEM .. .ttt it iiiitiiiientitnvnoanennnsnsas 4
1 26667-G01 STUD, CARBURETOR . .....iiiiniiieniniartnenonionesnonnnan 2
12 26715-G01 SEAL, OlL . .ititirirerete ettt nceanrsaeasaaanans 1
13 26668-G01 PLUG, #3, CYLINDERHEAD . ......itiiiiiiiiiiiainenrannns 1
14 26621-G01 | ROCKER ARM ASSEMBLY (INCLUDES ITEMS 15 AND 16) ............. 1
15 26622-G01 SCREW, ADJUSTING (SPECIAL) .....cvvtiriiinininniinnrnnnnss 4
16 26623-G01 NUT, ROCKER ARM (SPECIAL) ... viiiiiiiiiiiiie i e innnans 4
17

18 26624-G01 | SPACER, ROCKER SHAFT ... .ttt ittt iinarerenenennensns 2
19 26625-G01 | SPRING, ROCKER SHAFT ... it titiiiiiiiniinenenronnnnnsncnnannns 1
20 26620-G01T | ROCKER, SHAFT . ..ot itii it iinti ittt raensasnnansnannans 1
21
22 26674-G01 | BOLT, FLANGED, M8 X 1.28 X B0 MM LG. ........ccivnemiiiinan., 1
23 26673-G01 | BOLT, FLANGED, M8 X 1.26 X B0 MM LG. ........iviiiieniianne, 4
24 26679-G01 | BOLT, COVER (SPECIAL) ......ititiiiiiiniiariinrcrenensnennnns 1
25 26678-G01 | BOLT, FLANGED, ME X 1.0 X 12 MM ... ...t iiiiiiiiieniinerenn. 6
26 26599-G01 | COVER, CAMSHAFT . ... ittt ittt ittt ierennannsnsnarnranas 1
27 26718-G01 | GASKET, COVER, CAM ... . ittt ittt iiteneeneesanrarnnns 1
28 16716-G01 | GASKET, HEAD . ... ittt ittt ittt ininsnnsnensarunenens 1

7/15/91 EZGOLHEUE Pg. H-2

[ 11 [TiG]1]



DIRECTION SELECTOR LEVER -

ELECTRIC POWERED TRUCK

VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

1 — INCLUDES ITEMS 2-41
2 - INCLUDES ITEMS 3-5

Pg. J-1

EZG0OLHEWED

7/15/91



DIRECTION SELECTOR

VEHICLES EQUIPPED WITH SOLID STATE SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

% Indicates a component that is not available as an individual part.

ELECTRIC POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25396-G2 DIRECTION SELECTOR ASSEMBLY (INCLUDES
ITEMS 2 = 41) ittt it ittt ittt i ittt nansnnssssansnnesnsnnnn 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .......... 1 1
3 24940-G1 5 1 = e 2 2
4 00565-G7 WASHER, LOCK, 1/4 .. ...ttt snnnnnnennenss 2 2
5 00414-G7 SCREW, 1/4 - 20 X 3/4 LG. .......iiiitii ittt innnonssas 2 2
6
7 12835-G1 CAM UNIT, DIRECTION SELECTOR .. iiiiriiiiiinenrrnnneenens 1 1
8 19470-G1 SHAFT, DIRECTION SELECTOR . .. ...ttt i it ir e iearanans 1 1
9 00560-G1 WASHER, 3/8 ittt ittt ittt i it i tete i iteane s nanas 1 1
10 14390-G1 NUT, LOCK, 3/8 — 24 .. ... ittt iiianettansasannasonns 1 1
11 12796-G2 SWITCH, MICRO .. ittt ittt it ittt i ienaerensontsnnnsoanens 1 1
12 10606-G4 SWITCH, MICRO ... ittt ittt it ettt ternnaaenrstasnssssnansas 1. 11
13 00139-G6 SCREW, #6 - 32 X 1 3/4 LG, ... iiiiiiiiiennriinennnananenss 2 2
14 12806-G1 SPACER, MICRO SWITCH .. ....iiiiiieenitintionnsneernanens 2 2
15 00565-G3 WASHER, LOCK, #6 ... iittieieeeeeeanrereeistirooansnnnns 4 4
16 00525-G5 NUT, #0 = 32 oottt it ieenenestneennnnssensonaoeanssssos 4 4
17
18 17940-Gt BUZZER .. ittt ittt et eneearonnssasssnssssansesens 1 1
19 00138-G5 SCREW, #6 - 32 X 5/B LG. ..t ivieiiitiiinnnnonenrornnnanans 2 2
20 00565-G3 WASHER, LOCK, #6 .....iiiiiiniietnnnnneenenrsnasssoansss 2 2
21 00525-G5 NUT, #6 — 32 .ttt it ittt it tteanannenoenaneaennns 2 2
22
23 12863-G1 BRACKET, MOUNTING ........ciiiiitiiiitrrnrnnnnnnnnnoonns 1 1
24 15461-G1 SUPPORT, BRACKET MOUNTING ................ [P 1 1
25 00414-G8 TSCREW, 1/4 = 20 X 1 LG, ..t iiiii i ittt iitienennenssnnsann 2 2
26 00559-G7 WASHER, 1/4 . ittt ittt iiiiteaetrerreeeneeennssanans 2 2
27 00565-G7 WASHER, LOCK, 1/4 .. ittt ittt ittt annnssanans 2 2
28 00532-G1 NUT, 174 — 20 c. ittt it iiiintereernonanesssssnaanssseaos 2 2
29
30 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG, ..ttt iiiiiiiiirirrraennnnns 4 4
31 14628-G1 TAB, FASTON L ittt ittt eteenteneertsoeeennossannanasssns 2 2
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ..........ccivivvvennnnn. 4 4
33 00139-G8 SCREW, #6 — 32 X 2 LG, ...t viiiiiiiirennererrarnennnnnans 2 2
7/15/91 EZGOIEN Pg. J-2

HENEE0



DIRECTION SELECTOR ELECTRIC POWERED TRUCK
VEHICLES EQUIPPED WITH SOLID STATE SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. ==
oo <
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ............ 1 1
35 19886-G1 HANDLE, PLASTIC ..ttt ie i iitiisnerenertnnceannnnnnns 1 1
36 00740-G4 SCREW, #10 = 32 X 1/2 LG ...ttt ittt ienanienanvnnn 1 1
37 14619-G2 WIRE (BLUE) ... vitrieiiiiaiensunanaanrensnensnsasssansnens 1 1
38 21743-G1 WIRE (BLACK) ... iiitiiitnrrnreernnneeennsanassensaoonsss 1 1
39 23862-G2 WIRE (RED) +.vvvtivnrnrnnnennsnsananosnrononsasnnanansasns 1 1
40 23645-G1 WIRE & ittt ittt inntvnacaanssasssonsssssssonsssonsennns 1 1
41 17618-G1 CLAMP, NYLON ittt it iiittenntientoennnronnannnns 3 3
Pg. J-3 EZGOLMEIE 7/15/91

[ 1 T ITIE]1]



DIRECTION SELECTOR ELECTRIC POWERED TRUCK
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

7/15/91 EZGOEIT Pg. J-4



DIRECTION SELECTOR ELECTRIC POWERED TRUCK

RESISTOR COIL VERSION ONLY

1 - INCLUDES ITEMS 2- 32
2 - INCLUDES ITEMS 3-5

Pg. J-5 EZGOLEEN 7/15/91

[ 1] ITIEl]



DIRECTION SELECTOR

RESISTOR COIL VERSION ONLY

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i i
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 25396-G1 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
ITEMS 2 — 32) vt iiiiiiiteanentsoeneeseansnosansanssnsanssases 1 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -58) .......... 1 1
3 24940-G1 L 0 =P 2 2
4 00565-G7 WASHER, LOCK, 1/4 . ... ittt iiiirennaaaaneans 2 2
5 00414-G7 SCREW, 1/4 =20 X 3/4 LG, .. ivvitiiriniiiviienanneanns 2 2
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1 1
8 18470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1 1
9 00560-G1 WASHER, 3/8 ...t iietiiiainnritentrnanansornnssnssassnsns 1 1
10 14390-G1 NUT, LOCK, 3/8 — 24 ... it iiiietiniintatntranennsassans 1 1
11
12 10606-G4 SWITCH, MICRO ..ttt iie ittt iiiin it i et nenaannaneons 2 2
13 00139-G6 SCREW, #6 — 32 X 1 3/4 LG, . i viiiiiiiii ittt innnnnns 4 4
14 12806-G1 SPACER, MICRO SWITCH ... . iiiiiitiiinriiaeranannncess 4 4
15 00565-G3 WASHER, LOCK, #6 ....civtiriinrnnrnnennrninnaeensssonsss 4 4
16 00525-G5 NUT, #6 = 32 vt iitiiiieeernnroonsnsnarasnessnssasssarsnsons 4 4
17
18 17940-G2 BUZZER .t ittiitninninoonnonsosennenssanssnnsasonsaassssans 1 1
19 00138-G5 SCREW, #6 - 32 X 5/8 LG. ...t iiitiiniriinirineeronnnnnasss 2 2
20 00565-G3 WASHER, LOCK, #6 ....vviiiirrrnnionnreenesronenaannsans 2 2
21 | 00525-G5 NUT, #6 = 32 4ttt tteeeeeee e e e e enenieens 2 |2
22
23 12863-G1 BRACKET, MOUNTING ... ccivinrnrinniniennnnernesnssnsonss 1 1
24 15461-G1 SUPPORT, BRACKET MOUNTING . ......cciiiieedinneannnnnns 1 1
25 00414-G8 TUSCREW, 1/4 =20 X 1 LG. +vvviieriirnnennennennnnasnsnoanens 2 2
26 00559-G7 WASHER, 1/4 ... it it iee it innanrnoeneseasnosnsss 2 2
27 00565-G7 WASHER, LOCK, 1/4 . ... ittt iietiiiiiieiinarnnsaanansaaas 2 2
28 00532-G1 NUT, 174 = 20 vt vttt it ieintrenoessasosiosaanasssasss 2 2
29
30 13514-G1 SCREW, BRASS, #6 - 32X .22 LG. ... ..t iiiiiiiiniinnaoss 4 4
31 14628-G1 FASTON TAB . i.tivnernninnsronersnsesoonssnassoansnnnsss 4 4
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .........civvvievnennt, 4 4
33
7/15/91 EZGOMET Pg. J-6

L 11 TIE]]



DIRECTION SELECTOR

RESISTOR COIL VERSION ONLY

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. oo
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. = | =
o <
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTyY
34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ..........cvvntn 1
35 19886-G1 HANDLE, PLASTIC . .. ittetinreenensnsrossanrotsossnrsncans 1 1
36 00740-G4 SCREW, #10 =32 X 1/2 LG, .ot vvteerinrnnrenenntonrsnesnces 1 1
Pg. J-7 EZGOLENE 7/15/91

HEERLEA



DIRECTION SELECTOR .- 4 ELECTRIC POWERED TRUCK

7/15/91 EZGOEET Pg. J-8



DIRECTION SELECTOR : GASOLINE POWERED TRUCK

Pg. J-9 EZGOLEUT 7/15/91



DIRECTION SELECTOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g §
% Indicates a component that is not available as an individual part. z 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy

1
2 25684-G01 | BRACKET, DIRECTION SELECTOR ..t evtvvernernrnacnsnsocncnonnsas 1
3 25664-G1 BUSHING, ..vvvvrvniinnroeronsensenesnsssnsanssesanasassssenns 1
4 00414-G6 SCREW, 1/4 = 20 .o iiiiiieiiiirnntanensoiennsenssnneaanassases 2
5 00559-G7 WASHER, 1/4 .. iviiiiii ittt iatieenitetaranastnsnsasaanasannns 2
6 25745-G01 | CAM, DIRECTION SELECTOR . ...vtiiiiiiirinennenannncosensenens 1
7 00892-GOB | NUT,CAM .. .iitiiiiiitiintiniteenresensaeasaonnsnsassosasans 1
8 11027-G2 NUT, LOCK, 174 — 20 ...ttt ittt iiinnnaensonsnsoassssons 2
9 17940-G4 =1 774 = P 1
10 00138-G4 SCREW, #6 — 32 v.vrirrreeantoncnsaasstsenionsnssnnsannsnsos 2
11 23176-Gt PIN, CLEVIS ottt it iieiertseatasnenenaonnssoesnssnsanoasssas 2
12 10606-G1 SWITCH, MICRO . iiitiiitiiiiraste e naentneniannnenanenssssns 1
13 00567-G3 WASHER, LOCK, EXTERNAL TOOTH ....c.itiiivininrnviaeanaeannns 2
14 14628-G1 TAB, FASTON . .itiitieiininsenernnrenennenasansseanssoosanses 1
15 13514-G1 SCREW AND WASHER ... . iiiiiniiteen ittt rncianansnnnens 2
16 00139-G2 SCREW, 1/8 X 1 1/4 . ittt ittt ittt intaeanacanenses 2
17 24029-G1 SPACER, MICRO SWITCH ... .. ittt it iiiiia e insneanneees 2
18 00565-G3 WASHER, LOCK, #6 .. ivvvt et ienerninteneanernosnnsensnssosnns 4
19 00525-G5 NUT, #8 = 32 1 iitieiinernstneennsenennssnsanssnsanennsoosnans 4
20 26422-G01 HANDLE ASSEMBLY, DIRECTION SELECTOR ... ... iviiiiaianinonnns 1
21 11989-G1 KNOB, PLASTIC . .0vvirrriernrenrneesnensenonnnsansnsnnesss 1
22 25748-G01 HANDLE, DIRECTION SELECTOR ......ccitviuivenrennceannsnns 1
23 25677-G01 | SHAFT, DIRECTION SELECTOR .. ..vivvittiinnennrtaneesrasonnanns 1
24 17618-G1 | TIE, WIRE ...ttt iiitititiirnnenensennaasssssssmsssessocnaans 1
25 -
26 25691-G02 | CABLE, SHIFTER CONTROL, 804 TRUCK ......ovviiiivinnnnnnnnnnnn 2
27 26830-GO01 | NUT, SHIFT LEVER ...t tttiitiiitnintanresnronnnsasasassasnsas 1
28 25946-G01 | LEVER, SHIFTER ...\t vitiiitnerneennsnnronsanennsoaasassnsanss 1
29
30 25721-G01 | SPRING, SHIFTER CABLE ... cctiiiiiiiiii it ineiniiennriennens 2
31 26521-G01 | SPACER, SHIFTER ......itvtiininiinietnennnanransensnareaennns 2
32 25727~G01 | WASHER, CUP .. ittt it iiii ittt iarneaneiaaannsanassss 4
33 11088-G7 NUT, LOCK, 10 = 24 ... iiitiitiii ittt enennsanstnsnasnanaens 2
34 10387-G8 PIN, COTTER &t tiitie it tienonronsseenneenessennssneaasaansnsns 2
7/15/91 EZGOLIEWE Pg. J-10

[ 11 [TIGH]



GASOLINE POWERED VEHICLE

ELECTRICAL SYSTEM

¥2-0. SW3Ll S3ANTONI-69
: 29 W31l S3ANTONI-99
k2‘02'0L'6'8'L SW3LlI SIANTONI-6L

SI-9 SW3ll S3ANTONI-S
8- SW31l S3ANTONI-€

7/15/91
[ 11 [Tleli]

EZGOLEOET

Pg. K-1



ELECTRICAL SYSTEM

GASOLINE POWERED TRUCK

BATTERY
IGNITOR -0
Q + /77
WHT/ORN }
BLK | RED/WHT N
BLK WHT RED | ~ soLENOID
A"~ - Y BLK
IVASERAS N\ AN I
LN D - N :
4 Pin /77
|
Connector RED : FUSE
| KEY
: Sb\m'lgH SWITCH
BLU RED RE
| L 00— 0
! REVERSE
WARNING
ED : LIMIT
BLK | SWITCH | Rep
t
: BLK
RED/WHT IGNITION : RED
COIL
BLK : REVERSE
| WARNING
~/, | |
N7 Q; ' | BLK D -
- - |
2 Pin | /7 ; VOLTAGE
Connector : —| OF REGULATOR
spAR I __ 1 __ ___ N N
GRN
ENERATOR '
NOTE: The ignitor of early production
models were wired as shown by the ==~
line. Later models are wired as shown by
the solid line. Early models may be re-
wired as shown by the solid line during
ENGINE /77 routine servicing.
7/15/91 EZGOMEI Pg. K-2

|11 ITIGI



ELECTRICAL SYSTEM, 4-CYCLE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 XXXX-XX DIRECTION SELECTOR (SEE SECTION J FOR PART NUMBER
AND QUANTITY)
2
3 25952-G01 | PLATE ASSEMBLY, ELECTRICAL (INCLUDES ITEMS 4 -18) ........... 1
4 25939-G01 IGNITOR & vttt ittt ittt tenenseantsssenesssoracasosannasnns 1
5 25893-G01 SOLENOID ASSEMBLY, (INCLUDES ITEMS 6-14) ........ccvvvtnn 1
6 16542-G1 SOLENOID t.viiiirinrnnnenrasossssasisosansnsnsnsansns 1
7 24882-G1 WIRE, 18 GAUGE . ... ttitiiitiatanreeninennnannsnannnnss 1
8 12914-G1 TAB, FASTON . .ivvirtietennetscncansesosneonnennansnns 3
9 00565-G5 WASHER, LOCK, #10 .. ittiirntnrniiiitennnsneassnrarnns 2
10 00526-G4 NUT, #10 =32 .t itiiiiiininerara s neniatatasoreaaanass 2
11 25887-G03 WIRE, #6 o .vivrieterennaanasnaessneenononoasessnnnnns 1
12
13 00544-G4 NUT, 5/16 = 24 .ot iiitie it ie e encntnresssnanasannnnns
14 00567-G8 WASHER, LOCK, 5/16, EXTERNAL TOOTH ........... .ot
15
16 b 3 PLATE, ELECTRICAL ... iiiiiiitreereeeeeenannenasnaanannns 1
17 00532-G1 NUT, 174 = 20 vttt iiienreraresseneansasasnsoranensnns
18 00565-G7 WASHER, LOCK, 1/4 1 ittt i ineiieteiiiiinnsasrnnnenens
19 25892-G01 VOLTAGE REGULATOR ASSEMBLY (INCLUDES ITEMS 7 - 10, 20, 21) .
20 16530-G1 REGULATOR, VOLTAGE . ... ivv it ieiiiiirninenstncncnaansons 1
21 25889-G01 WIRE, #16 .o i ittt tnerernrnenersnssasatnsesnssasnsonas
22 17618-G1 CLAMP, NYLON . .iuvtvrnreenronsnncessnenonsannosasnsosassass 4
23 18602-G1 | IGNITION SWITCH ASSEMBLY (INCLUDES ITEMS 24 - 27 AND
“ADDITIONAL PUSH ON TERMINALS) .. ...ttt edviennonenens 1
24 | 17063-G1 TUKEY, IGNITION +itteteeeeieeeeaeannennenncanneansnnsannas 2
25 17137-G1 NUT, 3/4 ittt ittt tnar e ratsenenenasasnoenonennnss 1
26 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ..... .. iviiniinnenn, 1
27 E 3 SWITCH, IGNITION ..ttt ittt ieeieresenrnsenesonsnnannns 1
28 XXX -XX SWITCH, MICRO (SEE SECTION A FOR PART NUMBER AND QUANTITY) 1
29 25932-G01 | HARNESS, WIRING ... ...ctitiirineneenintncnesararonnnessnsnss 1
30 13514-G1 SCREW, #6 BRASS . .iviivrrnrnrernrneneeosntacaenassronnnonss 2
31 00567-G3 WASHER, LOCK, EXTERNAL TOOTH ... .iiiiiii it iveannaennns 2
32 XXXX-XX REVERSE WARNING BUZZER (SEE SECTION J FOR PART NUMBER
AND QUANTITY) & iiiiii ittt it ittt e ie et sannnannns 1
7/15/91 EZGOLIEIT Pg. K-3

[ 11 [TIGI1]



ELECTRICAL SYSTEM, 4-CYCLE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2o
When ordering parts, please specify the model and serial number of the product. 'g" E
% Indicates a component that is not available as an individual part. : 3
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
33 26583-G01 HARNESS WIRING, JUMPER . ... ..ottt iiiiteennenennnss 1
34 11027-G2 NUT, LOCK, 174 =20 ...ttt intee it ineesnanersnaannnnsnnss 4
35 00565-G7 WASHER, LOCK ... ittt iiiiiirnreetntsnesnnsntnesenssnnsonsns 4
36 00106-G6 SCREW, SELF TAPPING ... .oiiiiiirrrretrnrenennrnnennennsanss 1
37 27044-G01 | CABLE, NEGATIVE BATTERY ..t ctiiiinnnrininninntineeneneenans 1
38 25945-G01 | WIRE HARNESS ... ..t iitiiitiiiintnntrninrenernnrnennnsneennns 1
39 25936-G01 FUSE HOLDER ASSEMBLY (INCLUDES ITEM 40) .......covvvvvuunn. 1
40 18392-G6 FUSE, 7 AMP ittt ittt inrsereatsnennennenneenennenns 1
41
42 11845-G1 CLAMP, CABLE CLIP, 3/4 ...t iiitieitetiiiatannnnenenneenss 1
43
44 24775-G1 BATTERY, 12 VOLT ..ttt iiiitiitreiittiinnnnnennnneenass 1
45 00962-G1 SCREW, 5/16 — 18 X 1 1/4 .. ittt ittt i, 2
46 00664-G8 WASHER, LOCK, 5/16 .. .. iiiiiiitiiiiiiii ittt 2
47 00669-G3 NUT, 57168 = 18 . ittt ieitetnennnineannnenaeneennns 2
48 14390-G4 NUT, LOCK, 5/16 ... ittt iitieiannnnsneintineentvneennnsennss 2
49 00571-G2 WASHER, 5/16 .. itiiiitiiiiiiinsantartneoneenenncnasonseensns 2
50 18258-G2 RETAINER, BATTERY ....tiviiiinetnrinernnseninienasnnnnesnnss 1
51 18261-G3 ROD, HOLD DOWN BATTERY ...t vetirnrrninninnnnnnnnrnnennnn 2
52
53 00414-G5 BOLT, 1/4 =20 X 1/2 LG, viiiiiiieetntrnenansnennsnnnsnnnaass 1
54 00660-G7 WASHER, 1/4 .. i it i ittt it rennntonnsronnsrnas 1
55 00567-G7 WASHER, LOCK, EXTERNAL TOOTH, 1/4 ......... i, 1
56 00532-G1 | NUT, 1/4 =20 ...evnniinntiii i it eiiiaaeans 1
57 |
58 | 17618=G1 | CLAMP, NYLON . ..uuttitnettteeeeeeeeneetinennneennneenns 2
59 25682-G1 COVER, TERMINAL ... ittt iiiii ittt it iniiiinansnsenaanes 3
60 25887-G01 | WIRE, 6 GAUGE ... ... it iiiiiinninnnriititronertnncesonnoenns 1
61 26702-G01 | WASHER, B.5 MM ... .. ittt ittt initenananannnns 4
62 51400-G1 WASHER, LOCK, B MM ... ittt ittt iiii i ene e 4
63 13632-G1 NUT, MB X 1 ittt it inrtntonesneneeanennenneanennns 4
64 XXXX-XX STARTER/GENERATOR (SEE SECTION CC FOR PART NUMBERS
AND QUANTITIES) ...iiitiiiiineerenntsnsernneeinansanoseannss 1
65
66 26651-G01 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 67) .......cvvvinnnn. 1
Pg. K-4 EZGOLIEWE 7/15/91

[ 1 1 ITlGl1]



ELECTRICAL SYSTEM, 4-CYCLE GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. z z
ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QTy
67 26707-G01 BOLT, WASHER, M5 X .8 X 10MM ... ....oviiniiiiiiiinnnn 1
68 26676-G01 | SCREW, M6 X 1 X 23 MM ......... P 1
69 26652-G01 | IGNITION COIL, (INCLUDES ITEMS 70 = 74) ....civiriiannrennnens 1
70 X COIL IGNITION ... iitiiitetiienravnoenenranansnaancaenannsas 1
Al * SPACER t..viivierernitt ittt 1
72 3 WASHER, LOCK ..t ivtiiiiiniastetnraererieasaonasnsasnnnns 1
73 E 3 11 1
74 3 SCREW 4t tiiiiitiieeean sttt 1

75
76 13632-G1 NUT, MB X 1 ciiieie et iietninvnaaasnrnanaansooassnns 2
7/15/91 ' 4 EZGOLEW] Pg. K-5

[ 11 ITIG]1]



ELECTRICAL SYSTEM, 4-CYCLE . GASOLINE POWERED TRUCKS

7/15/91 EZG0OLEWE] Pg. K-6



ENGINE AND MUFFLER

GASOLINE POWERED TRUCK

, % .\|\|4,,

i)

7/15/91
[T 1 I7IGI]

EZLGOLEGED

Pg. L-1



ENGINE AND MUFFLER

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i z
ITEM PART NO. 1 2 3 4 6§ DESCRIPTION QTY
1 26700-GO01 | ENGINE, SERVICE .. ..ttt ittt iiiiiereanasnenasasaanscnsasons 1
2
3
4 26634-G01 BOX, AIRCLEANER ......ciitiiiiiiiiitenennneoeerannananssssss 1
5 26735-G01 | CLIP, AIR CLEANER BOX ...\ vtiiiiivnnenvnnnnnrsnnnnennsoanenns 2
6 26635-G01 ELEMENT, AIRCLEANER . ... ittt iiiiiienen i iiiatinnnannnnnnss 1
7
8 13632-G1 NUT, MB X 1 ittt rinrnnseneennennsnnenasnnenasnssnses 2
9 26702-G01 | WASHER, 6.5 X 1 ..t iiiiiiiniiiiirenriiionennnsnronseassosenses 2
10 51400-G1 WASHER, LOCK, BMM . ...ttt iitii i iieennenriasnsnrnananennns 2
1 26636-G01 | BAFFLE, AIRCLEANER ... .iiviiinienirniennennsaarnseaennsonnes 1
12 26676-G01 | BOLT, FLANGED, M6 X 1 X 23 LG ...iivinirinninnnrannnnsossnsns 2
13 26671-G01 BOLT AND WASHER, M6 X1 X30LG .....ciiiiiiniinnnnaeannenns 2
14 26701-G01 | WASHER, B.BMM X 20 . iviiiiiiiniiirneiennnnnaenaoanssasosans 2
15 26728-G01 | GASKET, AIRCLEANER ... . tiiiiiiiiiiirnnrnnennrnnsaanascnnes 1
16 26727-G01 GASKET, CARBURETOR/AIRBOX ... iiiiiiiiriiieinnianaessnaens 1
17
18
19 26657-G01 BRACKET, IGNITION COIL ... ittt iiiinieternanonaneeesss 1
20 XXXXX-XX | CARBURETOR (SEE CARBURETOR SECTION) ........ccoviiveunenns 1
21 26719-G01 | GASKET, VALVE COVER .. .. it tiiiiiiiiiiiinneeacnneanoonsannns 1
22 26676-G01 | BOLT, FLANGED, M6 X 1 X 23 LG ....iiiiiiiiieiiiineearinnnnnn 6
23 26601-G01 | CAP, OIL FILLER . .. v it i it i i iiiiiiiinianennsnesansassaasasennes 1
24 26720-GO01T | . "O” RING v vviternetniaernensseenrnseneneassssasnsoasssssasons 1
25 26600-G01 | COVER, VALVE ... i.iiiitiititnntientraonensnasnnesnsoasssns 1
26 26736-G01 | LABEL, ENGINE OIL ... .iiiiuniitniinenennannnrannanasosasanens 1
27 17014-G1 WIRE, SPARK PLUG (CUT TOLENGTH) ...vvirniiniiineineennenss 2
28 25523-G0T | SPARK PLUG ..t iitittiitietinntneenntneennsanssnsaenassassnsns 2
29
30 25532-Gt BOLT AND WASHER, M8 X 1.25 X 18 LG ... .. civviiiiiinniinnn 2
31 26344-G0T | MUFFLER ... ittt it tiiittnerseneonnsnsenasansnasanenesnsennns 1
32 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 LG .....cvvviieeinrnnianenne. 2
33 25531-G1 GASKET, EXHAUST .. iiiiiiiiiteteeeeneeeaenanonnnannnnssssssss 1
34 00764-G1 BOLT, CARRIAGE, 5/16 — 18 X 3/4 LG ....cviiiiiiiiniiininnennn 2
7/15/91 EZGOLIEWT Pg. L-2

[ 1 iTIGH]



ENGINE AND MUFFLER

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. oo
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 00559-G8 WASHER, 5/18 .. iviiiiiintinnntonrossnsenesssnaesorenssnsaans 2
36 00931-G2 WASHER, LOCK, 5/16 ........ P 2
37 00532-G3 NUT, 5/16 = 18 1 ittt iin i iseresetsasasnsosentasonennans 2
38 25655-G01 | BRACKET, PIVOT . iittitntiiniinetnnecaensatossnsnonsonennonns 1
39 00931-G2 WASHER, LOCK, 5/16 ..t vii i iiirietetsinicaentaransnrnennansas 2
40 00276-G6 SCREW, 5/16-24 X 3/4 LG, ...ttt eiein i ineneesantacaronsnansns 2
41 26630-G01 COVER, TIMING BELT .. ... it iiite ettt neeeneeeneannnssnaonsnsnes 1
42 26626-G01 | BELT, TIMING ... ciititnennnmeieinesntatasoronnasnenennnnsasns 1
43 26678-G01 | BOLT, MB X 1 X 12 LG . .vviiiiiiiniitntnararanonoranansnaossns 3
44 25654-G01 BRACKET, STARTER/GENERATOR ADJUSTMENT .........cveevvennns 1
45 00931-G2 WASHER, LOCK, 5/16 +vuiiireritiiacnrrntsnenncanssoanensensenss 2
46 00276-CG6 SCREW, 5/16 =24 X 3/4 LG ... .ttt iitiniveninsnnnranenennens 2
47
48
49 26581-G01 | FILTER, Ol . vvvvirietnneiinrerarsuononsosnsonsanaensansnsasns 1
50 26680-G01 | BOLT AND WASHER, MB X 1 X 12LG ...t iiiiiiiinnnenennrannens 3
51 26710-G01 "O"RING, OIL FILTER ..t iti e e iitiiin i irsnetsaonranansnnnns 1
52 26602-G01 PIPE, BREATHER ..t ittt it iiinssaeesesereenonannsanannnsasses 1
53 18292-G1 CLAMP, HOSE ....iiiititiienonnneceseeeeoeannnanaannaansoossss 2
Pg. L-3 EZGOLEUTN 7/15/91

[ 11 17TiGH1]



ENGINE AND MUFFLER GASOLINE POWERED TRUCK

7/15/91 : EZGOLIEZUE Pg. L-4



ENGINE/STARTER MOUNTING -

GASOLINE POWERED TRUCK

EZGOLEUTT] 7/15/91
EENNED

Pg. M-1



ENGINE/STARTER MOUNTING

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. i z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 25656-G01 | GUARD, ENGINE ... ... itiiiiiiiitiitn i iietniaroetnenaniannnns 1
2 00463-G4 SCREW, 7/16 = 14 X 1 1/2 LG .ot iiiii i iineiinnnnenncnnennens 4
3 00566-G2 WASHER, LOCK, 7/16 ..o iiitiitieiinrnoensnnsensnnennensens 8
4 00922-G3 WASHER, 7/16 .. .itiiintintnsrnnenneneennennennenesnsennas 8
5 25674~-G01 BRACKET, FRONT ENGINE MOUNTING ..........ciiiiiiiineennnne. 1
6 00288-G8 SCREW, 7/16 =14 X 1 LG ..t ivtiitiirnnrinennenennenvnnennans 4
7 14390-G1 NUT, LOCK, 3/8 = 24 ... . it iiiiiiiattererannaanns 1
8 25533-G3 STARTER/GENERATOR ...ttt iiiiieniiniisiaetneennnnennannas 1
9 00938-G4 SCREW, 1/2 =13 X 8 LG ..t tviiiiiiiiiniiietnineenrnnenannnns 1
10 00560-G3 WASHER, 1/2 .. iiiiitiittiit it iinrtnetninttaeanennenneanens 2

11
12 00566-G3 WASHER, LOCK, 1/2 ittt it iitiiiiiiineen i ionnennnens 1
13 00533-G1 L O I e < P 1
14 25708-G01 | YOKE, CLEVIS ... iiiiiiiitiiinttitetniierneatnstneneniananns 1
15 24667-G1 PIN, ADJUSTING .+ 0 iv it itiniaetntnrennneasoaeeentosooraennnns 1
16 00532-G6 NUT, 3/8 = 24 .. ittt iiietietneeannteneenennonnannns 1
17 00566-G1 WASHER, LOCK, 3/8 .. iiiiiiiiiiiiiiitin s eniiennrnnnionnnnns 1
18 14443-G3 PIN, CLEVIS, 5/16 X 1 LG ... itiiiiii it ieeniiaanenenenenvnns 1
19 00642-G8 WASHER, 5/16 ... ittiitit ittt iietn i iniiernenennsnnnenens 1
20 10387-G4 PIN, COTTER .t ittt iitieinsintnrinssensaseaencsenonnsnnnnnns 1
21 26414-G01 | BELT, STARTER/GENERATOR .. ....ciiiiiiiiiiirnnennneninnenns 1
22 25675-G01 | BRACKET, REAR ENGINE MOUNTING ........cccviiiiiinennninnnnn, 1
23 00427-G8 SCREW, 3/8 - 16 X 2 LG, ..iivviunernernrrnernnensenennonnennns 4
24 00560-G1 | WASHER, 3/8 ......cvviiiiiiiiiiiiiiiiiiieeannns e 8
25 -
26 00566-G1 WASHER, LOCK, 3/8 ..ttt ittt ettt e iniennanens 4
27 00550-G5 NUT, 3/8 = 1B iitiiiintinrenitnetnssnnennennenesnnennennanns 4
28 14601-G5 RIVET, 3/16 X 13/32 LG ..ottt ittt ittt tniintennnnnenns 16
29 14137-G1 MOUNT, ISOLATION, 25 LB. ...ttt iiiiiiinnennenronennns 3
30 14137-G2 MOUNT, ISOLATION, 35 LB. ... tiiiinniiiinteensnronannnenenns
31 XXXXX-XX | SEE ACCELERATOR AND HiLL BRAKE SECTION FOR P/N

7/15/91 EZGOLEWT Pg. M-2

[ 1| |TiG]1]



FORK

ELECTRIC/GASOLINE POWERED TRUCK

1 — INCLUDES ITEMS 2 - 15.

7/15/91
[T T T I7]4]

EZG0OLEUT

Pg. N-1



FORK

ELECTRIC/GASOLINE POWERED TRUCK

HERE]

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of fhe product. E
% Indicates a component that is not available as an individual part. i
ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QT_Y
1 17533-G3 FORK ASSEMBLY (INCLUDES ITEMS 2 - 15) .....cciivnnvnnnnnnnnn 1
2 17537-G1 FORK ..ivvviinnnnnnn P e eme et 1
3 17542-G1 AXLE BRACKET, PASSENGER SIDE .......covviiviveniinnnnnnn, 1
4 17542-G2 AXLE BRACKET, DRIVER'S SIDE ......coviiiiiivnrienennnans 1
5 19796-G3 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEMS 6 - 8) ......... 2
6 17907-G1 SHOCK ABSORBER ...t vieinrnrinrnrareneoenenroannnas 1
7 19795-G2 SPRING, COMPRESSION .. ...vitiiiiininenvnnnnninnnnnnns 1
8 17816-G2 RETAINER, SPRING .....citiiirrniniiiiienenianasnonnnns 1
9
10 00897-Gt NUT, LOCK, 1/2 = 13 ..ttt iit ittt i iinennnanenannnens 4
1 15588-G1 BUSHING, PIVOT ..iiiiiitintnirnernnennennesssannnsannsns 4
12 00653-G5 WASHER, 5/8 . ittt ittt ittt iint it iiinanennrsaaanen 2
13 00654-G7 NUT, LOCK, 5/8 — 11 ... . i iiiiiiiitiiiiiiiitenannnnanenns 2
14 00655-G4 SETSCREW, SQUARE HEAD, 1/4 - 20 X1 3/4LG. ............. 2
15 00898-G1 NUT, 174 = 20 ...ttt it iintn i tereeneneansnsnsnncans 2
16 00671-G4 SCREW, #10 = 24 X 1/2 LG, . .viviiririnniiiniiiennnnnnnnennns 4
17 00882-G5 WASHER, LOCK, #10 .0t tii ittt iiiinnineensiicansnnnnannnns 4
18 00896-G3 NUT, #10 = 24 .. ittt ittt ittt i itteenentansnansnnnas 4
19 00894-G1 NUT, LOCK, 3/4 = 16 .0 tviitieinerniennennenennesnasnannnsnns 2
20 00895-G6 WASHER, 3/4 ..ttt iiiitietnttntetieentnonsnsnasnsasnons 4
21 17650-G2 RING, ADJUSTER . ...iviirnnennrnernsrnnsonennesssnnnnenannnns 2
22 17535-G2 HUB AND AXLE ASSEMBLY (INCLUDES ITEMS 23 -30) ............. 1
23 00899-G8 NUT, 374 — 16 ittt iiiitii i itnniicenenoninaansnrnnnans 4
24 10223-G5 AXLE, FRONT .. .itiitiiiiininrennenrnnennnas e 1
25 17536-G2 < SPACER, AXLE .. .iiiiiiiiiiitintiienicieeasnnsenannnnnnes 2
26 19471-G1 SEAL, GREASE ......ciiiiiieiiennrnsenecnsrneensnnsannnns 2
27 50908-G1 BEARING, RACE .....0iiiiiiiiniinrirnsenenenineenanenensss 2
28 19888-G1 HUB ASSEMBLY (INCLUDES ITEM 29) .....cvvvvrvnnenvnnnnnnnn 1
29 19862-G1 BOLT, HUB, 1/2 =20 ...civiiitiniiinetnnennnnnannnnnas 4
30 11655-G1 SPACER, AXLE . ..i.ititeinnenrannstneeronserscnsnsaennens 2
31 13136-G1 SPACER ..ttt iit ittt i i i i i i e i 1
32 11103-G2 BEARING AND RACE ... . iviiiiiiiiinieniniianntnononcnnnans 2
33 10669-G3 WASHER, SPECIAL ...ttt ittt teianenntatietntntnnnoanannes 1
34 11098-G1 NUT, LOCK, 1 3/8 = 12 .. ittt ittt ittt in et iten i nnannenas 1
7/15/91 EZGOEEE Pg. N-2



FORK ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

-l
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. =
o
ITEM| PART NO. i 2 3 4 5 DESCRIPTION QTY

35 18256-G1 RETAINER, AXLE NUT, STAINLESS STEEL ...........covviiinen.., 2
36 15643-G1 SHEELD ..........0vnuen e 1

Pg. N-3 EZGOLMEUE 7/15/91

[ [ 1 1 T3]



FORK ELECTRIC/GASOLINE POWERED TRUCK

7/15/91 EZGOLEWTET] Pg. N-4



FOUR WHEEL FRONT SUSPENSION ELECTRIC/GASOLINE POWERED TRUCK

1 - INCLUDES ITEMS 2-45
34 - INCLUDES ITEMS 35-45
47 - INCLUDES ITEMS 48-58

63

/@9—%‘;?
ég THREAD
40
a2 . 53
zﬁ 54 )
45
58
Pg. P-1 EZGOIEsReN 7/15/91

[ [ 1] 70}



FOUR WHEEL FRONT SUSPENSION

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g é
% Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTYy

1 24054-G6 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 -45) ........ccvn.n. 1
2 23918-G2 - 1
3 25177-G2 KING PIN L i i it iitieisatnosnrtotsnsnessoesnnanesneanns 2

4

5

6

7

8 16982-G1 BEARING, THRUST ... itiiiiiinirnrearenrnernecnnenneanenns 2
9 00879-G7 WASHER, 7/8 .ottt ittt ittt innnesnnn e ennnsannnesns 2
10 00886-G1 NUT, SLOTTED, 5/8 — 18 ... i ivtiniiiii it iiiniiennnnnns 2
11 19060-G1 COTTERPIN, 1/4 X 1 1/2 LG, i vr it iniiatiniineenennennens 2
12 00879-G5 WASHER, 5/8 ... ittt it ittt inieeeininesenrneensns 2
13

14 23925-G1 SPINDLE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 15 - 18) .. 1
15 * SPINDLE , DRIVER'S SIDE .....c0viiininirnrnnennnnnnnns 1
16 16623-G1 BEARING, BRONZE .......ciivrieeinnnercncnnennns e 2
17 10383-G3 GREASE FITTING . ....cciiit it iitiiiineteennannnnnnns 1
18 16626-G1 L L 1
19 23924-G2 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) 1
20 % SPINDLE, PASSENGER SIDE ..t evvvivrerenerinneennneennns 1
21 16623-G1 BEARING, BRONZE ......coivtiiniiiiineinnennennnennnn 2
22 10389-G3 GREASE FITTING ... iiiiiiitentnrrnosersnssaecanonecnns 1
23 16626-G1 S 1
24
25 19932-G1 -. HUB ASSEMBLY (INCLUDES ITEMS 26 AND 27) ....cvvvvvnnnennn 2
26 19862-G1 BOLT, HUB, 1/2 = 20 ... it iieiie e it iiiennannnnns 4
27 * RACE, BEARING ... .iitiitrnireennronosarenenasanennns 2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29 AND 30) ... 2
29 11750-G2 ROLLER, BEARING ... .viiiiiiricntiinrvonenenaeaneansnes 2
30 X RACE, BEARING .....iitiitriiinriitennanennennrnneenss 2
31 12093-G1 NUT, SLOTTED, 1 — 14 .. ittt ittt iiesannenennss 2
32 00798-G8 COTTERPIN, 174 X 1 1/2 LG, +.vvviniiniieninnenntrneennns 2
33 25146-G1 SEAL ittt i i i i e i i e i e e e 1
34 19202-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 35-45) .........oovvunn 1

7/15/91 EZGOMEI] Pg. P-2

HEERLHN



FOUR WHEEL FRONT SUSPENSION

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : 3
ITEM] PART NO. 1 2 3 4 5 DESCRIPTION QTyYy
35 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 36 = 39) ..iiiiiiiiieiriiaationeesnnstoneosnnnes 1
36 18434-G1 NUT, 9/16 - 18, LH. THREAD ........ccviiviiinnn. 1
37 50641-G1 BOOT, RUBBER ...coivivnrrninesmennnnnnnsonsennsas 1
38 50209-G1 NUT, SLOTTED 7/16 = 20 . ..o iiiiiiniiieiiiiiiennens 1
39 10387-G2 COTTERPIN /M6 X 1T LG, . iiiiiiininnnnennrnnennnns 1
40 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 —44) .. ittt ittt it ittt 1
41 18434-G2 NUT, 9/16 - 18, RH. THREAD .......... e 1
42 50641-G1 BOOT, RUBBER .....iviintinrenrnnerernnenncnnennnns 1
43 50209-G1 NUT, SLOTTED 7/16 = 20 ... iiiiriiiniiiennnvnnnenns 1
44 10387-G2 COTTERPIN 3/16 X 1 LG, . ittt iii e iiiiennnennnn 1
45 10389-G3 GREASE FITTING ...t itiiiiiiintntinennernrenenennens 2
46
47 18377-Gi TIE ROD ASSEMBLY (INCLUDES ITEMS 48 - 58) ........cvivvnnnn, 1
48 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 49 = B2) .. iiiiiiiintinereranenosenesneneernnnnnans 1
49 18434-G1 NUT, 9/16 - 18, LH. THREAD .......ccitiiivnnnnnnnnenns 1
50 50641-G1 BOOT, RUBBER .....iiiiiiniiniiiiiiniiiiiiiainennenns 1
51 50209-G1 NUT, SLOTTED, 7/16 — 20 ...t v it v ieeiieiiieeniniennnnans 1
52 10387-G2 COTTERPIN, /16 X T LG, ..t ittt iiiiiiiennnnnns 1
53 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 54 = 57) i iiiiiii it iiteatntsareatsaonennneennsns 1
54 18434-G2 NUT, 9/16 - 18, RH. THREAD ........c.iiviviiieninnn, 1
55 50641-G1 ~ BOOT, RUBBER ......civviievrvrvnnsasonnnns e 1
56 50209-G1 NUT, SLOTTED, 7/16 = 20 ... v vveiiniiiieinnnneeaannnnuss 1
57 10387-G2 COTTERPIN, 3/16 X 1 LG. ...t iiiiiiiii i iininnnaennn 1
58 10389-G3 GREASE FITTING ... iiitiiiiiirenrinrnornnrnneennsnneness 2
59 23929-G1 IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) ..........vvvenn. 1
60 15012-G1 BUSHING, FLANGED . .....c.iiiiiiiiiiiniitineennennonnens 2
61 10389-G3 GREASE FITTING ... .iiviitiitiinsnntensostensnnennsaneenens 1
62 16417-G2 SHAFT, IDLER ...t itiriit et intontanssaroesaoeanssnesnsnannns 1
63 13221-G1 WASHER, WAVE TYPE, SPRING .......coviiiiiiniinreneiiinnnenn 1
64 10387-G1 COTTER PIN, 1/4 X 1 1/2 LG, o ii ittt e it 1
65 16023-G2 RETAINER, SPRING ... ..t iiiiiinrrneeeennennnnncanceasannnnns 2
Pg. P-3 EZGOMEE 7/15/91

[ LT T 174}



FOUR WHEEL FRONT SUSPENSION

-ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
66 00876-G4 SCREW, BLACK, 3/8 - 16 X 1 1/2LG. .. .ciiiii ittt iniiinnn., 8
67 00878-Gt WASHER, LOCK, BLACK, 3/8 .. it iiiii ittt it innnnenenens 8
68 00877-G5 NUT, BLACK, 3/8 — 16 ...ttt iiiiiiarnnntncucnannsnensnns 8
69 15023-G2 RETAINER, SPRING . .....oitiiiiiiiiiriiiiierneeenrnnenenanenns 2
70 00532-G5 NUT, 3/8 — 168 ... iitiiitii ittt tiaestnennnernenreennenonenns 6
7 00566-G1 WASHER, LOCK, 3/8 ...ttt ittt iiiinieiatnriaencasaseennens 6
72 00427-G8 SCREW, 3/8 ~ 168 X 2 LG, ... titiiiiiitiniitnenineeeeneronannss 6

73

74 24025-G1 LEAF SPRING (2 LEAF) .. ..iuiiiiiii ittt iiinirn i enennnannsnss 2
75 24065-G1 LEAF SPRING (3 LEAF) .. .iiiiiiiiiiii it iaininnrananannenns

76 12091-G1 CAP, SPINDLE ...iittierttiiiian s inaincanntossoeasnsaanannss 2
77

78 15707-G1 SHOCK ABSORBER . .. ittt ittt ittt iatanrntnaneetnensncaonnss 2
79 10435-G1 WASHER, 13/32 1t iiititiiiiiii i e ian ittt inenentasnnes 8
80 10194-G1 BUSHING, RUBBER ......ciiiiiiii ittt iiiiiinianenenennnnn 8
81 00532-G6 NUT, 3/8 — 24 ... it it iiten e ittt iieansennnss 4
82 14723-G1 NUT, LUG, 1/2=20 .\t int ittt in i itesneaantncnsassnneensnns 8

7/15/91 EZGOLEUTN Pg. P-4

[ 111 [7]1]



FRESH AIR INTAKE : GASOLINE POWERED TRUCK

Pg. Q-1 EZGOLEEE 7/15/91



FRESH AIR INTAKE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E g
% Indicates a component that is not available as an individual part. z i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY

1

2 25718-G01 | BOX, AIR, INTAKE .. ... ittiiiiiitniitntirnrnannraensnosannnns 1
3 25728-G02 | HOSE, AIR, GX/I-804 . . .. .. ittt ittt tn ittt en i enannsnnnnns 1
4

5 17618-G1 CLAMP, NYLON ..ttt iiiiniintntetasrnentaneornsncncansnas 1
6

7 14390-G4 NUT, LOCK, 174 = 20 .. ittt it i ininnneneannsnnnnnnns 1
8 00559-G7 WASHER, 1/4 ..ttt it iiti s itnesiitsirsencasnsnnsnsnnes 1
9 27024-GO1 NUT, RETAINER ...ttt iiiiiiiitiiniineasseetonnnnanans 4
10 23376-G2 BOX, AIRINLET ...ttt ittt tessnennnens 1
11 23380-G1 GASKET, FOAM .. ittt it iitnetnsaiteenratnseocnsssnsnons 1
12 26458-G01 BRACKET, SUPPORT, AIRBOX . ...t iiiiiiiitiiiernnaersnanennnns 1

7/15/91 EZGOLEU Pg. Q-2

[ 1 [ 1 [T]1]



FRESH AIR INTAKE GASOLINE POWERED TRUCK

FIRST USED ON 1992 MODEL

Pg. Q-3 EZGO0EET 7115/91



FRESH AIR INTAKE

FIRST USED ON 1992 MODEL

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é g
% Indicates a component that is not available as an individual part. i 3
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTy

1

2 26481-G0t | BOX, AIR, INTAKE ........... e 1
3

4 25729-G02 | HOSE, AlR, . .i.iiiuiiiniietenantosssssnrsnesonsnssssennsnnsnas 1
5 17618-G1 CLAMP, NYLON ...ttt iiiiatiintannsesnssensnenansnnsenenns 2
6

7 14390-G4 NUT, LOCK, 1/4 = 20 .. v iitiiiininnnnnintnnrenernoanannesaens 1
8 00559-G7 WASHER, FLAT, 174 .. i ittt itttasnntaenttennenans 1
9 00559-G4 WASHER .ottt ittt it iiteneontononsosssntroesoanneennens 2
10 00614-G5 SCREW, SELF DRILL AND TAPPING, 5/8 .......ccivviiiiiiinnnnnn. 2
11

12 26412-G01 | GASKET, AIRBOX . .tiitintirierenenseeninenesansioneansanonnas 1
13 26458-G01 | BRACKET, SUPPORT, AIRBOX ...\ ivviitiiiiinn i innennnnnsnans 1

7/15/91 EZGOMEWE] Pg. Q-4

[ | [AITIGI]



FRONT BUMPER - 3 WHEEL VEHICLE ELECTRIC/GASOLINE POWERED TRUCK

Pg. R-1 EZG0OMEIT 7/15/91




FRONT BUMPER - 3 WHEEL VEHICLE ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
-l
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. =
oo
ITEM| PART NO. 1 2 3 4 5§ DESCRIPTION QTY
1 19507-G1 FRONT BUMPER ....iiitiiiiiiittiiinitenntroneensanssansaananss 1
2
3 18522-G1 SPACER, FRONT BUMPER ......c0vuvtieinnrnensirnrseneasnnsaans 2
4 13437-G8 SCREW, LOCK, 3/8 16 X 2LG. .v.ivvvrriinieiennnnneennnnnss 2
5
6 13437-G4 SCREW, LOCK, 3/8 =16 X 1 LG. ....iiiiriiiiiiniiiiienrnnanans 2
7/15/91 EZGOMEIE Pg. R-2

[ § 11 IT]1]



FRONT SHIELD : ELECTRIC/GASOLINE POWERED TRUCK

Pg. S-1 EZGOLENTT] 7/15/91



FRONT SHIELD

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 23881-G1 SHIELD . ivviiti ittt tseneterasnaasssssssnanssesesnannnans 1

2

3 00414-G8 SCREW, 1/4 =20 X T LG. . ivrtinininitnnennonneanensannaannnns

4 00553-G7 WASHER, 1/4 .. iiiiiiiinn it iinrtnseseensanssnsnnsnnenans

5 14390-G4 NUT, LOCK, 1/4 = 20 ...t iiiiiit it ittt iitentneninsannannnnnns

6

7

8

9 25054-G1 SUPPORT, SHIELD ....iviiiiiiiieiiiintniiensenenenronnannnnns 1
10

11 00258-G8 SCREW, 3/8-16 X 1 LG. .. vviitiietninntnneneenoennennansnnns 2
12 005660-G1 | WASHER, 3/8 .. ...t itiiitiiinin i iitetnrnanornenenenennnnn 2
13 00566-G1 WASHER, LOCK, 3/8 . iiiiiitiie it iieenii i enennnnasnans 2
14 00532-G5 L Y < T - P 2

7/15/91 EZGOEOE Pg. S-2

EEEEED



FUEL SYSTEM ‘ GASOLINE POWERED VEHICLE

ALL LINES EXCEPT THE 31" PULSE
LINE ARE SOLD IN BULK QUANTITIES

Pg. T-1 EZGOLENTE 7/15/91



FUEL SYSTEM : GASOLINE POWERED TRUCK

18827-G1
WARNING: AVOID FIRE HAZARD

o IF GASOLIND PUMP 1S USED BE SURE IT 1S GROUNDED o DO NOT REFUEL WHEN ENGINE IS HOT
v IF GASOLINE IS SPILLED. FLUSH THOROUGHLY WITH WATER BEFORE STARTING ENGINE

26459-Go1
F. withH GASOLINE ONLY

MIN. 87 OCTANE UNLEADED  2s4s0-c01

7/15/91 EZGOMETE Pg. T-2



FUEL SYSTEM GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2| o
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
1
2 18293-Gt TANK, FUEL SYSTEM ... ittt it iinceeianasianteneeatsnesnns 1
3 14099-G2 GAUGE, FUEL .+ttt vt it iiitnenintvonssesnenoeeacsnsenesnesnnss 1
4 14091-G1 WASHER, NEOPRENE .. .. .t ittt e it iiee iy 1
5 00439-Gt1 SCREW, 5/16 = 18 X 1 1/8 LG, vt iiviiieniinieeeinnneennenneenens 1
6 00559-G8 WASHER, 5/16 +vvtit ittt ettt ine et 2
7 11098-G6 NUT, LOCK 5/16 = 18 1ttt ittt ieeinntnenennnennens 1
8 18302-G2 STRAP, FUEL TANK ..ttt it ite ittt int it in ey 1
9 14390-G4 NUT, LOCK, 1/4 — 20 .. ittt i ie it n e iia et 1
10
11 18970-G3 PROTECTOR STRIP, SHIELD .. ... ittt ittt ii i it s 1
12
13 18827-G1 LABEL, WARNING: AVOID FIRE HAZARD .........cciiiiiiiininnnn 1
14 26459-G01 LABEL, GASOLINE ONLY ... .titiiiire i inieeatnnoonrnnoenenns 1
15
16 25294-G6 PUMP, FUEL, AND FILTER ASSEMBLY (INCLUDES ITEMS 17-22) ....... 1
17 12902-G1 [ 1 1
18 18292-G1 CLAMP, TUBING . ...ttt ittt it intintsearnesesrnenneens 2
19 25683-G1 PUMP, FUEBL . ittt ittt ie i ttnnenninnensenenneens 1
20 11391-G4 CLAMP, TUBING .......ovvivninnnnn B R 1
21 3 TUBE, FUEL (13.25") vttt iiiin et iiinne i 1
22 % TUBE, FUEL (6.25") .vviiiin it iniiiireennirienneneeeenns 1
23 | 25346-G7 | TUBE, FUEL, PULSE (317) +.''nnnnnnnnnnnetineeeeeeeaaaaaann, 1
24 25693-G02- | CHOKE, CONTROL ASSEMBLY (INCLUDES ITEMS 25-28) ............. 1
25 1 00545-G4 SNUT, 9718 — 18 ittt it it i e e 1
26 00568-G4 WASHER, LOCK, EXTERNAL TOOTH, 8/16 .......ccviiivinnnn., 1
27 22070-G1 CLAMP, CABLE ............ e 1
28 00544-G4 NUT, JAM, 5/16 — 21 ... it i e i s e i e 2
29 17470-G1 TUBE, BULK (ORDERBY THE FOOT) ... cviiiiiiii i iii i iiie e AR
30 11027-G2 NUT, LOCK, 174 = 20 ... ittt ettt it i 2
Pg. T-3 EZGOENT 7/15/91

[ 11 ITiGi1]



FUEL SYSTEM GASOLINE POWERED TRUCK

7/15/91 EZGOLEWT Pg. T-4



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

ACCESSORY WIRIRG HARNESS

HOUR METER WIRING
LYEL < ) 5 GRY _
12V DC—

FROM SOLENOID

Pg. U-1 EZGOLEIE

7/15/91



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

FUSE BLOCK MOUNTING BRACKET

17

HORN SWITCH

7/15/91

EZGOLIEGET

Pg. U-2



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

LIGHT SWITCH

@ //W)I:IGHTS
~< \
5%

&

4-WHEEL HEADLAMP
IN COWL

TURF LIGHT KIT ONLY
BELOW COWL

NOTE: TO INSTALL HEADLIGHT, REMOVE AND

DISCARD EXISTING SCREWS AND REPLACE
THEM WITH ITEM 21 AFTER INSTALLATION.

3-WHEEL HEADLAMP

36 INCLUDES ITEMS 37-39 AND 47-65
47 INCLUDES-ITEM 48
57 INCLUDES ITEMS 58-63

48

Pg. U-3 EZGOLMETT]

7/15/91



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

TURN SIGNAL A~

68 INCLUDES ITEMS 69-80
73 INCLUDES ITEM 74

TURN SIGNAL SWITCH

- 7/15/91 EZGOMEEE Pg. U-4



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED TRUCK

ACCESSORY HARNESS CONNECTIONS

r +
12°VDC )
pel==_ 35 YDC } TO STATE OF CHARGE METER
GRN BLK
»
B eRy
A ELECTRIC VEHICLES ONLY
+o + L— =
| BLK //
o “b— +0.(// +0
R = 51
R I |+

STATE OF CHARGE METERS

STATE OF CHARGE
METER

GRN

+
| RED

36 vDC

GRY l BLK

Pg. U-5 EZGOIEUE 7/15/91



HORN AND ACCESSORY WIRING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC/GASOLINE POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 22069-Gt WIRING HARNESS . ... .. it ittt ittt it ittt eneennsnnnnanannn 1
2 16172-G1 CLAMP, NYLON . iiitiiieeeeeennneenseeseeoosonssnnnnnsannenes 3 3
3
4
5 19318-G2 HOUR METER KIT (INCLUDESITEMS 6 - 9) ... i venertrinnnnnnnn. 1 1
6 21573-G1 HOUR METER (INCLUDES MOUNTING HARDWARE) .............. 1 1
7 18001-G1 BRACKET, HOURMETER .. ... iitiiiiiinnnaonronnnossancesens 1 1
8 00414-G4 SCREW, 1/4 — 20 X 1/2 LG, ..t iitntreneettiiotrnnnnnnnnns 2 2
] 11027-G2 NUT, LOCK, 1/4 = 20 .. ... eieeteeesstnsssosssssesseannns 2 2
10
11 18392-G1 FUSE, 156 AMP i iit ittt ittt tinaeenneeesasonnasssasennanes 1 1
12 22674-G1 FUSE BLOCK 4ttt tii it teeeeeeeteaaeeessnsssnseesssnnnnnnnnns 1 1
13 00138-G4 SCREW, #6 — 32 X 1/2 LG. ...ttt nnrnenannnnnnnesos 2 2
14 00565-G3 WASHER, LOCK, #6 ...t riiiiiiiiteeeesscsssssssasssssenenns 2 2
15 00525-G5 NUT, #6 = 32 .ottt ittt ittt ieereeetansatsnsssnanesnanes 2 2
16 22767-Gt1 BRACKET, MOUNTING, FUSE BLOCK (ELECTRIC VEHICLES ONLY) .... | 1 1
17 16705-G3 SCREW, TRUSS, 1/4 =20 X 3/4 LG. ... it iitiiieiiiiininannnn 2 2
18 11027-G2 NUT, LOCK, 1/4 = 20 ..t viitititteeeeeeeetitrrnrenssaanansonns 2 2
19 24602-G1 BRACKET, MOUNTING, FUSE BLOCK (GAS VEHICLES ONLY) ......... 1 1
20 11027-G2 NUT, LOCK, 1/4 = 20 .. i it ittt ittt ossrtonnansnnonsons 1 1
21 00906-G6 SCREW, #10-16 X1 LG. ... ittt ittt orornnnnensnnannsaas X 2
22 22242-G1 SWITCH, HORN (INCLUDES WIRES) ... ...ccctiiiiiiiiiiineninans 1 1
23 14601-G8 RIVET 4ttt iiiiititieeteeneneeneeeeesesnssaseesosnssnnnnnnnnss 2 2
24 20961-G3 - | COVER, STEERING COLUMN (WITHOUT TURN SIGNALS) ............. 1 1
25 32860-G1 0 1 P 1 1
26
27
28
29
30
31 00106-G6 SCREW, SELF-DRILL AND TAP, #12 -24 X 3/4LG. .......ccivvvnnn 1 1
32 23686-G1 HEADLAMP (REQUIRES ITEM 21 FOR INSTALLATION) ............... X 2
33 16172-G1 CLAMP, NYLON L. iitiititittteeeneneneereeoasssonsannsnaossss 2 2
34 24605-G1 WIRING HARNESS, HORN . .. .. ittt ittt i iitiaennenonossnnnnenens 1 1
7/15/91 EZGOMEI Pg. U-6

| 1 1] (T[]



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. i E
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY

35
36 22301-G1 HEAD AND TAILLIGHT KIT, 3-WHEEL (INCLUDES ITEMS 37 - 33 AND

A -1 TS P 1 X
37 22274-G1 BRACKET, HEADLAMP, MOUNTING .......ccvviiieniinennnnns 2 | X
38 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/4LG. ............ 4 | X
39 00594-G7 WASHER, LOCK, INTERNAL TOOTH, 1/4 . .....civiiiiiii i 4 | X
40 22301-G2 HEAD AND TAILLIGHT KIT, 4-WHEEL (TURF ONLY) ..........00vutn. X 1
41
42
43
44
45
46
47 20209-G2 HEADLAMP ASSEMBLY (INCLUDES ITEM 48) .........cvvvvvnn 2 2
48 22523-G1 BULB, HALOGEN, REPLACEMENT .......ciivvinennrnnnnn.. 2 1
49 18431-G1 SWITCH, HEADLAMP (INCLUDES MOUNTING HARDWARE) ....... 1 1
50 22282-G1 PLATE, TAILLIGHT MOUNT .. .tiitirivnerneneerneenaannannsns 1 1
51 13437-G9 SCREW, LOCK, 1/4 — 20 X 3/4 LG. ...t iiiiiiniiiniinnnennnn 2 2
52 11027-G2 NUT, LOCK, 174 — 20 .. .iiiiiiieiiini s inrnininnensnens 2 2
53 00138-G4 SCREW, #6 — 32 X 1/2 LG. ...t ir ittt ittt ininnenanens 8 8
54 00565-G3 WASHER, LOCK, #6 ....ciitiitiiinienroneneentenonnnenncnnns 8 8
55 00525-G5 NUT, #6 — 32 ..ttt iie it inienoeeerntaasancnneanesnennn 8 8
56
57 22288-G1 TAILLIGHT ASSEMBLY (INCLUDES ITEMS 58 - 63) .............. 2 2
58 | 22258-G1 LENS COVER ...vvvieieenenenrennnnnnnns, PR 11
59 22264-G1 SCREW .ottt ittt it 2 2
60 21759-G1 BULB, REPLACEMENT .. ... 'iiirirnirnrearetnennnnnnnn 1 1
61 22257-G1 BASE, TAILLIGHT ... ittt ittt inii i enrenenennnanss 1 1
62 22259-G1 GASKET, RUBBER ....cvvirrrennnrenrsnsensnsnarasnennns 1 1
63 23576-G1 GROMMET, LIGHT ...ttt it ineiien i eneiinennnn 2 2
64 18392-G2 FUSE, 20 AMP ... .ttt it ieieieennnnrnsensennaasnsnannens 1 1
65 16172-G1 CLAMP, NYLON ...t itiiiiniinrnnrnerntoneanrsnesnesnnnnnns 4 4
66
67
68 22437-G1 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 69 -80) .............. 1 1

Pg. U-7 EZGOIEII 7/15/91

[ [ 1 1 [TH]



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2| o
When ordering parts, please specify the model and serial number of the product. E E
x Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
69 18927-G1 MOUNT KIT, TURN SIGNAL ....ivinineninnninrorenensansns 2 2
70 21806-G1 BRACKET, TUBN SIGNAL ..... e r e et a e 2 2
71 00598-G4 SCREW, SELF-DRILL AND TAP, #8 - 18 X 1/2LG. ............. 4 | 4
72 19180-G2 SIGNAL LAMP, YELLOW ...ttt e ieieinnennannsacensnens 2 2
73 17867-G1 SWITCH, TURN SIGNAL ASSEMBLY (INCLUDES ITEM 74) ......... 1 1
74 21640-G1 FLASHER, TURN SIGNAL ........covivvnennnnn. e 1 1
75 00372-G4 SCREW, #8 =32 X 1/2 LG. .. viriririnnecennnennnnnnsnsans 1 1
76 00565-G4 WASHER, LOCK, #8 ... .iiiiiiiiinnnernencnnonneaeananns 1 1
77 00526-G1 L - < i 1 1
78 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS) ............. 1 1
79 18392-G2 FUSE, 20 AMP ... . i iiitiieie i irtetstsatetaranensannoses 1 1
80 19344-G1 TAPE, VINYL oot iiiiiiiiiiiitner it esnnseennanenanaaannns AR | AR
81
82
83 19197-G7 METER KIT, STATE OF CHARGE (ROUND) (INCLUDES ITEMS 84 -87) . | 1 1
84 19714-G1 METER, STATE OF CHARGE ... . . iviieiiniinrencnneenennenns 1 1
85 18001-G1 BRACKET viivvtretnrennernroronnennsesosocaeansnsnsnsans 1 1
86 00414-G4 SCREW, 1/4 —20 X 1/2 LG. +vvvrvnininnrniansnenerainrnnns 2 2
87 11027-G2 NUT, LOCK, 1/4 — 20 .. ..iniiiiiiinraennsacatenanononsansas 2 2
88
89 19197-G3 METER KIT, STATE OF CHARGE (SQUARE) (INCLUDES ITEMS 90 - 84) | 1 1
90 19196-G2 METER, STATEOF CHARGE ........cvvtttirieraracnennsnnas 1 1
91 00372-G5 SCREW, #8 - 32 X B/8LG. .. iviriiiiiiii ittt 2 2
92 00559-G4 - WASHER, #8 .....ciiiiiirernrntnennrennnnens e 2 2
a3 00565-G4 - WASHER, LOCK, #8 .....ciiiiiiiiinininnnnrennrenononnnnens 2 2
94 00526-G1 NUT, #8 — 32 .ottt ittt ie ittt nsnsaratassnsnsnennias 2 2
7/15/91 EZGOEUTE Pg. U-8

[ 111 I7]1]



MOTOR : ELECTRIC POWERED TRUCK

KUXXXXXXXX X

L o U
e
b
-
w
(=]
Q
=
Pg. V-1 EZGOIEIT 7/15/91

HERiE0



MOTOR

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
1 22858-G1 MOTOR (INCLUDES ITEMS 2 -22) ......¢iittiieerenrrinoeernanss 1 1
2 16922-G1 ENDSHIELD, COMMUTATOR END . ......ccitivienninnesssnnnns I 1
3 13483-G1 WASHER L.ttt i ittt enennnnnnnosnennoesacssssssssansnnnans 4 4
4 16819-G1 SCREW, MOTOR CLAMP ... iiiiitirsnnssossrosessnsnnnnnans 2 2
5 15437-G1 BUSHING, INSULATOR ......iveitvrrroocesssnsssssssenanenns 4 4
6 15438-G1 WASHER, INSULATOR ... iiiiiitittee ettt trerasssnannnnnns 4 4
7 15440-G1 NUT, LOCK ittt it iitieteeeeeecnnasssssossnssssssssssnasnns 4 4
8 23234-G1 SCREW, POLE PIECE . ...ciiiiiiiiiiitee ittt nnnnnns 8 8
9 15442-G1 WASHER, INSULATOR, TERMINAL .......ciiiiiiiiirionnnnronas 4 4

10 16917-G1 BRUSH . .iiiiitiit i ieeeeonesessnstssntosssssossansansas 2 2
11 16916-G1 BRUSH RIGGING (INCLUDESITEM 12) ...... ... it 1 1
12 15446-G1 BRUSH SPRING .......ciiiiiiiirnosesssssseassseeennnas 4 4
13 51333-G1 SCREW, BRUSH RIGGING MOUNT ... iiiiiiiirrrrrronanananns 2 2
14 b 3 FIELD POLE PIECES .....ciiiiiitetitittnnnnanonssnnasasssns 4 4
15 b SHELL, STATOR ...ttt iiiirrrterarentttsosssssssesnnensnnas 1 1
16 23235-G1 FIELD COILS (SET) ..viiiiiienieentteoseecansennsnoncesnnns 1 1
17

18 16948-G1 GASKET tiiiiiiiiieerneennonssssononosssssssssonasansenns 4 4
19 23237-G1 ARMATURE ...ttt ittt tinenetntanssronsssssoonoansnes 1 1
20 16918-G1 BALL BEARING, COMMUTATOR END .....ivvtiniiinnnnnvnennns 1 1
21 16930-G1 RETAINER, BEARING ........ccitiitereneerrssnsnssanseennns 1 1
22 23236-G1 SCREW, BEARING RETAINER .........ciiiiiiiiinernenrrnnnes 3 3

7/15/91 EZGOIETT Pg. V-2

[ 1 1 ITIE]1]



RESISTOR COIL VERSION

POWER WIRING

ELECTRIC POWERED TRUCK

HIGNNN LHVYd HOd4 ATgINISSY HOLSIS3IH 338

Ey-0¥ SW31l S3ANTONI - 6€
8€-v€ SW31l SIANTONI - €€

_\

6% — ¥ SW3Ll S3ANTONI - 9P

=~ c]u | TEXTRON]

Pg. W-1

7/15/91
[ T 1 [7i]



POWER WIRING ELECTRIC POWERED TRUCK

RESISTOR COIL VERSION

ON-BOARD CHAﬁGéR — PORTABLE CHARGER RECEPTACLE
RECEPTACLE /

MOTOR

CONNECTIONS
y— 30 o6 FORWARD—NEUTRALEREVERSE
& 25 ¢ SWITCH CONNECTIONS
% (STANDARD) \%/
Ej ' 2‘% %b? 24
!
. 28
@ i
2 BATTERIES
30 R . )
Jo)

SEE RESISTOR COIL ASSEMBLY SECTION

W FOR HARDWARE PART NUMBERS
30 I8
® gﬂ
7115/91 EZGOET Pg. W-2

[ 111 I7]4]



POWER WIRING RESISTOR COIL VERSION ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ala
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. z z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 18724-G1 HOLDER, CHARGER RECEPTACLE ........ciiiiiiiiiiierinnnnnnnes 1 1
18784-G1 WIRING HARNESS CHARGER CONNECTOR (XT-300/500 VEHICLES ONLY)
(INCLUDES ITEMS 4 — B) ....cvvvitenirennensnaersnoseonnnannans 1 1
4 14852-G1 WIRE (CR=) ..ttt iieiinntttirsenanaseseerseananns 1 1
5 14852-G2 WIRE (CRH) ...ivtiiinniennranrssnseeeneosnncasnosannnosns 1 1
6 18782-G1 CONNECTOR . iiiitiiirernnionsnnseeasnnnssassosesnanansans 1 1
7 14390-G9 NUT, LOCK, #6 — 32 ..t iiiiinriiiinnnnsecnnnneneroosaronnannss 2 2
8 00559-G3 WASHER, #6 .. vvvttiiientieenenaertrosenseeassnnnenssssonsons 2 2
9 00645-G2 SCREW, #6 — 32 X 1 1/4 LG. ... ittt it ittt taaatnnnennnnnss 2 2
10
11
12 22344-G1 WIRING HARNESS, CHARGER CONNECTOR (XI-300/500 VEHICLES ONLY
(INCLUDES ITEMS 13 — 17) . ittt iiiiiinnernnreriaasnnnsennnas 1 1
13 22349-G1 WIRE (CR=) tiiiiiiiiiinnnrinsrsseceaanonoososnsosannnnnns 1 1
14 22349-G2 WIRE (CRH) tiviiiiieniiinnrsnnrenntoentocnnsenasosonnnnns 1 1
16 18782-G1 CONNECTOR 4 iiiiiiternnnttosnonaneesanesssososonsnnanesns 1 1
16 22351-G1 LOOM, FLEX ..t iiiittiiiiiiennannetossensrnesonsonssssnns 1 1
17 16172-G1 CLAMP, NYLON . ...tiiiiiiiienrennoooroannsssnansssssnenas 2 2
18
19 23544-G1 CLAMP, NYLON, DOUBLE ... .. iiiiiinrnnrreeeeeeenansoanannnnes 4 4
20
21 * BATTERY, 6 VOLT (CONTACT CUSTOMER SERVICE REPRESENTATIVE) 6 6
22 15736-G1 BATTERY HOLD DOWN ... iiiitiiiineanereeensiassanoneansnns 2 2
23 18734-G2 | JBOLT, BATTERY ...... .0ttt 2 2
24 | 00559-G8 | WASHER, 5/16 .. ..ovururnrnrrinineeaianenns, s 2 |2
25 | 00565-G8 | WASHER, LOCK, 5/16 .. eutuerererereenenanerenanaeaeneneninns 2 |2
26 00702-G2 NUT, B/18 = 18 ittt ittt tetteentttsnanssnesennaeennnns 2 2
27
28 00270-G6 SCREW, 5/16 = 18 X 3/4 LG. .. ... iiiiiriiii i iiiiieniitnrennnnas 12 |12
29 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. ............... 112 |12
30 00702-G2 NUT, 5/18 — 18 ... i iiiiiis ittt nnnneesstosonnonannss 12 |12
31 00883-G3 NUT, 5/168 = 18 .. it iiiiiittiitannnerssnnencaeosensonnnnnns 4 4
32
33 17868-G1 CONTROL WIRING HARNESS, DIRECTION SELECTOR
(INCLUDES ITEMS 34 ~ 38) ... ittt ittt it e i it 1 1
Pg. W-3 EZGOLEUTT 7/15/91

[ 111 171



POWER WIRING RESISTOR COIL VERSION ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. g
When ordering parts, please specify the model and serial number of the product. 'é‘ E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
34 14619-G2 WIRE (LIGHT BLUE) ... viittiiiiiiiieenennnennannnnnannn 1 1
35 17870-G1 WIRE (YELLOW) ..ttt ittt e iiienrnninannnnenenssennnnas 1 1
36 14615-G1 WIRE (BLACK) . tuiviniiienernrnineroenenronenonensassannns 1 1
37 17869-G1 WIRE (RED AND WHITE) .....itiiiiiiiiiiinennnrinnnrnananan 1 1
38 16172-G1 CLAMP, NYLON ... ittt ittt iiiieneincnennrernannon 2 2
39 18894-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 43) ....... 1 1
40 17855-G1 WIRE (S} . ivviiiiiniiin i in i eetenanenonsonsntosenonenas 1 1
41 17856-G1 WIRE (A2) tiiiititiiiierenonnasosacneeranensnsensnsnsnnos 1 1
42 17618-G1 CLAMP, NYLON (BLACK) +..eiiiiiiniiiiiininnennrarnnonen 5 | 5
43 17858-G1 WIRE (S2) & ivvtitiitteticanensnttnanenraeraansasanennnanns 1 1
44 00565-G8 WASHER, LOCK, 5/16 .. ... iiiiiiii ittt inenesarncasonnanans 4 | 4
45 00544-G3 NUT, B/16 = 18 .. ittt ittt ittt ii it iiienraeasennnaenannns 4 | 4
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) .......c.cvvvvvvnnn 1 1
47 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .........coviviinn.. 1 1
48 17137-G1 FACE NUT ..ttt ittt ii it ieveneasntnanennanannas 1 1
49 17063-G1 IGNITION KEY ..ttt ittt intnttnennnnneneneeanannonannas 1 1
50
51 17618-G1 CLAMP, NYLON ... ..ttt iiriiiiiisesnintenssenenenosarananns 2 2
52 18897-G3 WIRE (AT=4) ittt e ettt ieesetasnstaesnianraononroanenns 1 1
53
54 11885-G4 WIRE Lt ititiieienre e tat st tnaisssasanraoissasntasnnnaoens 1 1
55 23540-G1 WIRE o ititiiiiiireieterssosnssnsnessenononsassnrornsoannenns 1 1
56 11893-G1 WIRE .. ittt ettt iaetetasaeeetnaaetstasnstnsnenanaeannnns 2 2
57 11894—G1 “ | WIRE ..ttt itiiietieererataretaretnssnsnsesstsasasnsnsensnnns 1 1
58 14610-G1 WIRE ot i tiiit ittt ittt it e i e 1 1
59 23645-G1 WIRE i ititiiiirn e ierarnsosnenenseasaruionsessaracasononnnsn 1 1
%k CURRENT INDICATOR .ottt ittt in e iteeniaventnensnrnncaaannns NA |NA
Kk BATTERY TESTER (DISCHARGE MACHINE) ..........ocvvnivnvnnnn.. NA [NA
%% HYDROMETER .. .vevvsvrnsenneenneenaecnaenaeceaennneenaon. |NA INA
*k OHM METER (MULTI-METER) .. .citiiiiin it ittt i eieainnenens NA |NA
sk SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS

7/15/91 EZGOIEIT] Pg. W-4



POWER WIRING ELECTRIC POWERED TRUCK
SOLID STATE SPEED CONTROL VERSION

39 INCLUDES ITEMS 40 ~ 45
46 INCLUDES ITEMS 47 - 49

42
D
PN
A
Z <\ )
S1| 67 # \ s
; -
\ ~
A2 %
NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM. e’ d,
USE FOR WIRE PART NUMBER INDENTIFICATION ONLY. o] ©
SEE F-N-R SWITCH AND SPEED CONTROL SECTIONS A1
FOR ADDITIONAL WIRES.
Pg. W-5 EZGOLENE] 7/15/91

HEEEREG



POWER WIRING ELECTRIC POWERED TRUCK

SOLID STATE SPEED CONTROL VERSION

ON-BOARD CHAR’GéR — ] PORTABLE CHARGER RECEP
RECEPTACLE »‘ == CEPTACLE

-~

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

/]
L2

by 15
& (STANDARD)

w

)

0/
P

T

1

@ 23

5 N2 BATTERIES
o
R

(o]

7/15/91 (=~ = u | TEXTRON] Pg. W-6



POWER WIRING ELECTRIC POWERED TRUCK
SOLID STATE SPEED CONTROL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ot
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. z 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 18724-G1 HOLDER, CHARGER RECEPTACLE ......... i iiiiiiiiiiiiinnnnns 1 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 -5) ... { 1 1
3 14852-G1 WIRE (CR) .iiiiiiitiiiinnneresneeactesseseenneesssnonsns 1 1
4 14852-G2 WIRE (CL4) v iiiiiiiiiinnnneeeessnersenseeeronnannanannnns 1 1
5 18782-G1 CONNECTOR ... iiiiiieiittiecceaonssnnsssssesssssnannsans 1 1
6 14390-G9 NUT, LOCK, #6 = 32 ... itiiiiiiiiitaneeroeatstosoessasonneenans 2 2
7 00559-G3 WASHER, #6 . ccovereeneeeeeennorssssscessssscssssssssssannsns 2 2
8 00645-G2 SCREW, #6 -~ 32 X 1 1/4 LG, et itrrennrtiinnernnrnssasnnnenes 2 2
9
10 23968-G1 WIRE (RED) «ivviiiiiinnnannnnonessnsonooennnsnnesansnnosesnss 1 1
1 11885-G4 WIRE .. ittt ittt i i ittt s e anatnansssonnassannnns 1 1
12 23540-G1 WIRE ... iiiiiiiiiennenoreonononsossonacssssoannanesesannnns 1 1
13 11893-G1 WIRE ... . ittt ittt iiettieeeessoroananssnennsossesnsnnns 2 2
14 11894-G1 WIRE .. ittt i ittt it ieeeaaaennssnosnsssonansnannnss 1 1
15 00702-G2 NUT, 5/16 = 18 . ittt ittt reeeeeeeassttssossrensnnnnnnnsnas 12 |12
16 00270-G6 SCREW, B/16 — 18 X 3/4 LG. . ... ittt ittt iiantnnessanassannns 12 |12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. ...........vt.. 12 112
18
19 00565-G8 WASHER, LOCK, 5/16 ... cvviitiiiiiiiitnoannnnossensnsnennnnes 4
20 00702-G2 NUT, 5/18 — 18 . iiiiiiitiiientiinnnnnoeesnosnusocsssnnennnnnns 4
21
22 15736-G1 BATTERY HOLD DOWN L ittt ittt ittt nnannnnnnens 2 2
23 15734-G2 Y 2 10 | R 2 2
24 00559-G8 | WASHER, 5/16 .........ciiiiiiiiiiiiiiiiiiiiiii s 2 2
25 | 00565-G8 | WASHER, LOCK, 5/16 . nvnennneeeseeanaeeeeennn. T 2 |2
26 | 00702-G2 | NUT, B/18 = 18 «'''ieeeriieee e e eeeiiiieaeeeeennnnns 2 |2
27
28 23544-G1 CLAMP, NYLON, DOUBLE .......ciiiiiiininnnnns e 4 4
29
30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 .........iiveneieennnn. 2
31 00532-G3 NUT, 5/16 — 18 . ittt ettt inensttoaannaeasnnesnnnnns 4
32
33 22344-G1 WIRING HARNESS, CHARGER CONNECTOR (XI-300/500 VEHICLES ONLY
(INCLUDES ITEMS 34 - 38) ......ciiiinttinnnnnnenrnennnnnnnns 1 1
34 22349-G1 WIRE (CR-) ot iiiiiiit i ittt tieiinnntnrsonnnnneeseeannnns 1 1
Pg. W-7 EZGOLIEOT 7/15/91

REREHA



POWER WIRING ELECTRIC POWERED TRUCK
SOLID STATE SPEED CONTROL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. § g
% Indicates a component that is not available as an individual part. : i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

35 22349-G2 WIRE (CRH) tiviiiniiitinsnttnennnsensaesanonncnssnnsnsns 1 1
36 | 18782-Gt CONNECTOR ........ e, 1|1
37 22351-G1 LOOM, FLEX tittiiiiiiiiintinttnennnenneneenseneensneenns 1 1
38 16172-G1 CLAMP, NYLON .\ ittiiiiiintnnennennnenernsnnnensnnsonsnns 2 |2
39 23978-G1 WIRING HARNESS, DIRECTION SELECTOR (INCLUDES ITEMS 40 - 45) . { 1 1
40 23793-GS B ) 1 1
41 23793-G7 WIRE (A2) iviiiiiiiiiinrenrenranioneaneensonsonennennns 1 1
42 | 17618-G1 CLAMP, NYLON (BLACK) . .euvereereranenranennennaneanenns 5 |5
43 23793-G8 B 7 1 1

44

45 23793-G6 WIRE (A1) ittt ittt iiaeientienaassnassnnasnnnasas 1 1

46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) ..........c.0vuvun. 1 1

47 17137-G1 FACE NUT ittt itttienattiaasseannsseonsnaessnans 1 1

48 17063-G1 IGNITION KEY . .iitiiiitiiiieiininnrnaronsnnsansosenanannns 1 1

49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ........cccviiivinnnn, 1 1

50

51 17618-G1 CLAMP, NYLON .. ittt ittt iiiitnnrisenssannoennnssnnnsnnns 2 2
kX CURRENT INDICATOR ..ottt iietitiieninrencneransnnonesnennnns NA [NA
Kk BATTERY TESTER (DISCHARGE MACHINE) .........covuivinnennnns NA |NA
k% HYDROMETER ... ..ci it iiettnnsrnnstnnntaaastoanssonnssansss NA |NA
£33 OHM METER (MULTI-METER) .......0ivtiiinennrnnrnncnecnsennes NA |NA

%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
7/15/91 EZGOLEOT Pg. W-8

[ 111 7]



REAR AXLE ~ ELECTRIC POWERED TRUCK

Pg. X-1 EZGOLEUT 7/15/91



REAR AXLE ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E.
% Indicates a component that is not available as an individual part. z i
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

1 XXXXX~-XX | WHEEL BRAKE SET (SEE SECTION FF FOR PART NUMBERS
AND QUANTITIES) tivtiiiiiietnnartnnssonssaonssonsesonansnnes 1 1
2 25792-G01 | REAR AXLE ASSEMBLY, TURF 12.44 (INCLUDES ITEMS 4 - 13) ...... 1 1
3 25792-G02 | REAR AXLE ASSEMBLY, INDUSTRIAL 14.78 (INCLUDES ITEMS 4 - 13) . | 1 1
4 25228-G1 COVER .. ittt it ittt iiertenstsesosonesennsoannssenns 1 1
5 25227-G1 WASHER .. iiiiiiiiiit ittt iittiitneeiiensentsnaansnnsanns 1 1
6 25226-G1 PLUG, FILL/CHECK ... .t iiiiiii ittt it tatnnanasansas 1 1
7 25229-G1 VENT, VALVE .. ittt it iitiiet it iiiiianasansanononnan 1 1
8
9 20377-G7 SHAFT, AXLE, PASSENGER SIDE . .....vvveunenncnnennennnnns 1 1
10 20377-G8 SHAFT, AXLE, DRIVER’S SIDE ... ...ciiitiiitienatrenneronns 1 1
11 15114-G1 SEAL, AXLE ..ttt ittt iitet ettt 2 |2
12 15113-G1 RING, RETAINING . ..... ittt ittt iien it renanronnesannes 4 4
13 15112-G1 BALL, BEARING, AXLE ... iitiiiiiiittiintinnneeannenannss 2 2
14
15 15485-G1 WASHER, 20 MM .. ittt iiiiiiiiit ittt isnneneansnnennsns 2 | 2
16 15487-G1 WASHER, BRAKE DRUM, 5/8 .....cciiiiiiriiininieneenrenennnns 2 |2
17 15483-G1 NUT, SLOTTED, 5/8 = 18 ...t iittiinrineraneneensononsonananns 2 |2
18 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG, .. ittt it iiiinieinenriannnnes 2 |2
19 | 12091-G1 [ CAP, SPINDLE ....vntiiitit ettt iieneten e eneneneneenenenen 2 |2
20
21 XXXX=-XX MOTOR (SEE SECTION V FOR PART NUMBERS AND QUANTITIES) ..... 1 1
22 00559-G7 WASHER, 1/4 .. iiiiiit ittt inerantesennonesnesnsnneeneens 3 13
23 00565-G7 . | WASHER, LOCK, 1/4 ... . i ittt ittt iiieinieennnnnnnns 3 |3
24 | 00797-G2 | SCREW, 1/4 =20 X 1 1/4LG. «vvvvvnrnnnnnrnnnnns, TR 3 |3
25 | 24261-G1 | BUMPER, SPLINE ...vvvtenrenneeeennteeeanneeeaneeeanns 1|1
26 24939-G1 ADAPTOR, SPINDLE CAP ...ttt ittt ittt iniaetitacenannsnnns 2 2
7/15/91 EZGOLMEWE] Pg. X-2

BEREE0



REAR AXLE, 4-CYCLE ~ GASOLINE POWERED TRUCK

Pg. X-3 EZGOMETT 7/115/91



REAR AXLE, 4-CYCLE

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. i z
ITEM PART NO. 2 3 4 5 DESCRIPTION QTyYy

1

2 25696-G01 AXLE, REAR, 4-CYCLE (INCLUDES ITEMS 2 -32) ...........cc.nt. 1
3 14601-G1 T 2
4 00559-G5 WASHER, #10 ... ititiinite ettt it et i aas 2
5 13728-G1 BUMPER ..ttt iae it iitteni ittt 2
6 26815-G01 BRACKET, SHIFTERCABLE ...... ... i 1
7 26823-G01 BOLT, FLANGE, MB X 1.2 X 100 MM ... ... ... i, 8
8 26824-G01 BOLT, FLANGE, M8 X 1.25 X 11I0MM ....... ... ..o, 1
9 26825-G01 BOLT, FLANGE, M8 X 1.25 X 120 MM ......... . oo, 1
10 26826-G01 WASHER, LOCK, 8 MM ... ittt it i i 12
1 26827-G01 NUT, MB X 1.25 MM ..ottt ittt cniten i iinens 12
12 26772-G0f1 PLUG, OIL FILL ..ttt i ittt ittt ia et i e enens 1
13

14 26767-G01 STUD, MIO X 1.5 X40MM ..ottt 10
15 26828-G01 WASHER, 10 MM ...ttt ittt ce e iiananns 10
16 26829-G01 NUT, IOMM X 1.5 MM L i et e 10
17

18 26812-G01 CASE, AXLE, LEFT COMPLETE ......iiviiiiitiinnnnnnnennnns 1
19 26809-G01 SHAFT, AXLE, LEFT, COMPLETE . .......ciiiiiiiiiiiieneennn 1
20 26813-G01 CASE, AXLE, RIGHT, COMPLETE . ..... ...t iii it eens 1
21 26810-G01 SHAFT, AXLE, RIGHT, COMPLETE ........ ... oo, 1
22 26768-G01 PLUG, OIL CHECK ...ttt iininin i iie i en e iannennnn, 1
23 26770-G01 PLUG, OIL DRAIN . ittt ittt it i it ci it en e 1
24 26814-G0t RING, RETAINING . ....iitniiiii ettt insannnnenna, 4
25 26811-G01 BALLBEARING ... .itiiiiitiiiiiin i iinen i iiieeianonnes 2
26 15485-G1 WASHER, 20 MM ..ttt it ia it in e cinin e, 2
27 24939-G2 ADAPTER, SPINDLE CAP ... i iii it 2
28

29 21830-G1 WASHER, BRAKE DRUM ... ..ottt iiiiiin e, 2
30 00518-G8 NUT, SLOTTED, 3/4 — 168 ... iiviiin ittt ittt iaenns 2
31 10387-G1 PIN, COTTER ...t iirittttnnnenatienniiaeteennnnnnneeeson 2
32 12091-G1 CAP, SPINDLE ...ttt ittt ittt it it cintn i, 2

7/15/91 EZGOLEUT] Pg. X-4

[ | | |Ti}1]



REAR SUSPENSION : GASOLINE POWERED TRUCK

LATE '91 PRODUCTION

Pg. Y-1 EZGOIEIEn 7/15/91



REAR SUSPENSION

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. i 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 25673-G01 | FRAME, INNER (WITH FACTORY INSTALLED ENGINE MOUNTS) ....... 1

2 00428-G8 SCREW, 3/8 — 16 X 3 LG. ...vvviiiiininrnenenernensnarasanenns

3

4 00560-G1 WASHER, LOCK, 3/8 — 16 ... iiittirrentnnrnorenrenconanannns

5 00550-G5 NUT, LOCK, 3/8 — 18 . ..vviurururernenenenonnenenrenononsnnsns

6

7

8 24957-G1 ABSORBER, SHOCK ... .iitiiiiiintieneanatarnrerensnsnssnsnens 2
9 00560-G5 WASHER, 5/8 ..iiiiiiiiie ettt teataasaninaseneensenennenns 4
10 00551-G5 NUT, LOCK, 5/8 — 11 ..t iiiiiiiiiiteeetnrnneeorsneseneneennas 2
11 00550-G5 NUT, LOCK, 3/8 = 16 ... vt iieiintietatintnonenssnosansneenens 2
12 00560-G1 WASHER, LOCK, 3/8 — 16 ... ciiuiitiriinaeratinrennnennnans 2
13 00428-G4 SCREW, 3/8 =168 X 2 1/2 LG, ..ttt it ivnrnnnnennnnneenenns 2
14 14462-G1 SPRING, COMPRESSION . ... cciiiiiiiieetnnrsnsoncnseensnnnones 2
15 00560-G3 WASHER, 1/2 . ittt it iteirnrasaretatatnoensnenoensnnns 2
16 00551-G1 NUT, LOCK, 172 — 13 .. ittt inresantsnsenenncenernsennas 2
17 00405-G8 SCREW, 1/2 =13 X 4 LG, i iiiiiivrrerentrnrsoeenennenanennenns 2
18 12302-G2 MOUNT, ISOLATION ..ttt iieirr e rererensesasonncennnensenans 4
19 00566-G3 WASHER, LOCK, 1/2 .. ittt iitietinnonrsarivecnnnasanans 2
20 00551-Gt NUT, LOCK, 172 = 13 ittt ieie et tnnsasasatatonsasneanssnns 2
21

22 00560-G3 WASHER, 1/2 ...ttt is it iitssssattaansncarsstnenssnnans 1
23 00551-G1 NUT, LOCK, 172 — 13 . ittt it teteeaennnnennetononnansns 1

7/15/91 EZGOLIEUE Pg. Y-2

[ 11 [TiGI1}



REAR SUSPENSION : ELECTRIC POWERED TRUCK

AND 40 THRU 44, ADD ITEM 33.

PASSENGER SIDE SHOWN. DRIVERS SIDE IDENTICAL.
4 WHEEL VEHICLE - OMIT ITEMS 26 THRU 32

4 WHEEL VEHICLE

Pg. Y-3 EZGOLEITE 7/15/91



REAR SUSPENSION

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
* Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 11645-G2 LEAF SPRING, HEAVY DUTY ... ..t iiiiiieitenstinneernnessnanns 2 2

2
3
4
5 19675-G1 SPRING SHACKLE (INCLUDES ITEMS 6 ~ 8) . ..vvviviiineinnnnn, 2 2
6 * STUD PLATE, SHACKLE .....ivtiiiiinrenirnrnneenrnnennnnns 2 |2
7 * PLATE, SHACKLE . .......c0iiii ittt ientesantronnnroenssnnns 2 2
8 19676-G1 NUT, LOCK, 3/8 — 24 . ... ittt ittt it inenncnnnnnnns 4 14
9
10
11 20098-G1 BUSHING, RUBBER .......ciitittiiiiiiiitiiiiinntnrnsennenoness 12 |12
12 156727-G1 BOLT, SHOULDER, 3/8 — 16 .. .iiitiiitiiniinnnsennsoennoennnnss 2
13 00566-G1 WASHER, LOCK, 3/8 ... it iiiiiiiiniiiiiininsaareenrieninennens 2
14 00532-G5 L T J - 2
15
16
17 20279-G1 SHOCK ABSORBER, HEAVY DUTY ... .iiitiiiiiiiinnrinennennnnnnns 2 |2
18 00428-G4 SCREW, 3/8 - 16 X 2 1/2 LG, .ot viiiiinetnn it inncnneneenennans 2 |12
19 00560-G1 WASHER, 3/8 ..ottt i ittt it iaansareraanan 2 2
20 00550-G5 NUT, LOCK, 3/8 = 16 . iitiiiiiiiiiiiit it eatnriennrnennnns 2 |2
21 10435-G1 WASHER, SHOCK ABSORBER . ....vvtiiiiiniinnienenenenrnannnns 4 |4
22 10194-G1 BUSHING, SHOCK ABSORBER .. .cvvvvniiinntniirneennenennennnnnns 4 | 4
23 00532-G6 NUT, 3/8 = 24 .. ittt ittt tne e 2 |2
24
25
26 14770-G1 STABILIZER BAR SPRING BRACKET ASSEMBLY (INCLUDES ITEMS 27-32)] 2 | X
27 00532-G5 NUT, 3/8 — 16 ..ttt iitin ittt i nsestaenetnannns 4 | X
28 10435-G1 WASHER .. ittt ittt i iennisansianttoeneeonnassnns 8 X
29 10194-G1 BUSHING ... .. i i i i ettt ittt seas 8 X
30 10840-G3 £ 07 1 2 | X
31 10579-G6 ROD, THREADED ... .ovviiinernirnnnnneneennennenennennenns 2 | X
32 17141-G1 BRACKET, SPRING RETAINER ........ccciiiiiininennnninennen 2 | X
33 17034-G1 PLATE, SPRING RETAINER . ......ciiiii i it iiiiennnees X 2
34
7/15/91 EZGOMEIT Pg. Y-4

[ 1 [ ITIE]1]



REAR SUSPENSION

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. z i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 13716-G2 "UT BOLT, AXLE .. iiiiii i iiiieanisstennananerarensonnnnonnns 4 4
36 00532-G5 NUT, 3/8 = 168 v.ivvtrrnnrenntenarronacesssecssassssascssansss 8 8
37 00566-G1 WASHER, LOCK, 3/8 ...ttt iintionatienssraenssonnsoaanns 8 8
38
39
40 11640-G1 BRACKET, STABILIZER BAR..... e 2 X
41 17284-G1 STABILIZER BAR ASSEMBLY (INCLUDES ITEMS 42 -43) ............ 1 X
42 11155-G1 BUSHING, STABILIZER .....covtiiiiiiiiiiineeteronennonnnnes 2 X
43 * BAR, STABILIZER ...t viiiitiiesenennnancererosnsnenannns 1 X
44 | 11027-G4 NUT, LOCK, 5/16 = 24 .. ... ittt iiiatateressenonannns 4 X
Pg. Y-5 EZGOEET 7/15/91

HEELED



REAR SUSPENSION ELECTRIC POWERED TRUCK

7/15/91 EZGOLEME Pg. Y-6



RESISTOR COIL AND HOUSING ASSEMBLY ELECTRIC POWERED TRUCK

1 — INCLUDES ITEMS 2-18
27 - INCLUDES (TEMS 2-18 & 21,24,28,
28 - INCLUDES {TEMS 9-18 & 21, 24,

Pg. Z-1 EZGOLEIT 7/15/91



RESISTOR COIL AND HOUSING ASSEMBLY ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : i
ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTY
1 24904-Gt RESISTOR COIL ASSEMBLY (INCLUDES ITEMS 2 - 18) .............. 1 1
2 00883-G1 NUT, 174 = 20 ...ttt it iie it ieie i enrtnrennonnnnns 8 | 8
3 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 .......covviviiinnnnnn 8 | 8
4 22951-G1 STRIP, SUPPORT .. .iiiitititiienrntnrnranensnoasonnonnnas 4 | 4
5 00661-G8 SCREW, STAINLESS STEEL, 1/4 - 20 X 1LG. .....cvvviinnn... 4 | 4
6 18814-G1 SHIELD, RESISTOR . ...ttt iiiiionntrenseenatrnesssoneasons 1 1
7 25174-G1 PANEL, RESISTOR .. ..¢civiiiiitiinnnneeteeronnanansensenns 1 1
8 24903-G1 RESISTOR BOARD ASSEMBLY (INCLUDES ITEMS 9 - 18) ......... 1 1
9 51401-G1 NUT, 5/16 — 18 . ittt ittt ittt it inenas 8 |8

10

11 00907-G3 WASHER, 5/16 ..tiiiiiiiiiniiinririnreeneninsenenonsans 8 | 8
12 00664-G8 WASHER, LOCK, 5/16 ... iiiiiiiiiiieiineniennrnenenns 8 | 8
13 00660-G8 WASHER, STAINLESS STEEL, 5/16 ..........c.covvveinnonn. 8 |8
14 00685-G9 SCREW, LOCK, 5/16 - 18 X 2 LG. .. .vvvvnriinnnenennans 4 | 4
15 18811-G1 BOARD, RESISTOR .....citiiiiiiinrninernrnenonnenannns 1 1
16 23293-G1 COIL, RESISTOR, LIGHT .....iitiiiiiiii it iiniiianennn 1 1
17 23294-G1 COIL, RESISTOR, MEDIUM . ...ttt iinnennaneneos 1 1
18 23295-G1 COIL, RESISTOR, HEAVY . ... it iiiii it iinnninnnnvons 1 1
19

20

21 00933-G1 SCREW, STAINLESS STEEL, 1/4-20 X1 1/41LG. .....coovviiinnn 4 |4
22 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 .......cccvvivivvnann.n. 4 | 4
23 00660-G7 WASHER, STAINLESS STEEL, 1/4 ..... .. iiiiiiiininiinrnnnnns 4 | 4
24 00565-G7 = | WASHER, LOCK, 1/4 . ... ittt it 4 | 4
25 00532-G1 L R S 4 | 4
26

27

28

29

30 00883-G3 NUT, 5/16 — 18 ittt ittt it ittt iineenonnassnnennnnons 4

31 00882-G8 WASHER, LOCK, 5/16 .. .iviiiiiiiiiitn i iitisenenenrnnenanens 4

7/15/91 EZGOLHEE] Pg. Z-2

| 1 | [TIE}]



SEATING

ELECTRIC/GASOLINE POWERED TRUCK

SEE TRUCKBED

COMMON SEATBACK

19 - INCLUDES ITEMS 22 - 27
20 - INCLUDES ITEMS 21 AND 23 -27

1 = INCLUDES ITEMS 4-12
2 - INCLUDES ITEMS 3 AND 5-12

Pg. AA-1 EZGOLHEAET

7/15/91



SEATING ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. -E‘ g
% Indicates a component that is not available as an individual part. i z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 25504-G05 | SEAT BOTTOM ASSEMBLY, BLACK, (INCLUDES ITEMS 4-12) ........ 1 1
2 25504-G03 | SEAT BOTTOM ASSEMBLY, TAN, (INCLUDES ITEMS 3 AND 5-12) 1 1
3 18146-G4 COVER, SEAT BOTTOM, TAN ... ...ttt ittt iiiieaennenns 1 1
4 18146-G3 COVER, SEAT BOTTOM, BLACK ... ...ttt i e 1 1
5 25432-G2 CUSHION, FOAM, SEAT BOTTOM ... ittt iiiiiiannnnnn 1 1
6 18148-G2 SEAT BOTTOM, PLYWOOD ...\ oii i ittt it ci i 1 1
7 17113-G1 TRIM, VINYL ..ttt i iiane i istas i innenannnnns 1 1
8 12727-G1 GASKET, SEAT ittt ittt ittt it ia ittt e aanans 1 1
9 * STAPLE, FLAT, STAINLESS STEEL, 3/8 X 3/8 .......covivn.. 110 {110
10 * STAPLE, FLAT, STAINLESS STEEL, 5/16 X &/8 ......... ...t 24 |24
11 * STAPLE, STAINLESS STEEL, 1/2 X 9/16 ... iiiiiin ., 71 |71
12 * PLASTIC BAG ... i e i et i s e 1 1

13

14

15 18250-G1 BRACKET, SEATHINGE .....iiii i i iie e 2 2
16 00115-G2 SCREW, SELF-TAPPING, 1/4 - 10 X 3/4LG. .. .ooviviviinnt, ... |14 |4
17

18

19 25807-G09 | SEAT BACK ASSEMBLY, BLACK (INCLUDES ITEMS 22-27) .......... 1 1
20 25807-G10 | SEAT BACK ASSEMBLY, TAN (INCLUDES ITEMS 21 AND 23-27) ...... 1 1
21 18144-G4 COVER, SEAT BACK, TAN ...ttt it it i 1 1
22 18144-G3 COVER, SEAT BACK, BLACK ...ttt 1 1
23 25433-G2 FOAM CUSHION ...ttt ittt i e e 1 1
24 18951-Gt = | SEAT BACK, PLYWOOD ...ttt ittt e i 1 1
25 11782-G2 SO NUT, TEE, 174 — 20 .. o it e ittt et e e 2 2
26 * L 2 T 95 {95
27 * PLASTIC BAG .t iiiit v iteiianieieintinennnnoennonannnnns 1 1
28

29 00915-G1 WASHER, BONDED SEAL .. ... ittt ittt 2

30 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ... .. i 2

31 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1LG. ... .oviiiiiiiiininny 2

7/15/91 EZGOLEOTN Pg. AA-2

[ T 1§ 171}



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

Pg. BB-1 EZGOLEITT 7/15/91



SOLID STATE SPEED CONTROL

ELECTRIC POWERED TRUCK

SILVER LINE ON DIODE MUST BE ORIENTED AS SHOWN

7/15/91

| =7 c{ = | TEXTRON

Pg. BB-2



SOLID STATE SPEED CONTROL (ESC)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ELECTRIC POWERED TRUCK

3 WHEEL
4 WHEEL

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 % ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2-25) ... 1 1
2 22717-G1 CONTROLLER, ESC ..t iiiiiti ittt tateetnanaeeeennennnans 1 1
3 00414-G5 SCREW, 1/4 = 20 X 5/8 LG. ... vi ittt nnnannns 3 3
4 00561-G7 WASHER, 1/4 .. ittt ittt ittt enrtneeaernnaassssssosssnns 4 4
5 11027-G2 NUT, LOCK, 1/4 — 20 ...t iiiiiiiteeeetaaneneannstoncannsnns 4 4
6 23793-G3 WIRE, (SOL-BL4) ..ot iiiitiiiittneatennnannneeactansns 1 1
7 23793-G4 WIRE, (M=C) ..ttt et itteinitteenennaesennonons 1 1
8 23793-G1 WIRE, (SOL-B4) ...t tiiiiieneroeesnneeeteeannnneeeeienans 1 1
9 24021-G1 WIRE, (BLACK) ...tiiiiieniieenonnntetonennoreeesnnnsnnns 1 1

10 25949-G1 VARISTOR, MOV . ittt ittt ittttetttennereneaeronnennnans 1 1
11 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. ...ttt iiiiieriiiennernnaannanns 1 1
12 00270-G5 SCREW, 5/16 - 18 X 5/8 LG. ...t iittriiiiiiieerennannssnnns 4 4
13 11027-G1 NUT, LOCK, 5/16 — 18 . ittt it tiit it e ennanronnaneeas 4 4
14 11845-G5 CLIP, CABLE, INSULATED ...t iiiiii i iiii i iteentnnannnnnnns 1 1
15 20468-G1 SOLENOI D £ttt iiiii it it et tneeetetaneasonssnsoeanneneanas 1 1
16 30353-G1 DIODE, 3.0 AMPS ... . ittt i ittt ittt nnnnneananessns 1 1
17 21764-G1 RESISTOR .ttt ittt ittt tetanenrennneronaeesonneannans 1 1
18 00526-G4 Y 2 2
19 00565-G5 WASHER ... ittt it ittt tteeensennenerneesssanosssanes 2 2
20 00565-G8 WASHER ittt ittt it i tieeeenaseeronenerenenesnnannans 2 2
21 00544-G4 NUT ittt it ittt ittt e ettt rneeeeenesoneneonannnnnnasaaasns 2 2
22 25378-G01 BRACKET, ELECTRONIC SPEED CONTROL ......cvviiiinnnanass 1 1
23

24 11027-G2 - NUT, LOCK, 1/4 — 20 ... i ittt iitennennamnnsansanonns 2

25 00414-G4 SCREW, 1/4 — 20 X 172 LG. ...t iiiiiitnnennnnnnnnanssssaas 2

26

27 22587-G5 ROD, ADJUSTING ASSEMBLY (INCLUDES ITEMS 28 -30) ........... 1 1
28 24465-G1 SOCKET . .iiiiitiiitttestnneiteeonsnenonenseeeenaanensnans 2 2
29 00526-G4 NUT, #10 — 32 .ttt ittt ittt it eteasanassoneaneeas 2 2
30 23722-G1 ROD, CONTROL ..vvvteritieereeereeseerennonnnensvosnnasssss 1 1
31

32

33 00661-G8 SCREW, 1/4 = 20 X 1 LG. .t ittt iiiieenrnnnennensnnnnsass 4

34 00559-G7 WASHER, 1/4 ... ittt it ittt eeaeannneseannassnnsans 4

Pg. BB-3 EZGOMEIE 7/15/91

[ 1 [ ITIE]1]



SOLID STATE SPEED CONTROL (ESC)

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

35 00565-G7 WASHER, LOCK, 1/4 ... ittt iiiiiiitiii i iecetrnennnransoses 4

36 00532-G1 NUT, 174 — 20 ..ttt ii ittt ienrianesaesnsasnnansannns 4

37

38 25331-G1 ARM, PIVOT i iiiiiiiiiiit ittt ieenneararenansnsrenanannsns 1 1
39 00526-G4 N - 0 7 2 2
40 00565-G5 WASHER, LOCK, #10 .. ittt iiiiiiiiiiintiraeesinrnrnenecanenns 2 |2
41 24479-G1 BALLJOINT, BALL ... it ii i ittt i i arenoannnnns 2 2
42 11098-G9 NUT, LOCK, 5/16 = 24 . ittt ittt it rannnns 1 1
43 15844-G3 BALLJOINT, BALL ... ittt ennananannnannsns 1 1
44 10387-G3 PIN, COTTER 3/2 X 3/4 ..\ttt ittt i iiii it eniannnannnnss 1 1
45 00559-G8 WASHER, 5/16 .. ...t iiiiiii ittt ittt inenenanonessaas 1 1
46 24621-G1 WASHER, NYLON ...ttt ittt iienrenaannes 2 2
47 25328-G1 ROD, PIVOT ittt ittt ttsseeeeeeeeneeeeennnnanannnnannnsns 1 1
48 14390-G1 NUT, LOCK, 3/8 — 24 .. ... ittt it iinetenenenannns 1 1
49

50

51

52 00150-G4 SCREW, #10 = 24 X 1/2 LG, .. iiiiiiitniiinnrnenonnnnananennss 3 13
53 00565-G5 WASHER, LOCK, #10 . ...t i ittt it ittt in i itnenonroreennnnnns 3 13
54 00559-G5 WASHER, #10 ...t tiiii ittt it iieseneninanrnensnannensns 3 13
55 00526-G3 L R o D O < O <
56

57

58 25458-G1 | POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 659 - 73) ............ 1 1
59 25460-G1 - POTENTIOMETER ...cvitiinininrnnrnnoensarnonannensonnans 1 1
60 23275-G1 SUPPORT, MICRO SWITCH ... ittt ittt ittt i iiiennns 1 1
61 00526-G1 NUT, #8 — 32 i iiiiie ettt ittt ittt eanennnrns 1 1
62 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 .......cciiveienvnnens 1 1
63 00559-G4 WASHER, #8 .....oiiiiiiiiiiiinentiensnnenroiannnsnnnnnns 6 | 6
64 00955-G1 STANDOFF ittt ittt iieet i raaans 1 1
65 00565-G3 WASHER, LOCK #6 .. ..iiiinininiinrninnniteenenrneionnnnns 2 2
66 00525-G5 NUT, #6 = 32 .. ittt ittt itsee it itaenrneasnraennsns 2 2
67 00138-G8 SCREW, #6 - 32 X T LG, ..vitiiiiiitiinriinrnenrnrnaenens 2 2
68 10606-G5 MICRO SWITCH ... iiiiiiiiiiiitii i it i nnsnnenenonnnn 1 1

7/15/91 EZGOMEIT Pg. BB-4

[ 1 1 ITIEN]



SOLID STATE SPEED CONTROL (ESC)

ELECTRIC POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 2o
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i i
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
69 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 ........ccvevivvnnennn. 2 2
70 13514-G1 SCREW, BRASS, #6 - 32 X 7/32LG. ..cvivvriiiiinnnnnennnn, 2 2
71 14628-G1 FASTON, TAB ... it iiiiiie ittt rteeenererntnrotnesasnons 1 1
72 23975-G1 WIRE(ORANGE) . .iviiiiiiininennranesoennesnenacensnnnsens 1 1
73 24019-G2 WIRE, (BLUE) ...ttt iiiii it iiniienntnensntsnennesnennnenns 1 1
74 17064-G1 TERMINAL, PUSH ON .. ... ittt iiiieiiiiiicitnianaensanns 3 3
75 17618-G1 CLAMP, NYLON ...ttt iiiiiiinivtrorsassnrsncenennsennnnnnnns 1 1
76
77
78 23723-G2 COVER, ESC . ittt tititt ittt eeaeaeansneneanannsnsrasaranns 1 1
79 164638-G1 WASHER, FENDER .......ciiiiitiiiiiiitiien i iianareraeannnns 1 1
80 00106-G6 SCREW, #12 = 24 X 3/4 LG, ...ttt ittt ittt ineeniinennenns 1 1
Pg. BB-5 EZGOIEI 7/15/91

[ [ I I7[E]1]



SOLID STATE SPEED CONTROL ELECTRIC POWERED TRUCK

7/15/91 EZGOMEET Pg. BB-6
:



GASOLINE POWERED TRUCK

STARTER/GENERATOR

7/15/91
[ 1T I7IGI1]

EZGOLEINED

Pg. CC-1



STARTER/GENERATOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. a|la
When ordering parts, please specify the model and serial number of the product. E E
x Indicates a component that is not available as an individual part. : z
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
1 25533-G2 STARTER/GENERATOR ASSEMBLY (INCLUDES ITEMS 2 - 42) ........ 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) ............... 1
3 26871-G01 BALLBEARING, REAR ... ..ottt it iiiiienaneerannns 1
4 26872-G01 BALL BEARING, FRONT .......oitiiiriinenennnrennnnnnns 1
5 26873-G01 HOLDER, BEARING ......cvvtuvneeernrenenrnencesenensns 1
6
7 26874-G01 COIL, FRAME AND FIELD ASSEMBLY (INCLUDES ITEMS 8 -~ 14) ... 1
8 26875-G01 COIL, FIELD ... iiittstt it iivennsentoeeeeannnnannnnnnas 1
9 26876-G01 BRUSH "F”, INSULATING ASSEMBLY (INCLUDES ITEMS 10 - 14) 2
10 3 L e 2
11 * WASHER, LOCK ... ittt iievoneaeanas 2
12 * WASHER ... ittt tiieentieer i ineoeneneas 2
13 * INSULATOR ittt ir e eeca i tearanenenrnnnnns 1
14 26877-G01 SCREW, POLE CORE SET .....ciitiiviininriinnnnrnnnnnnn 4
15 26878-G01 COVER, FRONT ... .ttt ittt iiensnniteeernanannns 1
16 26879-G01 COVER, REAR ... .ottt ittt ernnininareannnnanas 1
17 26880-G01 TERMINAL, "A”, ASSEMBLY (INCLUDES ITEMS 18 - 23) ......... 2
18 % I =2 1 2
19 * INSULATOR ..ttt ittt iatasennineerrncnannsaannens 2
20 b3 INSULATOR o titiiiiin it intattannentierneneninsnneas 2
21 3 WASHER ...t iiin it ieiaetarnieretnenonenonanaensas 4
22 * WASHER, LOCK ..ot iiit it iiiiiiniiein i iiiiaaneanannnns 4
23 * 115 P 4
24
25 26881-G01 HOLDER, BRUSH, ASSEMBLY (INCLUDES ITEMS 26 - 28) ........ 1
26 26658-G01 BRUSH ..ttt ittt ittt et iietnii e 4
27 26882-G01 SPRING, BRUSH ... ittt ittt iii i en i iinen i eneans 4
28 26883-G01 CONNECTOR, BRUSH .......ciiiiiiiiiiiniiinenrnannnas 2
29
30 26884-G01 (2} 1
31 26885-G01 PULLEY ittt ittt ittt it its st ittt 1
32 26886-G01 PULLEY ASSEMBLY (INCLUDES ITEMS 33 -37) .....covvvnnnnn. 1
33 % L0 1
34 * WASHER, LOCK ..ottt ittt ittt ittt e cnianiannenns 1
Pg. CC-2 EZGONEE 7/15/91

HEREE



STARTER/GENERATOR

GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. ;‘.:.': g
% Indicates a component that is not available as an individual part. z 3
ITEM] PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 X SCREW L ittt ittt iin it e stataattorsntittseetnonenan 3
36 X SCREW Lttt ittt ittt teet it et it 4
37 X SCREW ittt i it it ettt e 2
38 26887-G01 COVER, BRUSH, 1 ... iiiiiiiitiitetiiennetenennnennanenns 3
39 26888-G01 COVER, BRUSH, 2 ... ..t tiiiiiiiicarinenenrnnsonsnnsnsnnnss 1
40 26889-G01 BOLT, (INCLUDES ITEMS 41 AND 42) .....coiiiinvverrnnsnnsnn 2
41 % WASHER . ..ttt ittt ittt ittt et ie et 2
42 % WASHER, LOCK . ..ottt iiiiitnnrentnntnnssssanssnses 2
43 26889-G01 COVER, TERMINAL ... ..iitiiiiniinrnnsnnseeoonssnsonnsanas 4
7/15/91 EZGOLZWE] Pg. CC-3

[ 11 [TiG[1]



-~ STARTER/GENERATOR : -~ - GASOLINE POWERED TRUCK

7/15/91 EZGOMEIT Pg. CC-4



STEERING

ELECTRIC/GASOLINE POWERED TRUCK

N%w/b ™~
82

VL34 133HM ONIH3ALS — .

- LS5-8v SW3ILl S3ANTONI St
. . ¥¥ W31l S3ANTONI €
.~ (NHOH LNOHLIM S3TDIHAA)
45-G1 SN3ALI S3ANTONI Pi
(NHOH H1IM S3TOIH3A)
LS-SI SIN31l S3ANTONI €
S—-¢ SW3ll SIANTONI

7/15/91
ERENiE

EZGOLIIEU

Pg. DD-1



STEERING ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g E
% Indicates a component that is not available as an individual part. 030 i
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY

1 16565-G1 WHEEL, STEERING . ...... it iiiieinsietnrnitennenonroeaannsns 1 1
2 18422-G1 INSERT, STEERING WHEEL .......c0vivuneeenrnianenrncnnasaneens 1 1
3 16772-G1 SEAL, STEERING SHAFT ... itiiiiiiiiiniiiiieentennnnannennns 1 1
4 27055-G01T | COVER, DUST 4 it iitiit it iinrineennensoneansnnsansnnsanenans 1 1

5

6

7

8

9

10

11

12 14390-G2 NUT, LOCK, 5/8 — 18 .. iiiiiiiiiiiniiietnneniensennonsnnnnnns 1 1
13 19152-G6 STEERING UNIT ASSEMBLY, (INCLUDES ITEMS 15 -57) ............ 1 1
14

15 17163-G1 STEERING, SHAFT ASSEMBLY (INCLUDES ITEMS 16 - 20) ....... 1 1
16 * SHAFT, STEERING . ... ivittiinnetnrnnesenenrneeneacnnans 1 1
17 b 3 PIN, DOWEL, 1/4 . ...ttt ittt iii ittt ienanennansnns 2 2
18 3 COUPLING ...ttt iniinttninecnnensoneensenasnnnnans 1 1
19 * WASHER, THRUST ... .o it iiiiii e ittt e rasnnnanans 1 1
20 * PINION, STEERING .....ovviiiiinnninrtnenseneennnnnnnsas 1 1
21

22 19153-G4 STEERING COLUMN ... iiiiiiiiiiiiiiiiniiiiienaanenns 1 1
23 * GREASE FITTING ... iititiatiitinerinennernennennennennnnns 1 1
24 00444-G8 - |. SCREW, 5/16 - 24 X 1 LG. ....coivvieninvnnnnn e 4 | 4
25 00565-G8 - WASHER, LOCK, 5/16 . cvvitietiiniainieineniieenenensans 4 | 4
26

27 17140-G1 SLEEVE .. i iittitiititnet ittt etesiiiaaser e 1 1
28 17161-G1 BUSHING AND SEAL ....tiiitiiiintiiertanaesnnossnaessnanss 1 1
29
30
31

32 51294-G1 WASHER, WAVE TYPE, SPRING .......oiiiiiiiiniiinnennnnn 2 |2
33

34 23279-G1 GEAR, REDUCTION ... ...ttt iiiiiiittintiiieeteitarnnananns 1 1

7/15/91 EZGOLHEWE Pg. DD-2

[ 11 [ I7]4}



STEERING

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o |la
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
35 13059-G2 WASHER, THRUST . ...ttt ittt it iiititnenenrenannnennnns 1 1
36
37 19154-G1 GASKET, HOUSING ... citiiiiiiinnrietnntnvnannenennnsans 1 1
38 17618-G1 CLAMP, NYLON .\t ititiiiienteenntacnrnnnnnnnoonenonnnns 1 1
39
40
41
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDESITEM 44) ..........cvvviinen, 1 1
44 13570-G2 COVER, RACK .. itttitit it iniit i inintonnnennneenenss 1 1
45 15407-G1 RACK AND ROD ASSEMBLY (INCLUDES ITEMS 48 - 567) ......... 1 1
46
47
48 18456-G1 GREASE FITTING 90° ... iiiiiiiiiiiiie i iinnnnannanas 1 1
49 50641-G1 RUBBER BOOT, TIERODEND ......c.iiiniiiiiiiinananny 1 1
50
51
52
53 17617-G1 BELLOWS ...ttt ittt ittt sttt i e 1 1
54
55 11391-G1 CLAMP, HOSE ... ittt iniiiii i ientncninsannnnnennnan 1 1
56
57 50209-G1 NUT, SLOTTED, 7/16 = 20 . it iiiiie i iiiiiinin i inannns 1 1
58 10387-G2 - | COTTERPIN, 3/18 X 1 LG, .. iiiiiiiiiiiii it it iinannneianans 1 1
59 00118-G2 SCREW, SELF-TAPPING, #6 - 18 X 1/4 LG. .....cvvviniiniinenens 1 1
60 00276-G6 SCREW, 5/16 = 24 X B/8LG. .. .viii ittt iirtnncneniannnas 3 13
61 00565-G8 WASHER, LOCK, 5/16 . .... ittt ittt iiiniieeneniannrnnnnnnans 3 13
Pg. DD-3 EZGOLEUE 7/15/91

[ T T 1 I7T]1]



STEERING ELECTRIC/GASOLINE POWERED TRUCK

7/15/91 | EZGOEI Pg. DD-4



TRUCKBED

ELECTRIC/GASOLINE POWERED TRUCK

¥ ANV €1 SW31l S3ANTONI ¢t
€v—-€ SINILI S3ANIONI L

EZGOILIETEN

Pg. EE-1

7/15/91
[T T TI7]1]



TRUCKBED

ELECTRIC/GASOLINE POWERED TRUCK

Pg. EE-2

EZGOLIETEY

7/15/91

HENNi



TRUCKBED

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. ol o
When ordering parts, please specify the model and serial number of the product. 5 E
x Indicates a component that is not available as an individual part. : i
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 18218-G5 TRUCKBED ASSEMBLY (INCLUDES ITEMS 3 -43) .........covvnnnn. 1 1
2
3 18205-G3 T =1 1 1
4 18198-G1 PANEL, SIDE, TRUCKBED (PASSENGER SIDE) .......ccvvvvuvnnn 1 1
5 18198-G2 PANEL, SIDE, TRUCKBED (DRIVER'SSIDE) ........cvvvvvvnnnn 1 1
6 18477-G4 TAILGATE ittt iiiietetnnteneetantsareneenraaeaansnsonas 1 1
7
8 18484-G3 PANEL, SEAT (PASSENGER SIDE) .....cvivviiiiinenennnnans 1 1
9 18484-G4 PANEL, SEAT (DRIVER'S SIDE) . ..ivviitinrnininennernnennens 1 1
10 18449-G1 SCREW, SELF-DRILLING AND TAPPING, STAINLESS STEEL,
2 TR b G I - N C 10 |10
11
12 19776-G1 RESTRAINT, HIP HANDHOLD . ... iiiiii e e it iieeeinnennenn 2 2
13
14
15 14776-G1 NUT, "d7, 174 = 20 .ttt it ittt isn e einaennans 4 4
16 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X1 LG .....covvvvnennnn, 4 4
17 16705-G3 SCREW, STAINLESS STEEL, 1/4 -20 X 3/4LG ......cccvvvunn. 4 4
18 00915-G1 WASHER, BONDED SEAL .....cciiiiiiiniiniinrnninnrnnennns 6 6
19 14390-G4 NUT, LOCK, 174 — 20 ... ittt iiiiitiiiininecanssnsennsnnsns 2 2
20
21 16705~-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG .......covivnvvarnn 12 |12
22 00915-G1 WASHER, BONDED SEAL ... iciiiiiiiiiieianieneoeansnsonns 12 112
23 00559-G7 WASHER, 1/4 . i ii ittt ittt it teatantnaeenssnssansnesnns 12 |12
24 | 14390-G4 NUT, LOCK, 174 =20 ..overernnannennnnnnn. e 12 |12
25
26 18621-G1 LATCH, TAILGATE ... iiitiitiiitartinernsonsansonnsnsnanans 2 2
27 16705-G3 SCREW, STAINLESS STEEL, 1/4 -20 X 3/4LG ......c.vvvunn. 2 2
28 00915-G1 WASHER, BONDED SEAL ......ciiiiiiinineinnrnneonrsnseens 2 2
29 14390-G4 NUT, LOCK, 1/4 = 20 ... iitiiiiieientiinnentrnesaernnnnnens 2 2
30
31 18470-G3 BRACKET, TAILGATE (PASSENGER SIDE) . .....cvvvevnvennnn 1 1
32 18470-G4 BRACKET, TAILGATE (DRIVER’S SIDE) .....civiiiivnrrnnonnsnn 1 1
33 14465-G1 STRIP, SUPPRESSOR ..t itiiiiiiiiinnintrerreeiossseoononnss 3 3
34 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X5/8LG ................ 2 2
Pg. EE-3 EZG O 7/15/91

HENEL



TRUCKBED ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

% Indicates a component that is not available as an individual part.

3 WHEEL
4 WHEEL

ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 | 00915-G1 WASHER, BONDED SEAL ...t vunetnnerneernernneraenneenns 4 |4
36 | 14390-G4 NUT, LOCK, 1/4 = 20 + e ee et rneenneenneenaennernnennannns 2
37
38 | 16705-G9 SCREW, STAINLESS STEEL, 1/4 =20 X 1 1/4 .. vevvevrennnnnn.. 2 |2
39 | 18478-Gi BUSHING, TAILGATE &t vueerneennernnerneernaenneenaennnees 2 |2
40 | 00559-G7 WASHER, 1/4 . o e ettt et et ettt ie et reaeaeens 2 |2
41 | 14390-G4 NUT, LOCK, 174 = 20 vttt ereenneenaeeieerneenneeenens 2 |2
42
43 | 18462-G1 LABEL, WARNING ... vvueevneennetnnsnneenneeraennaanneens 2 |2
44
45
46 | 18159-G1 | BRACKET, BED PIVOT .\ \vvtiuneineeeneeeieeaeenannannneeens 2 |2
47 | 13437-G4 | SCREW, STAINLESS STEEL, 3/8 = 16 X 1LG ..cevevrnernnrnnenn. 4 |4
48 | 11027-G5 | NUT, LOCK, 3/8 = 16 ' vviiiiie et eieeeneenns 4 |4
49 | 00665-G7 | SCREW, STAINLESS STEEL, 3/8 = 16 X 1 1/4 LG . evvvrvrnnennnn.. 2 |2
50 | 00653-Gt | WASHER, STAINLESS STEEL, 3/8 . .uvvrerrerrernerneeneenennenns 4 |4
51 | 18220-G1 [ BUSHING, PIVOT ..\vvviii e FTTUTTU 2 |2
52 | 00891-G5 | NUT, LOCK, 3/8 = 18 +.r'rneinernernernerneenannaenaeneeneens 2 |2
53 | 13437-G4 | SCREW, LOCK, 5/16 = 18 X 1 LG +.uvvrerrerrernannreneeneennens 2 |2
54 | 18315-G1 | FASTENER, LOCKING, 5/16 .. vvnerrerrnenneennennnennnennaens 2 |2
55 | 11840-G1 | NUT, SPEED GRIP, 5/16 = 18 . vvuirtereerernennanaennenannens 2 |2
56 | 14382-G1 | STRIP, NOISE SUPPRESSOR .. ..vvvnvrerrneneenaeeeensenennnens 4 |4
57
58 ,

59 | 19567-G1 | DECAL, XT=300 ... oivuiiriii it e eeees - |1
60 | 19565-G1 | DECAL, XT=500 ... vvurerneunenneneneeneenaesnsenneenaeen 1] -
61 | 19824-G2 | DECAL, XI=300 . ..t veine ittt eneeieeneeaanaenaeneeneens - |1
62 | 19828-G2 | DECAL, XI=500 . e vvtvetiee e seeeseeneeenneeaannnannens 1] -
63 | 19818-G1 | DECAL, E=Z=GO (WHITE) . .utvrterneereeraeennenneanneennens 2 |2
64 | 26516-GO1 | DECAL, E-Z-GO 4=CYCLE GXI . tvvverrrreereenannnnnenneeneens - |1
65 | 26518-GO1 | DECAL, E=Z=GO, 4-CYCLE GXT . .''vrternennernneenerenaennens - |1
7/15/91 EZGOLIHIEWE Pg. EE-4

HENRNGn



ELECTRIC/GASOLINE POWERED TRUCK

WHEEL BRAKE

0€- 0l SW3L SIANTIONI - 6
0€-¥l ‘8-2 S3LI SIANTONI — |

1v1l3a y3isnrayvy

FT0IH3A 40
Hv3yd

F10IH3A 40
1NOH4

(NMOHS 3Qis S.HAAIHQ)
SaxXvya ONILSNrav-413s

7/15/91
[ [T 1 714}

EZGOLEAT

Pg. FF-1



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. E
o <
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 2 - 8,
1 1 ) 1 1
2 22518-G1 BACKING PLATE, PASSENGER SIDE ..........ccciviiveininennn, 1 1
3 23360-G1 ADJUSTER, PASSENGER SIDE ..........coviiiiiiiininnnn.. 1 1
4 23357-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 5-8) ... | 1 1
5 * SPRING Lottt ittt et i i i e e e 1 1
6 X RETAINER .. ...ttt ittt ittt ieat e irinanieenns 1 1
7 3 WASHER, SHOULDER . ......civttiiiii i 1 1
8 23536-G1 SPRING, TORSION, PASSENGER SIDE ...........ccvivinnnn 1 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 10 - 30) ...... 1 1
10 22519-G1 BACKING PLATE, DRIVER’S SIDE . ........i ittt iiiiennnns 1 1
11 23361-G1 ADJUSTER, DRIVER’S SIDE ... ..ttt it it ecnannn 1 1
12 23358-G1 LEVER ASSEMBLY, DRIVER’S SIDE (INCLUDES
ITEMS 6 = 7 AND 13) .ottt ittt et ite s 1 1
13 23637-G1 SPRING, TORSION, DRIVER’S SIDE ............ovvvininnnn. 1 1
14 23363-G1 ADJUSTER BODY .. iiiiiinnnnrerentinteneonenneenanionanss 1 1
15 | 23382-Gi WASHER ...ttt eee e e et ee e eeeens i 1|1
16 23362-G1 WASHER, THRUST ...ttt iiiiviiitii i iiiiiiiiaannnnnnes 1 1
17
18 22519-G1 DUST COVER .. iiiiiii it iiitiinnneintnennnnnannnnns 1 1
19 23356-G1 ANCHOR BLOCK ..t iiiiiiiniinietininnin i inneaneannan 1 1
20 00565-G1 WASHER, LOCK, 1/4 ... ittt ittt i 2 2
21 13632-G1 NUT, B MM ..ttt iitietsieaeantnennensanarnnnnsnas 2 2
22
23 23359-G1° SPRING, BRAKE, ADJUSTER ... .iveevirnnnenine e nneanss 1 1
24 17290-G1 SPRING, BRAKE, ANCHOR ......vtiitiiiiiiiiiiiiiiinnaenns P 1
25 17291-G1 SPRING, SHOE, CLAMP . ...ttt ittt ettt i i i iaanes 2 2
26 17292-G1 PIN, TENSION .. ittt it iia et ei e et 2 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29 AND 30) ..........c.ou 1 1
29 b S BRAKE SHOE, LEADING .. ..viiiuiiiinerrnnernnneeenneeann 1 1
30 X BRAKE SHOE, TRAILING .......coeiiriiniiiiiiiniiinene, 1 1
31
32
33 17083-G1 BOLT, 5/18 =24 X 3/4 LG, ..o iiiiiininnrnernntonnnnnennas 8 8
7/15/91 EZGOMEIE Pg. FF-2

[ 1 11 I7H]



WHEEL BRAKE ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. L=
When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. i z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 15126-G1 NUT, LOCK, 5/16 = 24 ... i iiiiiiiniitiniinaininennanennns 8 8
35
36
37 15485-G1 WASHER, 51/84 ... it iiiiiiiiintinrsenritnneenenenneinaennans 2 2
38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 39) ......covvviieninnn., 2 2
39 19862-G1 LUGBOLT, 172 =20 X 1 7/32 LG, ..viv ittt i, 4 4
40 21807-G1 BRAKE DRUM ASSEMBLY, 4-CYCLE (INCLUDES ITEM 41) ........... 2 2
41 19862-G1 LUGBOLT, 1/2 =20 X 1 7/32 LG, ...ttt i 4 4
42
43 XXXXX-XX | WASHER (SEE SECTION X FOR PART NUMBER AND QUANTITY)
44 XXXXX-XX | NUT, SLOTTED (SEE SECTION X FOR PART NUMBER AND QUANTITY)
45 XXXXX-XX | COTTER PIN (SEE SECTION X FOR PART NUMBER AND QUANTITY)
Pg. FF-3 EZ GO 7/15/91

HERENLE



WHEEL BRAKE ELECTRIC/GASOLINE POWERED TRUCK

7/15/91 EZGOMEI Pg. FF-4



WHEELS AND TIRES : ELECTRIC/GASOLINE POWERED TRUCK

SOFTRAC
TREAD
Pg. GG-1 EZGOLEWTE] 7/15/91

HERELHO



WHEELS AND TIRES ~ ELECTRIC/GASOLINE POWERED TRUCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E E
% Indicates a component that is not available as an individual part. : z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

1 14697-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, SOFTRAC,
TURF VEHICLE (INCLUDES ITEMS 2 AND 7-8) ......cvvvivevarnnnns AR | AR
2 14697-G1 18 X 850 X BTIRE, SOFTRAC .. .vviiviiieernnriannranennns AR | AR
3
4
5 | 14728-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWER RIB
TURF VEHICLE (INCLUDES ITEMS 6-8) .......ccivviiiiininnanons AR | AR
6 14728-G1 18 X 850 X8 TIRE, POWERRIB .....cvvviiiiiineiinninninens AR | AR
7 15169-G1 WHEEL RIM, 1 PIECE 8.50/9.50 X 8, STANDARD ............... AR | AR
8 11657-G1 VALVE STEM .. .iitirinnnieionsraneneseessotsnensossacass AR | AR
9
10
11 19352-G2 18 X 5.70 X 8 TIRE AND WHEEL ASSEMBLY, INDUSTRIAL VEHICLE
(INCLUDES ITEMS 12-14) ... .ot iiiiiiiiiiiiinenenanrsnnonronans AR | AR
12 11933-G1 18 X 5. 70 X B TIRE v .vvverrrneerrronorasecansossnsasansneens AR | AR
13 19350-G1 WHEEL RIM, 1 PIECES5.70 X 8 ...t iiiiiiiiiinnnnenncansns AR | AR
14 11657-G1 VALVE STEM .. .uinrriiinanenenonesotsssnsssnenasnsensoos AR | AR
7/15/91 EZGOOEIT Pg. GG-2

BEENN



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED TRUCK

Pg. GG-3 EZGOLZIRET] 7/15/91



APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS

7/15/91 EZGOLEOT Appendix-1



SERVICE ACCESSORIES AND SPECIAL TOOLS
ELECTRIC/GASOLINE POWERED TRUCK

SPECIAL TOOLS (GASOLINE VEHICLE) PART NO.
CURRENT INDICATOR . . ottt ttttte ettt eteieieieneaeasatatatetaasanas e anensanonensnns 16489-G2
PULLER, DRIVE CLUTCH ..\ itttititiitite et ettt aieieieatata e aaanatananansnnns 19779-G2
PULLER, FAN HUB ..\ttt iiiiieieie ettt eiaas et et ananeanananenns 27111-GO1
TOOL KIT, METRIC ( INCLUDES CLUTCH PULLER) .. ...vvunnennnn... e 14708-G2
VOLT OHM METER (VOM) .t utttititit et et eeeiensaeat et etenanaanaraionnnensenns 51020-G2
SPECIAL TOOLS (ELECTRIC VEHICLE) PART NO.
CURRENT INDICATOR . . o4t tttttet ettt ettt tatae et et eeaieanaaananeaeananenenes 16489-G2
MULTI-METER (OHM METER) .« .\ tuttititetetat ettt eieitatatatetaaean et aineneenns 51020-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) .. .vtvvrenninratanintnnonenanne. 18739-Gt
SLIDE HAMMER KIT (AXLE PULLER) t\'vttinttnt ettt iieieieat et anaeneneanannnnns 18753-G1
PAINT

CONTACT CUSTOMER REPRESENATIVE FOR COLOR SPECIFIFCATIONS AND PART NUMBERS

Appendix-2 EZGOLEWT 7/15/91



EZED
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted material.

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator & Hill Brake Linkage
	

	
	
	
	
	
	
	
	
	
	B_Accelerator Switch Assembly
	

	
	
	
	C_Battery Charger Total Charge (ONBOARD)
	

	
	
	
	
	
	C_Battery Charger Total Charge (PORTABLE)
	

	
	
	
	
	
	D_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	E_Brake Linkage
	

	
	
	
	
	
	F_Carburetor
	

	
	G_Clutches
	

	
	H_Cylinder Head & Valve Assembly
	

	
	J_Direction Selector Lever
	

	
	
	
	J_Direction Selector (Resistor Coil)
	

	
	
	
	J_Direction Selector (GAS)
	

	
	K_Electrical System
	

	
	
	
	
	
	L_Engine & Muffler
	

	
	
	
	M_Engine/Starter Mounting
	

	
	N_Fork
	

	
	
	
	P_Four Wheel Front Suspension
	

	
	
	
	Q_Fresh Air Intake
	

	
	
	
	R_Front Bumper - 3 Wheel Vehicle
	

	
	S_Front Shield
	

	
	T_Fuel System
	

	
	
	
	U_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	V_Motor
	

	
	W_Power Wiring (Resistor Coil)
	

	
	
	
	W_Power Wiring (Solid State Speed Control)
	

	
	
	
	X_Rear Axle
	

	
	X_Rear Axle 4-Cycle
	

	
	Y_Rear Suspension
	

	
	Y_Rear Suspension (Electric)
	

	
	
	
	Z_Resistor Coil & Housing Assembly
	

	
	AA_Seating
	

	
	BB_Solid State Speed Control
	

	
	
	
	
	
	CC_Starter/Generator
	

	
	
	
	DD_Steering
	

	
	
	
	EE_TruckBed
	

	
	
	
	FF_Wheel Brake
	

	
	
	
	GG_Wheels & Tires
	

	
	
	
	
	

